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KOPOTKA XAPAKTEPUCTHKA JIIKAPCHKOI'O 3ACOEY

1. TOPI'OBA HA3BA JIIKAPCLKOI'O 3ACOBY
Kanerpan, TalbJIeTKH, BKPHTI ITIBKOBOO 00010HKOI0 110 150 MT
Kanerparn, taérerku, BKPHTI ITiBKOBOIO 060J10HKO0IO 110 500 MI-

2 SIKICHHIA TA KIJIBKICHHIT CKJIA

Kanerpan, Ttabrerku, BKPHTI ILTIBKOBOIO 06G0JI0HKOIO 110 150 mr: Koxna Ta0JeTka, BKpHTa
ILTiIBKOBOKO 0GOJIOHKOI0, MicTHTE 150 M Karnenutadiny.

Kanerpan, Tabnerxu, BKPHTI ILTiIBKOBOIO OGONOHKOIO MO 500 mr: Kosknua TalJleTKa, BKpHTa
IIBKOBOIO 0B0JTOHKOI0, MicTHTE 500 M Karnenuradiny.

[losuuii nepenik nomomiskamx PEYOBHH IHUB. y po3aimi 6.1.

X JIIKAPCBKA ®OPMA

Tabnerku, BkpuTi m1iBKOBOIO 000JIOHKOIO.

Kanerpan, tabnerkn, BKPHTI ILTIBKOBOIO 060JI0OHKOI 110 150 M Tabnerku, BkpuTi miBKoBOIO
00O0JIOHKOIO, OBAJIBHOT ¢opmu, cBiTI0-nepcHKOBOrO KOJIBOpY, 3 THCHEHHSAM «150» 3 onHOro
OoKy, IpubAH3HMIT posmip 11,4 MM X 5.9 mm.

Kanetpan, Tabnerkn, Brpurti miiskosoro 000710HK0I0 1o 500 wmr: Tabnetku, Bkputi miiskosoo
00o10HKOIO, AOBLACTO-KarCy10moaibHoi dhopmu, nepcHkoBoro KOJIBOpY, 3 THCHEeHHAM «500» 3
0AHOTO OOKY, MpHOIH3HUI po3mip 17,1 MM x 8,1 mm.

4. KJHHIYHI XAPAKTEPUCTHKH

4.1 Mokazanns.

Kanetpan npusnauenwuit s

- am'fOBaHTHOTO JIKYBAHHS MAINEHTIB Micis Xipyprideoro BTpyuanus 3 NPUBOLY paky
ToBcTol kutukw 11T crazii (crauis C 3a Hbtokcom) (1B, posmin 5.1).

- JKYBaHHS METACTATHYIHOTO KOJIOPEKTAJIBHOIO paKy (IuB. po3min 5.1).

- JIKYBaHHSI IEpUIOT JTiHii PaKy LUIYHKY Mi3HBOT CTail y MoeaHAHH] i3 cxemaMu Ha OCHOBI
MIATHHE (IMB. po3zin 5.1).

- JIKYBaHHs XBOPHX Ha MICIEBOTIONIAPEHHIT a0 MeTacTaTHY i PaK MOJIOYHOT 3as103u y
KoMOiHauii 3 gonerakcenom (aus. po3tin 5.1) miciis Hee(ekTHBHOT IHTOTOKCHUHO] xiMioTeparii.
Honepents tepanis mana sxmoyary aHTPALHKITIH.

- K MOHOTEpAIis IS JIiKYBaHHS XBOPHX Ha MICLEBONOMKMPEHNHT a60 MeTACTATHYHII pax
MOJIOUHOT 3a103M Imicis HeeeKTHBHOCTI TakcaHis Ta CXeMH XimioTepamii, mo MicTHTH
AHTPALHKIIIHM, a00 ISl NALIEHTIB SKHM He TIOKa3aHa moaspIua Teparis aHTPALHKIHAMH.

4.2 Jlo3yBaHHs Ta cnocio 32CTOCYBAHHS

Kanerpan nosunen npusmavary mume KBaNi(ikoBanuii fikap, sxuii Mae JOCBIJT 3aCTOCYBAHHS
TMPOTHITYX/IHHHAX  JTIKAPCHKHX  3aco0iB.  VeiM  marientan PEKOMEHIYETBCS  peTeNbHHIH
MOHITOPHHT' IPOTArOM TEpPLIOro LMKy TIKYBaHHS.

JlikyBanns cig npumuunTy, sK0 CIIOCTEPIraeThes MPOrpec 3aXBOPIOBAHHA 460 HETIEPEHOCHMa
TOKCHUHICTh. Pospaxymox CTAHIAPTHOT Ta 3HHKEHOT JIO3H BiMOBIAHO M0 MUTOI NIOBEPXHI Tina
AJIA TIOYaTKOBHX JI03 JIIKAPCHKOTO 3acoby Kanetpan 1250 mr/m 2 ta 1000 mr/m 2 HaBEJIEHO Y
Tabumusx 1 ta 2 Bigmoriamo.

JIOBYBaHHH

Pexomennorane A03YBaHHS (AMB. po3in 5.1):

Mounorepanis

Pax moscmoi kuwku, KOJMopekmanvhuil pax i pak MoaoyHoi 3aiozu
[Ipu monoTeparnii PEKOMEH/I0BAHA MOYATKORA /1034 Kaneuutabiny ;
TOBCTOT KHIIKH, METOACTATHYHOLO KOJIOPEKTA/ILHOIO  paKy up
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METacTaTHHOTrO paKy MOJIOYHOT 3all03H CTaHOBHTH 1250 mr/a ABi4i Ha 100y (Bpammi Ta
BBEUCPI; eKBiBaIeHTHO 2500 Mr/M° 3arainHoi 1000801 1031) npotsirom 14 fnig 2 HACTYITHOWO 7-
ACHHOK IIE€pEepBOIO. AN'IOBAaHTHE JIKYBAHHA MALECHTIB i3 pakom ToBcTOl KMmiku III cranii
PEKOMEHI0BAHO MPOTATOM 6 MIiCAIIiB.

KombinoBana Teparis

Pax moscmoi kuwku, APAMOT KUMKY Ma WIYHKY

[Tpu xomGinoBanomy nikyBaumi PECKOMEH/IOBAHY 104aTKOBY 03y KaNeuuTaGiny ¢/ 3MeHIIHTH
10 800-1000 mr/m? TIPH 3aCTOCYBAHHI /IBi4i Ha 100y mpoTsirom 14 nwis 3 HOJATBLIOK 7-IEHHO
epepBoro abo 10 625 Mr/v” aBiui Ha 100y mpu OGesnepepBHOMY 3aCTOCYBaHHI (IMB. po3min 5.1).
st komGiHauii 3 ipHHOTEKaHOM PCKOMCH/IOBAHA TTOYATKOBA /1032 CTAHOBHTH 800 Mr/m> IIpH
3aCTOCYBaHHI ABivi Ha 100y npoTsrom 14 nHiB 3 TI0/1aTIBIIOIO 7-1EHHOIO NIEPEPBOIO B KOMOIHAI]
3 ipHHOTEKAHOM y 71031 200 Mr/m> y 1-ii neHs. Brmouenns OeBanm3ymaly 10 KoMGIHOBAHOIO
PEXHMY HE BIUIMBAE HA IIOYATKOBY 03y Kaneuntabiny. BiamosinHo 0 KOpPOTKO]1
XapaKTePUCTHKU JIKAPChKOTO 3aco0y LHCIIATHH NpEeMeNNKalliad Ul MIATPHMKH a1eKBaTHOI
ripatanii Ta NOpOTH GJIOBAHHS MOBHHHA OyTH posmoyata 10 BBeAeHHS UHCIITIATHHY UL
TNALIEHTIB, AKi OTPHUMYIOTH KOMOIHAI{O KanenuTabin + uucnatun. Binmosigao o KOPOTKOT
XapaKTCPUCTHKA  JTKapchKOro  3aco0y  oKcasliliaTuh PEKOMEHNYETBCS  TIpeMeuKaIis
NPOTHOOBOTHHMHE 3acobaMu 1 NALIEHTIB, AKi OTPUMYIOTH KOMGiHAILiO KanenuTtabin +
OKCalmIaTuH. AIIOBaHTHE JIKYBaHHS y MNAIi€HTIB 3 pakom ToBcToi Kuimku III cranaii
PEKOMEHAYETBCS MPOTATOM 6 MICSIIIB.

Pax monounoi 3anozu

Y xomGiHauii 3 moueraxcemom PCKOMCHIIOBaHa [0YATKOBA 11032 KaleluTabiny [IPH JIIKYBaHHi
METACTAaTHYHOTO PaKy MOJIOYHOI 371034 CTaHOBHTH 1250 Mr/M> 1Biui Ha JACHB pOTAroM 14 nuir
3 MOJAJIBIIOK 7-AEHHOIO TIEPEPBOI0 Y MOEAHAHT] 3 AOLETAKCEIOM y 1031 75 Mr/M? y BurIsA]
BHYTPIIIHBOBEHHOI iH(Y3ii mpoTsrom 1 TONMHH KOXHI 3 TikHI. Bigmosimzmo no KOPOTKOT
XapakTePHCTHKH  JIKapchKOro  3acofy JAOLCTAKCEN,  MpeMeNuKallil  nepoparsHUM
KOPTHKOCTEPOIAOM, TaKMM sIK [JeKCaMeTa30H. IOBHHHA Oyt posmouyata 10 BBemeHHS
AOLETAKCEITY MALlieHTaM, SKi OTPUMYIOTh KOMOIHAL{0 KarnenuTalid + Jonerakcer.

Pospaxynok 103u Kanerpan
Tabmums 1 Pospaxynok CTAHAAPTHOI Ta 3HUKEHOT J03H 3aMeKHO BiJ MO MOBEPXHI Tija s
II0YaTKOBOI 1034 Kanenutabiny 1250 mr/m 2

Pisenb no3u 1250 mMr/m” (agivi va JIEHb)
Kinekicte Tabnerok
o 150 mr ta/abo
i 3M6HL[ICHa J03a 3M€H[H6Ha 03a

[ToBHa 11032a 500 mr Ha npuiiom (75%) (50%)
1250 nrine (komme 950 Mr/a> 625 mr/v>

BBECHHHA BpaHIIl Ta

BBeYepi)

[Tnoma .HOBerHi Jlo3a na 150 500 Jlo3a na Jlo3a na
TLIa BBEICHHSA BBEICHHA BBCIOCHHY
(M 2) (mr) e M (mr) (mr)
<1,26 1500 - 3 1150 800

1,27 -1,38 1650 1 3 1300 800
1,39 -1,52 1800 2 3 1450 ~%va o950
1,53 -1,66 2000 - 4 15007+ >~ <4080
1,67 -1,78 2150 1 4 16505/ 100
1,79 -1,92 2300 2 4 180G et &RPNHTS0
1,93 -2,06 2500 - 5 1930\ ‘B VT 1300
2,07 2,18 2650 1 5 20007\ ™ o 4D g
>2,19 2800 2 5 2150\l 50480 |
e
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Tabmuus” PospaxyHok cTammapTHOT Ta 3HMKEHOT 1031 3QICIKHO BIA IUTONNI MOBEPXHI TiTA [Uls
OYaTKOBOI 1034 KaneuuTabiny 1000 mr/m 2

. .} .
Pisenp 1031 1000 Mr/v~ (1Bivi Ha JICHB)

KinbkicTs TabeTok mo
150 mr Ta/aBo 500 mr Ha| 3menmmena no3a 3MeHIIeHa J103a
[ToBHa no3a i . 5
1000 Mr/as 2 HpUioM (KO}KH.G (75%) (50%)
BBEJICHHS BpaHIli Ta 750 mr/m 2 500 Mr/m 2
BBEUEpi)
[Inomra mosepxwi Hlosa ma 150 500 Hosa Ha Hoaa e
Tina (v 2) BBEICHHSI - ur BBEJ/ICHHS BBEICHHS
(M) (mr) (mr)
<1,26 1150 1 Z 800 600
1,27 -1,38 1300 2 2 1000 600
1,39 -1,52 1450 3 2 1100 750
1,53 -1,66 1600 4 2 1200 800
1,67 -1,78 1750 5 2 1300 800
1,79 -1,92 1800 2 3 1400 900
1,93 -2,06 2000 - 4 1500 1000
2,07-2,18 2150 | 4 1600 1050
>2,19 2300 2 4 1750 1100
KopuryBauns 103u mig yac nikyBanus:
3acanvrui
Toxcuunicts,  cnpuanueny 3aCTOCYBAHHAM  KaNCLUMTadiHy, MOKHA KOHTpOJIOBATH 3a

AOTIOMOro0 CHMITOMAaTHYHOTO JKYBaHHS Ta/abo 3MiHM 103H (IIepepuBaHHs JTiKyBaHHS a6o
SMCHIICHHS 103u). [lics 3HMwKeHHA 1031 He cirin 30UIbLIyBaTH 1T misHimre. J{1g THX TOKCHYHUX
ABHII, AIKi, HAa JYMKY JHKYIOHYOTO JIKapsi, HAaBPs/I YU CTAHYTh CepHO3HIMH abo HeGe3neuHuMu
AULL JKMTTA, HanpHKIad, ajolemis, 3MiHa cMaky, 3MiHH 3 OOKy HIrTiB, JiKYBaHHS MOKHA
IPONOBKYBATH y TiH caMiif 1031 Ge3 3MeHuIeH s 103K a60 NepepuBaHHs JliKyBaHHd. [lanicHTi,
SKI MPHHMAIOTh KanemuTadin, ciix noiHhopMyBaTH PO HeOOXiMHICTh HEraiiHoro [IPUITHHEHHS
JKYBAHHS Y pa3i BHHHKHEHHS nomipHOi abo TAKKOI TokcmunocTi. [[o3u Kanenuradimy,
NPONYIICHI BHACTIOK TOKCHUHICTh, HEe 3aMiHIOOThCH Hipkue HaBE/ICHO PEKOMEHJI0BaHI
MOZM(IKaLii 103 IPH PO3BHUTKY TOKCHYHOCTI:

Tabauns 3 Cxema 3HUIKEHHS 1030 KaneuuTadiny (3-TuxkHeBHH UK a60 Oe3nepepBHa Tepamis)

; Kopurysanus nosu s
g v 3MiHa J103H [IPOTAroM ) g
Cryniue TokcHYHOCTI . HACTYIIHOTO LUKITY/n03H (% Bin
LHKITY JIIKYBaHHS B
TIOYaTKOBO1 103H)
* 1 crynine [TlixTpuMyBaTH piBeHb 103H [linTpuMyBaTH piBeHs 1031
o cmyhins
-1-51 mosipa [lepepsatn, moku we Gyne 100 %
-2-4 MosiBa JIOCSATHYTO piBHA (-1 75 %
-3-51 mosiBa 50 %
Hazas:xan TIPUITHHUTH
-4-51 mosiBa ; He 3acrocoByerses
JILKYBaHHS
* 3 cTymiHb e .
-1-1 nosia [lepepsatu, moku me Gyne /‘/@%1\_‘ 2SN
-2-51 nosiBa JOCSITHYTO piBHS (-1 N/ 50% | N %
Hazaexm HOPHITHHHTH = \
-3-51 nosisa : é OB i
JIIKYBaHHS + (ﬁm%ﬁmm N
- = of.
* 4 cryniub \\?,'\ peswpiatinn? o]
-1-s1 mosisa [punuenTy Hasapsxmm ado, N
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SKIIO JIKap BBaXKae, 10 —‘
[IPOIOBIKEHHA  BiAIOBiTaE
iHTepecam nalieHTa,

[IEpepBaTH, IO0KH He Oye
JIOCATHYTO piBHs 0-1
Hazasxu [PHIIHHATH
JIIKYBaHHs

*Bianosiano 10 3arambHuX KPHTEpiie TOKCHIHOCT] Hauionansroro incturyty paky Kanaam (NCIC CTQG) (Bepcis
1) abo araneuux Tepminonoriunmx KpuTepiis nebaxannx ssuw (CTCAE) [Iporpamu ouinki nikyBauus paxy,

Hauionaneuuii iHctutyt paky CILLA, Bepcis 4.0. IHopmaliio mpo 10AOHHO-MIOLIOBHI CHUHIPOM Ta
rinep6inipyGinemito aus. y posnini 4.4.

I'emamonoeis

[TanieHTam 3 BUXiTHUM uymCIOM He#Tpodime <1,5 x 109/ Ta/abo uncaom TpoMOouuTiB <100 X

109/1 we cnin 3acrocoyBatn Tepamito KamenuTaGiHo. Jkmo nosanmanosi aGopatopui

AOCITLIGKEHHS M1/ Yac WHKITY TiKyBaHHS TOKA3yIOTh, 110 KiBKICTE HelTpodinis manae nuskue 1,0

X 109/ abo kinbkicth TpoMGonHTIE Magae HimKye 75 x 109/n, nixyBanus kamemmutabinom ciin

[IPHITHHUTH.

Moougpixayin 0osu 3 ozns0y na moxcuymnicms npu. 3acmocysanti  kaneyumaoiny npu 3-

MUNCHEBOMY YUKNT NTKY8AHHA 6 KOMOIHAYIT 3 IHWUMU azenmami

Moaudixamnito no3u mpu PO3BHTKY TOKCHYHOCTI IIPH 3aCTOCYBaHHI KanenuTadiny y Bl 3-

THOKHCBOTO IUKIY B KOMOIHAIIT 3 iHIMHMH JTiKapchbKUMH 3aco0aMu CJIiT IPOBOIMTH Bi/IIIOBIIHO

o tabmuui 3 Bume s KareuuTablHy Ta BiAmoBigmo o BI/IMOBIIHOT(-HX ) KOPOTKOI(-HX)

XapaKTePHCTHKHA(-K) IHIIOrO(-HX) JIIKapchKOro(-kx) 3aco0y(-iB).

Ha mowatky umkny mikysamus, sxmo mokazame BIJICTPOYEHHS JTIKyBAaHHS KanmeunTadiHoM a6o

IHIIMM JHKapChbKUM(-H) 3acobom(-aMH), Toai 3acTocyBaHHS Beiel Tepamii ¢l BijKnacTH, J1OKu

He Oy/1yTh BUKOHAHI BUMOTH ISl BiHOBJICHHS BBE/ICHHS BCIX JTIKAPCHKUX 3acO0iB.

[lix wac wukmy miKyBanms THX TOKCHUHHX ABHIL, SKi, HA XYMKy Jikaps, He MOB’S3aHi 3

KarenuTabiHOM, CJIi/i MPOIOBKHTH 34CTOCYBAaHHS KanenuTaliHy Ta BiIKOPHIYBaTH 103y iHIIOrO

JUKapChKOTO 3aco0y BiNOBIIHO 110 BiAMOBiHOT IHCTPYKIT U1 MeIUIHOTO 3aCTOCYBaHHS.

Aximo immmii(-i) nikapeskuit(-i) 3aci6(-00M) HeOOXiaHO HazaB: KM IPHITHHATH 3aCTOCOBYBATH,

JIKYBaHHS KameluTabiHOM MOKHA BIHOBHTH, KOJH Oy/AyTh BHKOHAHI BiIOBLIHI BHUMOIHM ISt

Bi/THOBJICHHS Teparliil KamenuTtabinoM,

Jlana mopajia cTocyeThest Beix MOKazaHb i BEiX 0coBTHBIX IPYII HACENICHHH.

Moougixayis 0osu 3 o2na0y na moxcuunicms npu besnepepeHoMy 3acmocysanni Kaneyumaoiny

68 KoMOInayil 3 inwumu Aikapcekumu 3acobamu.

Monudixaniro 1034 3 ornany Ha TokcHUHICTS TIpH Oe3MepepBHOMY 3aCTOCYBaHHI Kanenurabiny

B KOMOIHALi1 3 IHITHMH TKApCBKUMH 3acobaMu ¢ty IPOBOIUTH BIAMOBIAHO 10 Tabmui 3 BHIle

Uit KarenurtaOiHy Ta BiIOBiAHO 10 BUIIOBI/IHOI(-HX) KOPOTKOI(-HX) XapaKTepHCTHKH(-K)

JIKapCchKOro(-ux) 3acody(-iB).

Kopurysanus 1o3yBanHs juist 0coGIMBEX rpyI HACE TeHHS:

lopywenns gyuryii nevinxu

Jlanux 1momo Gesmekn Ta eeKTHBHOCTI  3acTocyBaHHS y mamienTis 3 [EYIHKOBOIO

HEZIOCTATHICTIO HETOCTATHRO, 00 HAJMATH PeKOMeH1alii MO0 KopeKii 1031, [rpopmanis npo

NOpyeHHs QYHKIIT MEeYiHKH BHACTLIOK [HPO3Y YH IeIaTUTY BiACYTHS.

Huprosa neoocmammuicmeo

Kaneuunrabin  nporunokaszanmit 10 3aCTOCYBAHHS  MALEHTAM 3 TSKKOIO  HHPKOBOIO

HEJIOCTATHICTIO (MOYATKOBHI KITipeHe KpeaTHHIHY HmKde 30 MII/XB_JE off and Gault]).

YactoTa mobiunux peakuiii 3-ro a6o 4-ro CTYIICHA V TAL€HTIB 3 y terTr YNKLTT HEPOK

CCPEIHEOTO CTYNEHS THKKOCTI (KitipeHe KpeaTuniny 30-50 /s (B5Ha ToYaTKy JCNiIKeHHs )

BUILA, HIK y 3araibHiil monymsuii. V mamietis i3 [IOMIPHOIO 'K% gym% ITHICTIO Ha

1I04aTKOBOMY PIBHI PEKOMEHIYEThCS 3HIDKEHHS 1031 10 75% np niﬂ% m 11031 1250 Mr/m 2.

Y mauieHTis 3 MOMIPHOIO HUPKOBOIO HEAOCTATHICTIO HA MOYATKOKG wpisn SHiKe A 103m He

NOTPiGHe nmpH noyarkosiit xo3i 1000 mr/m 2. V nauientis 3 1 Elingm /d‘gy'ﬁ i HEpPOK
Loum 02

(. 2, by BB S
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JIETKOTO  CTYNCHA TSKKOCTI  (MOYATKOBHH  KTipeHe KpeatuniHy 51-80 Mui/xB) Kopekuis

MOYATKOBOI 1103 HE PEKOMEH/IYeThCA. PeKoMeH/1yeThes PETE/IbHE CIOCTEPEKEHHS Ta HeraifmHe

NPUIMHEHHS JIKYBAaHHSA, SKIIO Y MALi€HTA PO3BHBAIOTHCS OGIUHi peakuii 2, 3 a6o 4 crynens

OiJl 4ac JIKYBaHHS Ta MOJA/IbINA KOPEKIIs 103H, fK 3a3Hadeno y TaGmuwmi 3 BHie. Sximo

PO3paxyHKOBHIT KIIPEHC KPeaTHHIHY 3HIDKYETBCS I1/1 yac JIKYBAaHHA J10 3HAYEeHHS HuKYe 30

MII/XB, 3aCTOCYBaHHS KareUuTabiny cJIi TpUIMHUTH. JlaHi pekoMeHaLil woxo Kopekuii 103u

NpH HUPKOBIH HENOCTATHOCTI BiJHOCATBCS SK 110 MOHOTepanii, Tak i g0 KoMOGIHOBAaHOIO

3aCTOCYBaHHsl (UB. Takok pos3ain «[lamiedaTn TiTHBOTO BIKY» HHIKYE).

Hayienmu aimuvozo eixy

[ix wac MoHoTepanii kanenuTabinom KOPEKIis MOYaTKOBOI 1031 He MOTpiGHA. OHaK moGiumi

peakii 3 abo 4 cTymens, noB's3ani 3 TiKyBaHHAM, YacTime 3yCTpIYaIucs y nauieHTis crapime 60

POKIB MOPIBHAHO 3 MOJIO/IIIHMH TIALIEHTAMH.

[Ipu 3acTocyBanni kaneuutabiny B koMGiHamii 3 iHmmMHu JIKapChKHMH 3ac06aMH y TAIi€HTIB

NOXHJIOTO  BIKy (CTapme 65 pokis), TOpiBHAHO 3 MOJIOJIIIAMH  MaIli€HTAMH, 4YacTilme

crocTepiramuca nodiuni peaxmii 3-ro Ta 4-ro CTYNEHA TSKKOCTI, y TOMY 4yMeni i Ti, mio

MPH3BOMATE 110 MPHIMHEHHS JIKYBaHHA. PekomeHayetbes —peressumit MOHITOPHHT 32

TaieHTaMH BikoM Bix 60 pokiB.
- V kombinayii 3 doyemaxcerom: y nauieuTin Bikom 60 POKIB i OinmbIne crocrepiranacs
MiJBUIIEHA YacTOTA HeGakaHuX peakuiit 3 abo 4 CTYICHIB, MOB'A3aHHX 3 TiKYBaHHSM, Ta
CepiO3HUX MOOIYHUX peakiliii, MoB'I3aHuX i3 JUKYBaHHAM (UB. po3ain 5.1). Jlis namieHTis
y Billi 60 POKiB Ta CTAPWIMX PEKOMEHIYETHCH 3HMIKCHHS MIOYAaTKOBOI /103 KarmenuTabiny
10 75% (950 mr/m” pasu ua 100y). SIKwo y manientis crapme 60 pokis, ski OTPUMYIOTH
SMCHIICHY IOYaTKOBY 103y KamenuTaGiHy B KoMmGiHamii 3 JIOLIETAKCENIOM, HE
CIIOCTEPIraeThes TOKCHYHOCTI, 03y KanenuTabiny MOXKHA 00epexHO 30LIBIIMTH 10
1250 mr/v” apivi Ha J100y.

3acmocysanns y dimeit

Hemae nanexHoro 3acTocyBamms KanenuTabiny B meiaTpuuHiil MOmy sl 3a MOKa3aHHIAMU pH

PaKy TOBCTOI KHIUKH, TOBCTOI KHIIKH, ILTYHKY TA MOJOYHOT 3aJ103H.

Croci6 3actocyBanHs

llepopanbuuii npuitom. Tabnerku KameuTadiHy CJIiJ] KOBTATH MOBHICTIO, 3aITMBAIOYH BO/I0I0,

npotsarom 30 XBHIIMH ITicis TKi.

TaGnerku kanenutaGiny e c1ijx noxpibHroBaTH 260 po3pi3aTy.

4.3 Iporunokaszanus

- HasiBHi cepiiosni Ta HecroniBani peakuii na Tepario GTOpHipuMiTHHOM B aHAMHE31,

- [Tiasumena yyTausicTs 10 Airouoi pevosrun 260 10 OyIb-AKOi 3 TOIOMDKHHX PEYOBHH,

nepeniveHux y po3aini 6.1, ado 10 bTopypauuy.,

- Bigomuit mosuuit nedimur JUATi1POITi PHMI MHIET IpOTre HA3H (D) (maB. posain 4.4),

- B nepion Baritaocti aGo roaysanns rpymmio,

- Y nauienTis i3 TsokkorO Nelikoneniero, HEHTpoIeHiero abo TpoMGonuToNEHiEH0,

- Y Nali€eHTIiB 3 TAKKOIO NEeYiHKOBOO HEJOCTATHICTIO,

- Y nanieHTiB i3 TOKKOI HHPKOBOIO HEIOCTATHICTO (k1ipeHC Kpeatuniny Hikue 30

MJI/XB)

- Hewmonasue abo cynytue nikysanus OpuBynvHOM (auB. posminm 4.4 1a 4.5 mono

B3a€MOJIIT MK JTKapChKHMH 3acobamu),

- 3a HasABHOCTI MPOTHUIIOKA3AHb 10 OYIb-AKOrO JIKapeBKoro 3acofy B KoMOiHOBaHiH cxemi

MKYBaHHS JaHuil TKapchKuii 3aci6 He cir 3aCTOCOBYBATH.

4.4 OcobamBi 3acTepeskenns Ta 0co0MBI 3206 iKHI 3aX0H [IPH 3a¢

bpusytun ne moxna 3actocoByBatm opmOuacHo 3 KaneuHTaGiHOM.A

JICTAlIbH1 BHIAJKA MICHIA B3aEMOJIT 13 3a3HAYCHUM JIKAPCHKHM 3ac0

Tepartii OpUBYJMHOM i MOYATKOM Tepamii KamenuTtaGiHoM Mae [1PO¥ (rg:wmqmﬁﬁn Hi

ouikyBauHs. JIikyBaHHs OpPUBYIMHOM MOKHA PO3MNOYMHATH 4e '\\” 4 F(.);:[HHP‘{“ fmi¢ns

3ACTOCYBAHHS OCTAHHKOT 103 KaneunTaGiny (aue. possinm 4.3 1a 4.5). 2“0y 49
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Y pasi BUIIAJKOBOTO BBeJACHHS OpUBYIHHY MAlli€HTaM, sKi NPHEMalOTh KaneuuTtadin, cIiif
BIKHTH €(DEKTHBHHUX 3aXO/iB /U 3HMKCHHS TOKCHYHOCTI KaneuuTtadiny. Pexomenmyernes
HeraiHa rocmitamizauis. HeoOXiTHO BKHTH BCiX 3axOfiB A8 3alOOIralHd  CHOTEMHHM
1H(DEKIiAM Ta 3HEBOIHEHHIO.

Hozonimimyroua mokcuunicmeo

Jlo3omiMiTyroua TOKCHYHICTE BKIIOYAE Iiapero, Giib Y JKHBOTI, HYIOTY, CTOMATUT Ta JOJOHHO-
MiAOIIOBHHE  CHHAPOM  (JI0JIOHHO-INIOMOBHA IOKIPHA  PeaKllis, J0JOHHO-IiIOMOBHA
epuTpoausectesis). binbmicTe HeGaxaHuX peakiiit 0GOPOTHI i He BUMAralOTh MOCTIHHOIO
NPUIHHEHHS Tepartii, Xo4a Moye 3HaIOOUTHCS BiIMiHA TKAPCHKOTO 3aco0y abo 3HUKEHHS [103.
Hiapes

[Tamientn 3 TsKKOI0O Jiapeer0 MOBHHHI mepebyBaTu mif PETEIBHUM HarjsyioM iy pasi
3HEBOJIHEHHS MOBHHHI 3aMIlIATH Pi/IMHY Ta eleKTpomiTh. MoxkHa BHKOPHCTOBYBATH CTAHAAPTHI
NpOTHIIapeHHi Mpenapatd (HANPHKIAZA, JONepaMi). Tiapes”™ crymens 3a NCIC CTC
BA3HAYAETRCA K MOYACTIIIAHHSA BHIIOPOKHEHb Bil 4 10 6 BHIOPOKXHEHb HA JCHb a00 HiMHMIL
CTYJI, Jlapes 3 CTYNeHs - K 30LIbLICHHS BUIOPOKHEHHS B 7 710 9 BHIIOPOXKHEHD Ha JIeHb abo
HETPHMaHHs ceul i Mmanbabcopbuis. [liapes 4 cTymeHs — me 30iAbIIEHHS KUIBKOCTI
BHIIOPOXKHEHb Ha 10 pasie Ha fgeHb alo nmiapes 3 CHIBHAM BMIiCTOM KpoBi aGo norpeba B
IapeHTepanbHii miarpuMit. 3a HeOOXIMHOCTI ¢/1iT 3aCTOCOBYBATH 3HUKEHHS J103H (auB. po3ain
4.2).

3neeoonenns

Cnin 3anobirati poO3BHTKY 3HEBOIHEHHS abo ycyBaTH Ha Horo mouartky. Y mariieHTiB 3
AHOPEKCICI0, ACTEHI€I0, HYIOTOIO, OJIOBAHHSM a0o Jiapeer0 MOKe IIBHAKO HACTATH
3HEBO/IHEHHA. 3HCBOIHEHHS MOKE CHPHYHHHTH [OCTPY HHPKOBY HEIOCTATHICT, OCOOJIMBO Y
MALIEHTIB 3 paHille ICHYIOYWOI MOPYIIEHOW (GYHKIIEH HHPOK al0 TpH O0JHOYACHOMY
3aCTOCYBaHHI KarenuTabiny 3 BiIOMHMH He(POTOKCHUHHMH npenapatami. ['octpa HHpKOBa
HEJIOCTATHICTh BHACIIJOK 3HEBOIHEHHS MOKE OyTn moTeHNiiHO cMepTenbHO0. [Ipn
BUHHKHEHHI 3HEBOJIHEHHS CTymeHs (ado BHINE) TiKyBaHHS KaleUUTaOiHOM CJIij HeraiHo
TICpepBaTH Ta yCYHYTH 3HeBOJAHCHHs. JIiKyBaHHSA He CITiJ BIZHOBITIOBATH JOTH, MOKH NALIEHT He
BIZHOBUTh BomHMi OamaHc i BCi mpoBokyloui daxTop He OyayTe ycyHeHi abo B3gTi min
KOHTPOJIb. 3aCTOCOBYBaHi MoJu(bikauil 103u ¢ BHKOpHCTATH Ui HPOBOKYIOYHMX MOOITHHX
ABHII, AKIIO HEOOXITHO (AUB. po3ain 4.2).

Honouno-nioowtosnuii cunopom

CHHZPOM KHCTI Ta CTONH, TaKOX BifoMuil K mIKipHA peaxiis J0JOHHO-MII0MOBHOT 061acTi,
JIOJIOHHO-MIIOIIOBHA EPUTPOTH3ECTE31s a0 iHAyKoBaHa XiMioTepariero aKpaJbHa epUTEMa.
JlomoHHO-11 101IIOBHHIH CHHIPOM 1-ro CTYTICHSA BH3HAYAETHCS SIK OHIMIHHS,
JusecTesis/mapectesii, nokomoanus, Ge3bomicHuil Habpak abo epHTeMa KHCTeH Ta/abo cTorm
Ta/abo xucKoM(OpT, 1O HE NOpyHIye HOPMa/IbHY JiSTHHICTH MALI€HTA.

JIOJIOHHO-TIAOMIOBHUH CHHIPOM™ CTYNEHS € XBOPOOTHBOK) €pPHTEMOIO Ta HaOPAKOM KHCTeH
Ta/abo ctor Ta/ado AHCKOM(OPTOM, L0 BILIHBAE HA TIOBCAK/ICHHY IATBHICTE MAalli€HTa.
J0710HHO- 111 IOIIOBHHIT CHHAPOM 3 CTYIEHS SBISE COOOK BOIOTE TYIICHHS, BUPA3KH1, YTBOPEHHS
MyXHpiB i cuibHHI Oinb y pykax Ta/abo Horax Ta/aGo CHIBHMIL JuckoMpopt, uepes sAKuii
NAL€HT HE MO3KE MPALIOBATH a00 BUKOHYBATH MOBCAKACHHI Aii. CTIHKHAIH 260 BAKKHiL TOJIOHHO-
MiIOMOBHMA CHHAPOM (CTYIIHB 1 BHIE) MOKe [IPU3BECTH 10 BTPATH BiAOMTKIB MalbLiB, 11O
MO’Ke BIUIMHYTH Ha iJeHTHOikamio mnamienra. Y pasi BHHUKHEHHS 10JOHHO-TILIOMIOBHHI
CHHZPOMY 2-T0 abo 3-ro CTyIeHs 3aCTOCYBaHHS KarneuuTaliHy ciig npu
3HUKHE aD0 HE 3MCHIUMTRLCS 32 IHTEHCHBHICTIO /10 |-ro CTymeHs.
Hicnst  nononno-mizomosHoro cuuapoMy 3 cTymens HaCTYIIHI
smMeHWUTH. [lpw  xomOiHOBaHOMY 3acTocyBaHHI  KamenuTadi ¥
PEKOMCHIYETHCA BUKOPHCTOBYBATH BiTamMiH B6 (mipujokcun)
BTOPHHHOTO  NPOMUIAKTUYHOrO  JKYBaHHS
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ACAK1 JIOKa3H TOTO, M0 ACKCIaHTEHOI e(eKTHBHUI 118 ipodiTakTHKH JOJIOHHO-ITA0INOBHHIA
CHHIPOMY Yy MAWI€HTIB, AKi MPHIMAIOTE Kanerpan.

Kapoiomorcuunicmo

Kapaiorokcnunicts Gyna nos'szama 3 Tepamiero (GpTopHipuMiIMHAME, BKIIOYAI0YHN 1H(apKT
MiOKapaa,  CTeHOKapiro, apuTMii,  KapaioreHHHiT  wIOK, panToBy  cMepTh  Ta
C/ICKTpoKapaiorpadiuni 3MiHH (BKIIOYatOun yske PIIKiCHI BHIAAKH MOXOBIKEHHS IHTepBAITY
QT). 3asuaueni nobiuni peaxwuii MOXKYTb OYTH NOIIMPEH] Y MAIi€HTIB 3 NIONEPEIHBOIO 1CTOPIEIO
XBOPOOH KOPOHAPHHX aprepiii. V marieHTis, sKi OTPHMYBAIIH KaeHTa0IH, NIOBIIOMIISIIOCS TIPO
CepUeBy apHTMiIO (BKIoqaroun GiGpuiIsLiio UUTyHOUKIB, forsade de pointes Ta GpaguKapiro),
CTEHOKapil, iH(apkT wmiokapna, CCpUEBY HE/IOCTATHICTH Ta Kapaiomiomatiro. HeobxinHo
3aCTOCOBYBAaTH JIKAPChKHH 3aci6 3 OOGEpPeXkHICTIO MAIICHTAM 3 TSKKHMMI 3aXB0OPIOBAHHAMH
CeplLs, apUTMISIMH Ta CTEHOKAP/IEI0 B aHAMHe3i (1B, po3ain 4.8).

l'ino-abo zinepranvyicmis

[Toinomusinocest po rino- a6o rinepkambuiemiro mix sac niKyBanHA KaneuuTtaGinom. Heo6xiamo
3aCTOCOBYBATH JIKAPCHKMH 3aci0 3 oOepexHicTio mamientam 3 YK€ ICHYIOUOIO Timo- abo
rifepKaibiiemiero (xus. possin 4.8).

3axeoprosanus Yenmpanvnol 4u nepuchepuunoi nepeoeoi cucmemu

HeoGxinno 3actocoBysatn mikapcbkumii 3aci6 3 00EPEXKHICTIO NallieHTaM i3 3aXBOPIOBAHHAME
LCHTPaIbHOI a0 mnepudepudHoi HEPBOBOI CHCTEMH, HANpUKIIaZ, METacTa3sd B8 MO3Ky abo
Heliponaris (auB. posain 4.8).

Lykposuii oiabem ado eNeKmpoNimui nopyuLeHHs

Crij 6yTH 00epekHUMH mamienTaM i3 LlyKPOBHM JiabeToM abo eJIeKTpoIiTHUMH [OPYIIEHHSIMH,
OCKUTBKH BOHH MOKYTh MOCHIFOBATHCH 1L Yac JIKYyBaHHSA KarelutaGiHoM.,

Aumuroazynisanmu noxioni KYMapumy

Y nocnijpkenni mikapeskoi B3aemotii mpu OZHOpa30BOMY BBe/IeHHI BapdapHHy criocTepirazocs
3HAYHE 30iBINEHHSA CepejHbOro 3HadeHHs AUC (+57%) S-papdapuny. Jlani pesyastaru
nepedavaoTh B3aEMOI0, HMOBIpHO, Yepes IPUTHIYEHHS 130(€PMEHTHOT CHCTEMU [IUTOXPOMY
P450 2C9 kanenwmrtabinom. Y nauientis, ski OTPHUMYIOTh CYMYTHIO Tepamiro KanemutaGinoM i
ICPOPATILHAMH - AHTHKOArYIAHTAMH, MOXITHAMH KyMapuHY, CJIiI peTelbHO KOHTPOJTIOBATH
aHTHKOAryJIsHTHY peakuio (MHB a6o npotpomGinosmii 4ac) 1 BUINOBITHIM YHHOM KOPHI'YBaTH
A03y aHTHKOArYJIAHTY (JIUB. po3/in 4.5).

Topyuienns yuryii nevinku

Yepes BincyTuicts nannx 3 Gesnexu Ta edeKTUBHOCT 3aCTOCYBAaHHA y Malli€HTIB i3 NOpYIIEHHSM
dynkuii mewinku cirin perensHo KOHTPOJIOBaTH 3aCTOCYBaHHs KaNelHTabiHy y MamieHTiB i3
NOpYIIeHHAM (PyHKUIT MewiHKH 1erkoro Ta moMipHoro CTYIEHs, He3aJIe)KHO BijJ TOro, HAsIBHI 4K
BIICYTHI MeTacTasiB y medinmi. 3acTocyBanus Karneuntadiy ¢ NPUIMHATH, K0 BHHHKAE
OB A3aHEe 3 JIKYBAHHSAM IIiJBHIICHHS piBus OGimipy6iny >3,0 x BMH a6o mnop’ssame 3
JKYBAHHSM I1iIBUIIEHHS EYiHKOBUX amidotpancdepas (AJIT, ACT) >2,5 x BMH. JIlikyBanHs
KalenuTadiHoM y BHIISI MOHOTeparii MOKHA BITHOBHTH, KOJIH DPiBEHb OimipyOiHy 3HH3HTBCS
710 piua <3,0 x BMH a6o me4inkoBux amiHoTpaHchepas 3HU3HTHCS 10 < 2,5 X BMH.

Huproea nedocmammuicme

YactoTa no6Giunux peaxuiii 3-ro a6o 4-ro CTYNEHs y NAUIEHTIB 3 MOPYIEHHAM (ByHKLIT HUPOK
CEPEIHBOTO CTyNeHs TKKOCTI (KiipeHe Kpearuniny 30-50 wmii/xB) BUIIA, HI)K y 3arajbHii
nomyssuii (1uB. po3ainu 4.2 i 4.3).

Hegpiyum ouzioponipumiounoeziopozenasu (ArL).

Axrusricts JITJI nimitye mBuakicTs karabounismy S-ropypanuy
naieHTd 3 gedimmrom JIJT maroTe  migBmHmeHuil PH3UK TO
(GropmipumizMHaMu, BKIIOYAKOUH, HalpUKIAL, CTOMATUT, jliape
000JIOHKH, HEHTPOIIEH IO Ta HEHPOTOKCHYHICTD.

Tokenunicts, nos’ssana 3 medpimmrom JIIJI., 3a3Buuaii BuHHKae
JIKyBaHHs abo mics 30iIbleHHs 103,

Hoenuit decpivyum JT1IT

Srpaina
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[ToBuuii pediuut AT syctpivaerses piako (y 0.01-0,5% mpe/icTaBHUKIB €Bporieoinoi pach).
[Mauienty 3 noBHUM Aedimurom JI1J] MatOTh BHCOKHIA PH3HK PO3BUTKY HeGE3MeUHOI ISl JKHTTS
abo neTanLHOi TOKCHYHOCTI, ToMy 1M He ciij 3actocoByBatu Kanerpan (nuB. poszin 4.3).
Yacmrosuii deghiyum JIIJT

3a ouinkamu, yactkopuii edimut JI1J] Bpaxkae 3-9% wHacenenus esponeoinuoi pacu. IlauieHTn
3 yacTKoBUM Aedimutom JITTJ] MaroTh miABHINEHHI PH3HK PO3BHTKY CEpHO3HOI Ta MOTEHIUHHO
HeOe3MevHOl [Uld KHUTTA TOKCHYHOCTI. CIiJ PO3rISHYTH MOMKIHBICTD 3MEHLICHHS [OYaTKOBOI
A03H, 1100 0OMEXUTH 1O ToKCHYHicTb. edimut AT cix posrasaatu sk mapameTp, skHil CIIi
OpaTH 10 yBaru B HOEHAHHI 3 IHIMUMH PYTHHHUMH 3aX0/1aMH TS 3HIKEHHS [I03H.

[louatkoBe 3HMKEHHA 1O3H MOXKE BIUIMHYTH Ha e(EeKTHBHICTH JIKyBaHHA. 3a BiICYTHOCTI
CepPHO3HOT TOKCHYHOCTI HACTYIIHI 1034 MOKYTh OyTH 36iIbIIeH] IPH PETETEHOMY MOHITOPHHTY.
Tecmysanns na oeghiyum /1T

[lepen mouatkom mikyBanHs KamerpaioM peKOMEHIYeThCS BH3HAueHHS (eHoTHIy Ta/abo
TeHOTHUITY, HE3BaXKal0YH Ha HEBH3HAUEHICTh MIOA0 ONTHUMAIBHMX METOMONOTIH IOCHTiIKEeHHS
mepe/| oYaTkoM JIiKysasHs. CITiJ 3BepHYTH yBary Ha BiAIOBIAHI KTiHIYHI peKOMeHaLii.
['enomunosa xapaxkmepucmura oegiyumy JIIJT

TecryBanns Ha HagBHICTH piAKiCHUX MyTaliil resa DPYD nepej sikyBaHHAM MOKE BHSBHTH
nauieHTiB 3 gediuurom JIT/1.

Yorupu Bapianta DPYD ¢.1905+1G>A [rakox BizoMmi sk DPYD*2A], ¢.1679T>G [DPYD*13],
c.2846A>T 1 ¢.1236G>A/HapB3 MOXyTh CIPHYHHHTH [OBHY BiJICYTHiCTH a0 3MEHIIEHHS
(epmentatusnoi aktusrocTi JITJI. IHmi piakicui BapianTd Takox MOXKyTh OYyTH IOB’SI3aHi 3
MiABAIIECHHM PH3HKOM PO3BHTKY cepito3HOI ab0 HeGe3MneuHol 11 AKUTTH TOKCHYHOCTI.

Bizomo, mo neBHi roMO3HroTHI Ta CKIagHi reTepo3HroTHI MyTamii B Jokyci rema DPYD
(mampuknan, koMOiHAIN YOTHPBOX BapiaHTiB i3 mpuHaiiMHI omHHM atereM c¢.1905+1G>A abo
¢.1679T>G) cnpuunHAiOTE MOBHY abo Maiike HOBHY BiacyTHicTh (epmenrarusHoro JI1]]
TISUTBHICTb.

llaieaTn 3 neBHMMM TreTepo3HrOTHHMH BapianTamu DPYD  (Bkiouarounm — BapiaHTH
c.1905+1G>A, ¢.1679T>G, ¢.2846A>T i c¢.1236G>A/HapB3) MaroTh miaBHINCHHIT PH3HUK
PO3BUTKY TAKKOI TOKCHUHOCTI IIPH JIIKYBaHHI (hTOPIIi prUMIiTHHAMH.

Yactora rerepo3urotHoro renorumy c.1905+1G>A B reni DPYD ¥ €BPONEOITHUX MAIlIEHTIB
cTaHoBUTh Onm3bKO 1%, 1,1% mna ¢.2846A>T, 2,6-6,3% mna BapianTis ¢.1236G>A/HapB3 i Bix
0,07 no 0,1% mns ¢.1679T>G.

Jlani mono yactoTd YotHphoX BapianTiB DPYD B iHIDNX HOMyJsuisx, KpiM €BPOMeoimHOfT,
obmexeni. B nmanmit yac worupu Bapiantd DPYD (c.1905+1G>A, ¢.1679T>G. ¢.2846A>T i
c.1236G>A/HapB3) BBakaroThcs NPAKTHYHO BIACYTHIMH B HONYJALiAX adpHKAHCHKHX
(amMepHUKaHCHKHX) a00 a31aTCHKHX MOXOKEHHA.

©enomunosa xapaxkmepucmurxa oegiyumy J11/]

Hist penotunosoi xapakrepuctukn aedimmty JIIIJI peKoMeHIYeThCS BHMIpIOBAHHS PiBHS
engorennoro cyocrpary A1/ ypauuny (V) y miasmi 1o teparii.

[ligpuimeni KoHNEHTpamil 10 JiKyBaHHS ypamuily TMOB'S3aHi 3 IBHINEHHM PH3HKOM
ToKcHuHOCTI. He3paxkaroun Ha HEBH3HAUEHICTH MOPOTIB ypaluily, 0 BH3HAYAIOTH [TOBHHI Ta
dactkoBui aedinut [II1J], pisens ypauumy B KpoBi > 16 Hr/mu ta < 150 Hr/mi criin posrisiaty
SIK MOKa3HUK YacTkoBoro aediuuty HIIM Ta Ak NoB's3aHuil 3 MiABHIIEHUM PH3HKOM PO3BHTKY
TOKCHYHOCTI (hropripumiauny. PiBens ypammmy B kpoei > 150 Hr/MI clig posrmsjgaTd sk
nokasHuK nosHoro jepiunty I/ Ta gk moB's3anuil i3 pH3HKOM PO3BHTKY HeOe3neuHoi juis
KHTTS 00 CMEPTEIbHOI TOKCHYHOCTI (hTOpIipuMiHHYy.

SAwaina
Ogdmanvmonoeiuni yckiaonenms /. *// \1@
[anientn noBuHHI nepeGyBaTH MiJ PETEIBHUM HAIJIAIOM OO PO, FTKY 0 TaIbMOJIOYIYHHX

YCKIIa/IHEHb, TAKHX K KEPaTHT 1 3aXBOPIOBAHHS POTIBKH, 0COOIHBO
3aXBOPIOBaHHs oued. JIikyBaHHS 3aXBOpIOBAaHbL OYCH CIiI po
KJIIHIYHUX TTOKa3aHb.

Tasieki wikipui peaxyii
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KaneTpas Moske BUKIMKATH cepiio3Hi WIKipHi peakuii, Taki sk cunapom Crisenca-J[xoHcona Ta
TOKCHYHMI eriiepManphuii Hekposi3. [lanieHtaM, y SKMX IIiJl 9ac JIKyBAaHHSA CIIOCTEPIraeThes
cepito3Ha MIKipHa Peakiisi, CJI OCTATOYHO NPUIMHHTH 3acTOCyBaHHs Kanerpaiy.

Tabnerkn Kamerpam He ciin nmojpiGHioBaTH abo po3pizatd. Y pasi KOHTakTy mnaiieHTta abo
ocobu, ska 3jiifcHIoE moriam, 3 nojapiOHenumu abo pospizanumu TabneTkamu Kanerpary
MO’KYTh BAHHKHYTH MO0OI4HI peakiii (auB. po3ii 4.8).

Jlauwmii mikapcekuit 3aci6 Mmicrsith MeHmre 1 MMonp Hatpiro (23 Mr) Ha TalineTky, T00TO
IPAKTHYHO HE MICTHTE HATPIIO.

4.5 B3aeMoaist 3 iHIMMH JiKapcbKHMH 32c00aMH Ta iHIII BHIH B3a€MOIiii.

Vei pocniiKeHHs TKapChbKHX B3a€MOIiil MPOBO/THIIH TUIBKH Y JOPOC/IHUX.

B3aeMois 3 IHIIUMH JIIKAPCHKHMH 3aC00aMH:

bpugyoun

Bylo oOnMcaHo KIHIYHO 3HAuYylly B3a€MOiI0 MiK OpHBYIHHOM i (TOpONipEMiAHHAME
(Hampukian, Kamenurtabinom, S-ropypaumioM, Teradypom), IO BHHMKAE BHACII/IOK
iHriOyBaHHA JUriApomipuMiuHIerigporeHasi OpuByaInHOM. [laHa B3aeMoOlisl, dKa NPH3BOAUTD
70 TiABHINEHHS TOKCHYHOCTI (TOPHIpHMIIHHY, € NOTEHLIHHO JeTanpHOK0. Tomy OpuByauH He
CIIil 3aCTOCOBYBATH OJHOYACHO 3 KameruTtabinoM (amB. poszinu 4.3 ta 4.4). Mk 3aKiHUEHHSM
Teparnii GpuBymMHOM i mouaTkoMm Tepamii KamenuTabiHOM Mae TPOHTH MpHHalMHI 4 THKHI
ouikyBauus. JIikyBaHHs OpUBYIMHOM MOJHA pO3MOYHHATH depe3 24 TOAMHH MiCIs
3aCTOCYBAHHS OCTAHHBOT JI03M KaleHTabiHy.

Cy6cmpamu yumoxpomy P-450 2C9

3a BHHATKOM BapdapuHy, OQiUiHHX IOCTIKeHb B3aeMOIl Mik KamenuTabiHOM Ta IHIIMMH
cyberparamu CYP2C9 He mpoomunocs. Cmix OyTH 0OOEpeXHHMH TIPH  OJHOYACHOMY
3acTocyBaHHi Kamenutadiny 3 cyOcrparamu 2C9 (mampukian, ¢enitoinom). JluB. Takox
B3a€MOIIFO 3 AHTUKOATY/ISHTAMM, MOXITHUMH KyMapHHy, HIKUe Ta po3/iin 4.4.
Anmuroayianmu nOXioni Kymapuny

[TogijoMIIsI0CA TIPO 3MIHM MapaMeTpiB Koarysiii Ta/abo KpoBoTeyi y nanieHTis, AKi MpHAMaTH
KanenutabiH OJHOYACHO 3 AHTHKOATYIAHTAMHM, MOXIIHHMH KyMapHHy, TaKHMH sK BaphapHH i
dennpokymon. Lli peakiuii BHHHKaIH HPOTArOM KiTbKOX JHIB i 0 KiJIBKOX MiCAIIB MicIs
MOYaTKy Tepamii KamenuTaGiHOM i, y JeSKHX BHIAJKaX, IMPOTATOM OJHOrO MicAld Micis
IIPUIIMHEHHs 3acTOCYBaHHs Kameuurtabiny. Y KIHIYHOMY IOCTiIKeHHI (apMakOKIHETHIHOT
B3a€MOJii micis OJHOpPa3oBOro 3actocyBaHHs Bapdapuny B 103 20 Mr JiKyBaHHs
karerrabinom 36insmysano AUC S-papdapuny Ha 57% 31 30inblienHsM 3nadenns MHB na
91%. Ockinbku mMeTtabonism R-Bapdapuny He OYB MOpYIIEHHH, 11 pe3yJbTaTH MOKA3yOTh, IO
KanenuTabin npurhidye izopepment 2C9, ane me BiumBae Ha isodepmentn 1A2 Ta 3A4.
[ManiedTam, AKi OpHIMAIOTH AHTHKOATYJISIHTH TTOXIIHI KyMapiHy OJHOYACHO 3 KarnenuTadiHoM,
CITiJl peryispHO KOHTPOMIOBAaTH 3MiHM napameTpiB koarymsuii (ITY ao MHB) i sianosiano
KOPHI'YBATH 103y aHTHKOATyJISIHTY.

Denimoin

[lix uwac OJHOYACHOIO 3aCTOCYBaHHS KarneunTadiHy 3 (eHITOIHOM MOBLIOMIIAIOCH TIPO
TIiIBHIIEHHS KOHLEHTpauii (GeHiToiHy B miasmi, 10 NPH3BOIUIO J0 CHMITOMIB iHTOKCHKAL
denitoinom B okpemux Bunaakax. [lamientam, ski npuiMaroTs (eHiTOIH OJHOYACHO 3
KarenuTabiHoM, CITi1 peryIspHO KOHTPOJIIOBATH KOHIEHTPAILi0 QeHITOTHY B I1J1a3Mi KPOBI.
Doniniesa kucroma/poniesa kucroma

Jlocnigxenns komOiHaiil kaneuurtaOiny Ta (OIIHIEBA KHCIOTH I10Ka3 domniniera
KHCJIOTA HE Ma€ 3HAYHOrO BIUTMBY Ha (DPapMaKOKIHETHKY Karenuradl &_METrQOOIITIB
IIpore ¢oninieBa kuciota BIUTHBAE Ha (hapMaKOJMHAMIKY KanelHTaBify. 1 Horo TO{&? UHICTh
MoOke OyTH rnocujieHa (ONIHIEBOKO KHCIOTOK: MakCHMallbHa [P - (MT/D)

KanenuuTadiny OerMo IPH [EPEPUBYACTOMY pekuMi cTaHOBUTH 300 MB ' toji K
mume 2000 mr/v® Ha 100y, KOMM KarenuTaGiH 3acTOCOBYBANH Qf O%agl;lg.kﬁ-mbo HjeBOIO
kucaotor (30 Mr nepopaibHo ABiUil Ha feHb). [lixBuineHa TOKCH‘IH T‘B‘\Mc}‘ﬂce ”Qfﬂlm BHAYCHHS
upu nepexodi 3 5-OV/JIB Ha cxemy IiKyBaHHS KalelHTaOiHOM.
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BIIHOUICHHS 10 106aBOK omiesoi kucnotn npu redinuri (oieroi kucmoTH 4epes NoaibHICTh

Mk (oniHieBoIO KHCI0TOKO Ta (bomieBoto kuenoTORO.

Aumayuou

Byno nocnijkeno Brms aHTAlKAY, IO MICTHTE TiAPOKCH/T AFOMIHIIO Ta FIPOKCH/T MarHifo, Ha

(bapmakokinetuky Kanenutadiny. Byso Hesemmke migsHmenms KOHUEHTpaIlii KanenuTabiny ta

ORHOTO 3 MeTabomitis (5°-JI®LP) y mrasmi KPOBI; He CrocTepiranocs BIUTHBY Ha 3 OCHOBHI

MeTabouith (5°- IOVYP, 5-OV Ta @BAJ).

Anonypunon

Hst 5-®V cnoctepiranucs B3aEMO/III 3 AJIOMYPHHOIOM; 3 MOK/THBHM 3HHKEHHAM e(DeKTHBHOCTI

5-®Y. Cnix yHuKaTH 0HOYACHOTO 3aCTOCYBaHHA aJIOMYPHHOIY 3 KalleHTA0IHOM,

Inmepgepon anvgpa

MT]I xaneunraGiny cranosmna 2000 mr/a’ Ha JleHb y KoMOIHauii 3 iHTepdeponom anbda-2a

(3 mma MO m° Ha AeHb) MOpiBHAHO 3 3000 Mr/v> Ha ACHEB, KO KamneuuTtalbiH 3acTOCOBYBaBCs

OKpPEMO.

lIpomenesa mepanis

MT]I okpemoro KaneunTadiny mpu [IEPEPHBUACTOMY peKHMI cTaHOBUTH 3000 Mr/M> Ha o0y, y

TOH Yac fK y MoeIHaHHI 3 [IPOMEHEBOIO Tepamniero paKy NpsaMoi KHIIKH MT]I xaneuuraGiny

ctanoBuTh 2000 Mr/™M®> Ha 200y, TpH BHKOPHCTAaHHI 200 OesrepepBHOro pexumy, a6o

IMOZCHHOTO NPHHOMY 3 IIOHE/IIIKA [0 M'ATHHINO TIpH 6-THXHEBOMY Kypci [IPOMEHEBOT Teparii.

Oxkcanintamun

Kniniuno 3maunmux Bigminmocreii B eKCIIO3UIIT Kanenntabiny abo ioro MeTaloITiB, BilbHOT

IUIATHHH  ad0  3arajbHOi  IIaTHHU IpH  TIpU3HAYCHHI Kanenurabiny vy KoMOiHamii 3

OKcaimIaTHHOM abo y komGiHaii 3 OKCAIIATHHOM i OeBar3ymabom He CIocTepiranocs.

besayusymab

He cnocrepiranocs ninigno SHAMyIoro  BIUMBY OeBaumsymaly Ha (hapMakoKiHeTHdHi

lapaMeTpu KaneuuTadiny ado #oro meTado.TiTin Y IPUCYTHOCTI OKCaTTiliaTHHY.

Bszaemooin 3 incero

Y BCIX KIHIYHHX BHIPOGYBaHHAX NALIEHTIB NPOIHCTPYKTYBAH 3aCTOCOBYBATH Kameuutabin

npotaroM 30 xBHmMH micns ki, OCKiTbKH NOTOYH] fani mpo Oesneky Ta edeKTHBHICTH

TPYHTYIOTbCS Ha mpuioMi KameuutaGiny 3 K€K, PeKOMeHIyeThCs OpHAMATH KaneuuTadin

pasoM 3 Kero. 3acTocyBaHHSA 3 BKEIO 3HHXKYE IIBHKICT BCMOKTYBAaHHS Kanenutadbiny (aus.

po3ain 5.2).

4.6 3acTocyBanns y nepiox Barirnocri 260 TOYBaHHHA TPY/UIIO.

Kinku dimopoonozo 6iky/Konmpayenyis y vonosixie ma scinox

Kinkam nitopommoro BIKY CIIII peKOMEHIyBaTH YHHKaTH BariTHOCTI mij uac JIKYBaHHA

KanenutabiHoM.

Akuo manientka saBaritmie min wac 3aCTOCYBaHHA KaneuuTabiHy, HEOOXiAHO MOSCHHTH

NOTeHIIHHY HeGe3meKy s mioa.

ITix vac nikyBanus Ta npotsrom 6 micsis mics IPUHOMY OCTAHHBOI 7103H KanenuTabiny ciriz

BHKOPHCTOBYBATH e(DeKTHBHUIT MeTO.T KOHTpalentii.

Buxonsun 3 pesyneraris remernumoi TOKCHYHOCTI, TIALi€HTH YOJIOBiYOT CTATi 3 rapTHepKaMu

PENPONYKTHBHOTO  BIKYy MOBHHHI BHKOPHCTOBYBATH epeKTHBHY KOHTpamenui:o mix yac

JUKYBAaHHS Ta IPOTATOM 3 MiCAIIB mics OCTaHHBOI 103K KanenuTadiny.

Bazimuicme

Hocnimkenns 3actocysanms KaneuTadiny BariTHHMH JKIHKAMH He IIPOBO Chb: MPOTE CIlij

HPHITYCTHTH, 110 KaleHTadiH MOXKe 3aBAATH [IKOIH IUIONY [IPH NPH3H : @ﬁ@g\r , i

Y nocmimxenusx PCIPOAYKTHBHOI TOKCHYHOCTI Ha TBapHHAX /%eﬁemm W

CHPHYHHAIO JICTANBHICTE eMOpioHa Ta TepaToreHHui edexr. Il jg? JBTATH € QUIKY

eexTamu moxigHux dbropnipumimuny. Kanenurabin IPOTHIIOKA3aHHi] @Y@Eﬁé?ﬁ%‘}rjﬂ

BariTHOCTI. g-_t}__\\*n“:_“':‘f’;fﬁ‘;%“%f
&

Fooyeanus 2pyooio
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Hesinomo, un npouunkae kxanenurtabin y rpyHe MOJNOKO. JIOCTIIKEHHs /Ut ONIHKH BIUIHBY
KarenuTabiny Ha BUPOOIEHHA MOJIOKa aGo Horo mpHCyTHiCTH Y TPYAHOMY MOJIOLI JIFOJHHH HE
MPOBOJMIIMCE. ¥ MHIIEH y nepio/ IAKTall] 3HAYHI KiJIBKOCTI KaremuTadiny Ta Horo MeTadoIiTiB
Oynu BusiBIeHi B Momoni. OCKIIBKH MOTEHIAT KOAM JUIS HEMOBJISTH HEBIIOMUI, TOyBaHHS
TPYUIO CIILL NPHIOHHATH [iJ 4Yac MiKYBaHHA KamelHTabiHoM i IPOTATOM 2 THIXKHIB ITicId
3aCTOCYBaHHA OCTAHHBOI JO3H.

Depmuibricmp.

Hemae manmx mono Kamerpany Ta iioro BILTHBY Ha (epTunbHicTs. OCHOBHI [OCITiIKEHHS
Kanerpany sxmowanu xiHok penpoayKTusHoro BIKy Ta 4YOJIOBIKiB, IHINE SKIIO BOHH
TIOTOLKYBATMCA  BHKODUCTOBYBATH MPHIHATHUH METOA KOHTPOMO HApOKYBAHOCTI, IMOG
YHHKHYTH BAriTHOCTI IIPOTSTOM YChOTO JOC/I/KEHHS Ta IPOTATOM PO3YMHOTO Mepioay Iicis
HBOTO.

Y RoCHKEHHAX Ha TBAPHHAX CHOCTEPIraBest BILTHB Ha epTunbHicTs (1B, po3ain 5.3).

4.7 3aaTHICTH BIVIMBATH HA MIBHAKICTHL peakuil IPH KePYBAaHHI ABTOTPAHCIOPTOM 260
IHITHMH MeXaHi3MaMu.

Kamenurabin mae HesHaunmii aGo MOMIpHHMIl BIUIMB HAa 31aTHICTD KEPYBaTH TPAHCIIOPTHUMHU
3aC00aMM Ta TpALIOBATH 3 MeXaHi3Mamu. Kamenwurtabin moske BHKIIHKATH 3alaMOpOYEHHS,
BTOMY Ta HYAOTY.

4.8 Io6iuni peaxuii

Pestome npobrem 3 Gesnexu

3araneHuil npodine Ge3nexu KaneuuTabiny GasyeThes Ha manux moman 3000 mamieHTiB, ski
OTpHMYBA/IH KaneUUTabin SK MOHOTeparilo abo Kaneuuradin y KOoMOIHaMil 3 pi3HHMH cXeMamu
XiMioTepamii 3a pi3HHMH [TOKA3aHHSMH. Ipodini Gesmexkn moHoTepamii kaneuuTabizoM pu
METACTATHIHOMY  paKy MOJIOYHOI 3aJI03M, METACTATHYHOMY KOJOPEKTATBHOMY paky Ta
a/'IOBAHTHOMY paKy TOBCTOI KHIIKH MOKHA nopiBHsATH. JIuB. posain 5.1 ans orpumanus
JETaNbHOI iHGOPMANiT TPO OCHOBHI I0CITIUKEH S, BKIIOUAIOUH JIH3aiH IOCHIKeHb Ta OCHOBHI
pe3yabTaTH €(heKTHBHOCTI.

HaiibL1b1 nommpeHuMu noBioMIeHHAME Ta/ab0 KIIHIYHO 3HAYYIMMH DOOIYHHMH PeaKI(isiMH,
NOB SI3aHUMH 3 JIKYBaHHSM, OYJIH HMUTYHKOBO-KHIIKOBI posnaan (ocobnamBo miapesi, HyjpOTa,
OnroBaHHs, Ginb y JKHBOTI, CTOMATHT), JOJOHHO-IIIOMOBHMI CHHJIPOM (JI0JIOHHO-ITIIOMIOBHA
€PUTPOIM3ECTE3is), BTOMA, aCTeHisl, aHOPEKcCis, KapIiOTOKCHYHICTh, MOCH/IEHHS HHPKOBOL
AMChYHKUIT y THX, XTO BXKE MaB MOPYILIEHHS (yukuii Hupok, i TpoMGo3/emGois.

Cnucox nobiunux pearxyiil v euznnoi maoauyi

[ToBiuni peaxuii, sii, Ha MyMKy mociigHuKa, MOKIIHBO, HMOBIPHO a0 BimnaneHo nos's3ani i3
3aCTOCYBaHHAM  KanenutabiHy, mepepaxoBani B Ttaummi 4  juis KaneuuTtadbiny, Imo
NIPU3HAYAETHCS Y BHIUISI MOHOTEpAIii, Ta B Tabuumi 5 s Kaneuurabity, [0 IpH3HAYAETHCS B
KOMOIHaLIl 3 pi3sHUMH cXemamu xiMioTepamii 3a Ge3miudr0 [OKa3aHb. Jlna xnacugikanii
HOOIYHUX peakiliif 3a 4acTOTOo BHKOPHCTOBYIOTBCS TaKi 3ar0JIOBKH: Lyke YacTto (> 1/10), yacto
(> 1/100, < 1/10), mewacro (> 1/1000, < 1/100), piako (> Bix 1/10000 10 <1/1000), JIy’Ke piIKo
(<1/10000). ¥V Mexax KOKHOT TPYIH YacToT MObiuHi peakuii 3a3Ha4YeHi y NOPAIKY 3MEHIIeHHs
IIPOSIBIB.

Monomepanis Kaneyumabinom

Y rtabauui 4 nepepaxosadi moGiuHi peakuii, mos'szaHi 3 MOHOTEPAMNIEIO KaNelUuTadiHOM,
3aCHOBaHI Ha 00'€IHAHOMY aHAMI3i JaHUX Ge3nexH TPBOX BEJTHKHX JOCIIIK O BKJIIOYAKOTH
O6inbme 1900 mauientie (mociimkenas M66001. SO14695 i SOI 796) " Tg6itm] peaxuii
ZI0IAIOTBCSA 110 BUIOBIIHOT YacTOTHOT IPYIH Y BiAMOBIAHOCT] 110 3ar i i

pesynpTaTamMu 00'eJHAHOTO aHATi3y. f <
Tabmuus 4. Pestome nom'sanux HebGakaHmx peakiiii, 3apeec QeﬁﬁXCTﬁbAEMHQ Tip, sAKi
OTPUMYBAJIIH MOHOTEPAITIIO KaneuTadbiHoM., \_,7,’_.‘ LT iy / <
TCHCTeMa ' Hy:xe uacro Yacro Heqamo‘f:ﬂ;?fnﬁmﬁ;v;ﬁe piako
oprauizmy Bei ouinku Bci oyinku cepiiozna ma/ado T(FicTinpeecTpauiii

/4’6/ Zﬂ/ci% Y24 g2
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Kaneyumaoin y xovmaexcnii mepanii

Y Tabnuui 5 nasejne
3 PIBHUMH cXeMaMu

3000 nauienTiB. [MoGiumi peakuii gox

4acTo) BiMIOBITHO

KJTIHIYHHX AOCTIKeHb, 1 J0Jal0Thes
THX, IO CIOCTEPIrarThes
BUCOKOIO YacTOTOO y rpym
Heuacti noGiuni peaxir,
KOMOIHOBaHiil Teparii,
MOHOTepanii kaneuurabinom abdo [P0 MOHOTepario

TiTepatypi Ta/abo y
Hesixi 3 mobiynnx
KOMOiHOBaHOrO JIiK

3aCTOCYBaHHI JIOLETakceny abo OKCaJIUIaTHHY,
3acTocyBaHHi OeBaru3ymaty);

KareruTadbiHoMm.
Tabmuug 5 Pestome

OTPUMYBallM KaneuuTabiH y koMGiHOBaHOM

IpH MOHOTepanii K

HO MOO1YHI peakuii, mos’g3ani i3

3aCTOCYBaHHAM KanennTtabiny B koMGinarii
XimioTepamii 3a ki

JIbKOMa IMOKa3aHHSIMH Ha OCHOBi JAHUX 3 Ge3NeKH MOHAaj
aroThCA 10 BUIIOBIAHOT IPylH wacTtoTH (yxe gacto abo
CTOTH, IO CIOCTEpIracTscs B Oyab-5IKOMY 3 OCHOBHHX
JHIIE TOI, KOJIH BOHH CIOCTEPIralThCA HA AOAATOK 110
IpH MoHOTepamii kaneuutaGinoMm ado CIIOCTEPITaIOTHCA 3 GiNbi
1 TOpiBHSAHO 3 MOHOTEPAMi€0 KanenuTabiHoM (muB. Tabmumio 4).
Ipo sAKi MOBigOMIISIOCS [I[pH  3aCTOCYBaHHI Kamenurabiny B
Y3TOIKYIOTBCA 3 MOOIYHMMH peaKiismu, PO K1 MOBIZOMIISIIOCS TPy
KOMOIHOBAaHHM JHKapChKHM 3ac06oM (y
BIIMOBIIHUX KOPOTKHX XapaKTePHUCTHKAX JIIKAPCHKHX 3ac06iB).

PeaKUill € peakmisMm, ski 3a3BHYaii CIIOCTEPIraloThCs IPH 3aCTOCYBAHH]
ApChKOTO 3acoly (HampuKiaj, neprpepuyHa ceHcopHa Helponatis npu
rinepreHsis, ska CIIOCTEPIraeThCs  IpH
ONHAK HE MOXHA BHKIIOYHTH 3aroCTpeHHs Opu  Teparnii

0 HaAWBHINOI ya

TIOB A3aHUX MOGIYHUX peaxiiii, PO AKI MOBiAOMIAIOCSH Y Nali€eHTIB, AKi
Yy JMiKyBaHH{ Ha 101aTOK 10 THX, IO CIIOCTepiranucs

anenuTabinoM abo crocrepirammes 3 Gigpm BHCOKOKO YacTOTOK y Ipymi

MOPIBHAHO 3 MOHOTEPAITI€I0 KAMeHTabiHoM

Pinko/ [lyxe
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[Hbexiisa BEPXHIX
JAUXaIbHUX LUIIXiB, PHHIT,
[PHIT, + iHbexis,
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0OMiny pevosun ma3HnxeHns aneTuTy ['imomarniemis,
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+ JIst KOSKHOTO TepMiHy MiIpaxyHOK 4acTOTH GazyBaBcs Ha MOOIYHMX peaxIfisix ycix CTyICHIB.
Jliist TepMiHiB, MO3HAYECHUX «+», MiIPaXyHOK 4acTOTH OasyBaBcsd Ha no0iyHKX peakuiax 3-4
crymens. [To6iuni peakiii 10AAI0THCS BIAMOBLIHO 10 HAHBUINOT YACTOTH, AKa CIIOCTEPIracThCs B
6yIb-AKOMY 3 OCHOBHHX JOCIiKEHb KOMOiHALT.

Omue oKpeMuX MoGiuHuX peakuiit JIOIOHHO-TIIOMOBHUH CHHAPOM (1HB. pozain 4.4)

ITpu 3acTocyBanHi Kanerutabiny B 1031 1250 mr/y> aBiui Ha 7eHs 3 1 o 14 aui koxHi 3 THKHI Y
NOCIUDKEHHAX MOHOTepalil KareruTadiHoM (BKIIOYat049H NOCTIDKEHHS a/'IOBAaHTHOI Teparrii
paKy TOBCTOI KMIUKH, JTiKyBaHHA METACTATHYHOIO KOJOPEKTATLHOrO PaKy Ta JKyBaHHS paKy
MOJIOUHOI 3aI03H) 9acTOTA JOJOHHO-IIIIOMOBHIII CHHIPOM CTaHOBHIA BiX 53% 110 60% Bcix
CTYNeHiB, a TakoK dwacToTa 63% crocrepiranachk y rpyii  KarnenuTabiH/oneTaKcen Juis
JKyBaHHA METACTATHYHOTO PaKy MONIOYHOI 3anosu. ITpu 3acTocyBaHHi KarenuTabiny B 7103
1000 mr/y” mBiui Ha aedb 3 1 mo 14 101 KOXKHI 3 THKHI 4acTOTa TOJOHHO-TIIOMOBHHA CHHAPOM
cramoBiia B 22% a0 30% ycix cTymeHiB mpH 3acTocyBaHHA KomOGiHoBaHoi Tepamil
KareruTadiny.

MeTa-aHajii3 14 kiiHiuHEX BHMpPOOYBaHb 3 janumu Oitbme 4700 MamieHTiB, sAKi OTPHMYBAIH
MOHOTepario KanerutadiHoM ado KamenuTabiH y MOo€IHaHHI 3 pI3HAMH CXeMaMHM XiMioTeparil
33 Ge3TUUI0 MOKA3aHb (PAK TOBCTOI KMIIKH, KOJOPEKTAIBHHMI PaK, paK HUIYHKY Ta MOJIOYHOL
3a71030), TOKa3aB, 11O JOJOHHO-MIJIOMIOBHUN CHHIPOM (BCi CTYNEH1) BHHHKAB Y 2066 (43%)
nmamienTis mcas cepeanporo wacy 239 [95% JII 201, 288] mmip micis movatky JiKyBaHHSA
KamenuTadinoM. Y Bcix 00 €IHAHHX JOCI/I/DKeHHSIX HACTYINHI KoBaplaTh OyJiH CTaTHCTHYHO
JHAYMMO IIOB’SI3aHi 3 MiABHINEHHM PH3HKOM PO3BHTKY IOJOHHO-HIJONIOBHOTO CHHJIPOMY:!
3GiTBIICHHS 1OYATKOBOI J03M KamenurtadiHy (rpam), 3MEHIICHHS KyMYJIATHBHOI JI03H
karerutadiny (0,1*Kr), 30iIbIICHHS BiIHOCHOT IHTEHCHBHOCTI J03H MPOTATOM MEPIIMX [IECTH
THHiB, 30UIbIICHHS TPUBAIOCTI JOC/I/KYBAHOTO JiKyBaHHA (THKHiB), 30UIbIUICHHS BIKY (3
kpokoMm y 10 pokiB), *iHO4Ya CTaTh, T4 XOPOLIMH CTaH eextuBHOCTI 3a mKanoo ECOG na
nouatkoBomy pieHi (0 mpotH >1).

Hiapes (0ue. po3oin 4.4.)

KarnenuTabit Moke CIPHYHHATH Jiapero, aka croctepiraetbes y 50% mamienTis.

Pesynprari MeTaaHanizy 14 KIiHIYHHX NOCITiKeHp 3 aaHuMu Oinbimne 4700 mamieHTiB, sK1
OTpUMYBaIM KameluTadiH, [OKa3amd, WO y BCIX 00'€HAHMX JOCI HACTYIIHI

Konty3is

[TiJ[BUIEHHS [TOYATKOBOI 1034 KaneuuTadiny (rpam), 301IbLMICHHS TP CTi OCTIDKY,BRHOTO
nikyBaHHA (THKH#A), 30UIblueHHs Biky (3 kpokom y 10 pokiB) Ta ¥
KoBapiaTH OyjM CTAQTHCTHYHO 3HA4YMMO TIOB SI3aHI 31 3HIIKCHHAM (D
3GUIbIIEHHS KyMYIATHBHOT 1031 KareruTabimy (0,1*Kr) i 3011bIeHHs ]
JIO3M MPOTSATOM MEPITHX IHECTH THIKHIB.
Kapoiomokcuunicme (Ous. po3oin 4.4)
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Ha nomatok 10 moGiummx peaKkuid, omucaHux y Tabmuisx 4 i 5, HacTynHi noGiumi peakuii 3
HacroToro menme 0,1% Oyiau mos’ssami i3 3aCTOCYBaHHAM MOHOTepanii KanenutabiHoM Ha
OCHOBI 00’€IHAHOTO aHAMI3Y KIHIYHEX JaHUX 3 Oesnekn 7 KIiHIYHHX JOCTI/DKEHb, 110
BKIOYand 949 nauientis (2 mocmimkeHHs azu III Ta 5 kaiHiYHEX KOCITiLLKEHD dasu II npu
METACTaTHIHOMY KOJIOPEKTaTbHOMY paKy Ta METaCTaTHYHOMY pPaKy MOJOYHOI 3am03H):
KapJiomiomnaris, cepresa HENIOCTATHICTh, PaNTOBA CMEPTE Ta [IJIYHOYKOBA €KCTPACHCTOJTiS.
Enyepanonamia

Ha nomarok mo moGiunmx peakuii, onucanux y tabaunax 4 i 5, 1 Ha OCHOBI HAEEIEHOTO BHIIIE
00°€IHAHOTO aHAMI3y KIHIYHMX MaHHX Ge3mexi 7 KNHIYHUX [OCHiDKeHb, eHuedaronatis
TaKOXK Oysa MOB’A3aHa i3 3aCTOCYBAHHSM MOHOTeparii KaneunTabiHOM 3 YaCTOTOK MEHLIe 0.1
%.

Bnaus noopituenux ado Po3pizanux madiemox Kaneyumaoiny

¥ pasi 3actocyBanus noxpiGHennx a6o po3pi3aHux TabIeToK KaneuuTadiHy moBiIoMIsIocs mpo
Taki MOOIYHI peakwii: moapasHeHHs OueH, HaOpsK oueH, IWKipHUH BHCHM, roTOBHUI O11b,
napectesii, Aiapes, Hy0Ta, 0pa3HEHHS LITYHKY Ta OJFOBAaHHS.

OcobnuBi rpynu Hacenenus

Hayienmu rimuvozo sixy (Ous. po30in 4.2)

Auanis naHux 3 Gesnekd mamientis crapme 60 pokiB, siki oTpEMyBamM MOHOTEpAIIi
Karnenutabinom, i aHaiis mauieHtis, ski OTPHMYBAIIM KOMOIHOBAHY TEpAIliio KarmeuHuTabiHoM i
AOLETAKCEIOM, NMPOAEMOHCTPYBala 30iIbIIEHHS YaCTOTH MOB’S3aHUX 3 JIKYBaHHAM MOGIYHHX
peakuiii 3-ro Ta 4-ro crymeHiB Ta nMop’s3aHEX i3 JIKYBaHHSM CEepHO3ZHHX MOGIYHIX peaxuii
HOPIBHAHO 3 MallieHTaMH BikoM <6() pokis. Ilamientn crapme 60 POKiB, sKi OTpHMyBasH
KanemuTabiH IUIOC 0UETAKCeN, TAKOX MAIH Oimbi PaHHIO BIJMOBY Bix JiKyBaHHS gepes
NOOIYHI peakiii MOPiBHAHO 3 MamieHTaMu BikoM <60 POKiB.

Pesynbratu mera-amanisy 14 knimiummx AOCII/UKeHb 3 JaHUMH moHax 4700 MALIEHTIB, sKi
OTPHMYBAH KanenuTabiH, MOKa3ald, 1O B YCIX AOCTiDKEHHSX pasoM 30UIbIIEHHS BiKy (3
KpokoM y 10 pokiB) 6yio crarueTHuHO 3HAYYIIE MOB’SI3aHE 3 I1iABULIEHHM PH3HKOM PO3BHTKY
AOJIOHHO-TI IOMIOBHOTO CHHAPOMY i miapei Ta 31 3HHKEHHAM PU3HKY PO3BUTKY HEHTpONEHi].
Cmamp

Pesynbratn mera-amanisy 14 knimiummx JOCII/DKeHb 3 JaHUMH moHan 4700 namieHTiB, ki
OTPHMYBAIH KaneUHTadlH, MOKa3ald, IO B YCIX AOCITIIKEHHSX pasoM KiHouwa cTtath Gyia
CTATHCTHYHO 3HAYYIIE TOB’S3aHE 3 MiABHIEHHM PH3IMKOM PO3BHTKY IOJIOHHO-I11JOIIOBHOTO
CHHJPOMY 1 Tiapei Ta 3i 3HHKeHHsIM PH3HKY PO3BUTKY HEHTPOIIEHI].

Hayienmu 3 nopyuennsm pyuryii nupox (Ous. pozdinu 4.2, 4.4 ma 5, 2)

AHali3 JaHuX 3 Oe3NeKw mnamienTis, ki OTPHMYBAJIH MOHOTEpamiio KaneuutabiHoM (npu
KOJIOPEKTANbHOMY PaKy) i3 BUXI/IHOIO HHPKOBOKO HE/0CTATHICTIO. [I0Ka3aB 30UILIICHHS 9acTOTH
MOB’SI3aHMX 13 JIKYBaHHAM MOGIUHHX peakuiii 3 Ta 4 cTymens NOPIBHAHO 3 IallieHTaMu 3
HOPMaIbHOK (yHKIie0 HUpoK (36% y mauientis Ges HHPKOBOI HeAOCTAaTHOCTI N=268 mpoTu
41% 3 nerkum crynenem n=257 Tta 54% 13 CepPENIHIM cTymeHeM n=59 BIATNOBIAHO) (MB. po3min
5.2). YV nauienrtis 3 NOPYIIEHHAM ~ (DYHKIIT HHPOK CcepeiHboro CTYTIEHS  TSXKKOCTI
CHOCTEPIraeThesl MiABHINEHA IMIBU/KICTD 3HIIKEHHS no3u (44%) nopieusuo 3 33% Ta 32% y
MAUIEHTIB 3 BIJCYTHICTIO MOpyLIeHHS Gyuknii HEpok a6o 3 merkum MOPYIIEHHAM (yHKIT
HHPOK, a TaKo 30UIbIICHHS PAHHBOTO NPUIHHEHHS TiKyBaHHS (21% npunnHenss JMKYBaHHs
HPOTATOM IEPIIHX IBOX UHMKIIB), MOPIBHSHO 3 5% Ta 8% Y MALIEHTIB 3 BiACYTHLOK a60 JIETKOI0
HHPKOBOIO HEIOCTATHICTIO.
[MoBifoMaeHHs mpo nobiuni peakii
Baxigo nosigomsati npo mo6ivmi peaxuii micns peectpanii mikap
IIPOBOAMTH MOCTIHHUI MOHITOPHHT CHiBBiAHOMIEHHS KOpHCTI Ta
Memunux mpaniBHEKIB IPOCATH MOBiZOMIATH po Oyaeb-saki i}
HCpes3 HaLIOHANBHY CHCTEMY 3BITHOCTI:
Kinp

A
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4.9  IlepenosyBanns

[IposiBH TOCTPOTO MepEeNO3yBaHHS BKIKOYAIOTH HYAOTY, OMFOBAHHA, Jiapeio, MYKO3HT,
[OJPA3HEHHs MIUTYHKOBO-KHMIIKOBOIO TPAaKTy Ta KPOBOTEUY, a TAKOXK MPUIHIUCHHS q)ymcuu
KICTKOBOTO MO3KY. MenuuHe JiKyBaHHS Mepe/io3yBaHHs TOBHHHO  BKIOYATH 3BHUAiiHI
TepameBTHYHI Ta MiJATPUMYIOUl MEIUUHI 3aXO0/H, CIPAMOBAH] HA KOPEKIIIO HasSBHHX KJIHIYHUX
NpOsBIB 1 3aI100iraHHs iX MOKIIMBAM YCKITaIHEHHSM.

- OAPMAKOJIOTI'TYHI BJJACTHBOCTI

5.1 @apMaKOIHHAMIYHI BJIACTHBOCTI

dapmakoTepaneBTHyHa rpyna. IIpoTumyxiuHHI npemapatu, agTuMetabomita, kox ATX:
LO1IBCO6

KarenuTabid € HEIMTOTOKCHUHAM KapOamaroMm (TOPMipUMIIMHY, SKHH i€ SIK IMOTepeIHuK
IIMTOTOKCHUYHOrO  (pparMeHTa S-dropypauumrty (5-®Y) npu  mepopaqbHOMY — BBEICHHI.
KareuuTaGiH akTHBYeThCs y KibKa (DepMEHTaTHBHHX CTafiif (auB. po3aii 5.2). GepMenT, 110
Gepe ydacTh y OCTaTO4YHOMY IeperBopeHHi Ha 5-®V, Tumumunpocdopunasa (ThyPase),
BUSIBJIAETLCA Y MyXIHHHUX TKAHHHAX, ajle i Y HOPMaIbHUX TKaHHHAX, X04a 3a3BHYal Y HIDKIUX
KiUTBKOCTSX. Y MOJeISX KCEHOTPaHCIUIAHTATY paKy JIFOIMHH KarenuTaliH IpoJeMOHCTPYBaB
cumepriunuil epexkt y koMbiHamil 3 JoueTaKcenoM, MO Moxe OyTH MOB'A3aHE 3 AKTHBALIIEI0
Jlo1eTaKcesIoM TuMiimHpochopiliasy.

€ nmani mpo Te, mo Merabonizm 5-PY aHabosIYHAM MUIAXOM 0J0KYE PEaKiilo METHIIOBAHHA
JI€30KCHYPUIHIOBOI  KMCJIOTH B THMIZHJIOBY, THM  CaMHM  MOpPYIIYIOYH  CHHTE3
nesoxcupubonykieinosoi kuenotd (JIHK). Bxmowenns 5-®Y  Takox MpU3BOAMTE 10
inri6ysanns cunresy PHK Ta 6inka. Ockineku JJHK Ta PHK HeoOxiami ans moainy Ta pocty
gritaa, gis 5-®Y Moxe nondgratd y CTBOpeHHI Je(ilMTy THMIJMHY, AKHE IPOBOKYE
He30asnaHcoBaHe 3pocTanHs Ta 3arubens kuitian. Edexru aenmpupanii JTHK i PHK naitGinbum
MOMITHI Ha THX KJIITMHAX, sKi MBHAmE mpoiipepyioTs i MetabomizyoTs 5-OY 3 OLIBIIOKD
LIBH/IKICTIO.

Pak TOBCTOI KHINKH Ta KOJIOPEKTAIbHHH paK

Mownomepanis kaneyumadinom npu ao 106anm1omy paxy moscmoi KuuiKu

JlaHi 0JIHOro GAaraTOHEHTPOBOrO PaHAOMI30BAHOTO KOHTPOILOBAHOTO KIHIYHOTO JOCIL/KCHHS
[II ¢asu npu 3actocyBamHi y mauieHTiB i3 pakom ToBcroi Kumku III crazxii (Dukes’ C)
MiATBEPIKYIOTh BHKOPHCTAHHS KaneluTabiHy U aa’JOBaHTHOI Teparii MAalieHTiB 3 PakoMm
toBeTol KuIKH (nocmimkerHs XACT; M66001). Y IBOMY nocmipkenni 1987 narieHTiB Oysim
paHIoMi30BaHi [AuIs TiKyBaHHA KanenuTabinom (1250 Mr/™m° gBiui Ha 00y TIPOTSTOM 2 THXKHIB 3
MOJAIBIIAM 1-THXXHEBHM TMEpIOOM BIAMOYMHKY Ta 3-THKHEBHMH LUKJIAMY [IPOTATOM 24
THKHIB) abo 5-OY Ta HeHKOBopHHOM (pexum  KniHikn Meiio: 20 MI/M HCHKOBOpHHy
BHYTPIIIHBOBEHHO, MOTIM 425 MI/M® BHYTpIIHBOBEHHO GomocHo 5-®Y, y ami 1-5, koxwi 28
nHiB npoTsarom 24 twkHis). KaneuuraGin GyB NpHHAHMHI €KBiBAICHTHUM BHYTPIIIHBOBEHHOMY
BReeHHI0 5-OV/JIB momo BHXKHMBAHOCTI 0€3 pENMAMBY B IOMYJSAIIl 3TiIAHO 3 MPOTOKOJIOM
(xoedimient pusuxy 0,92; 95% I 0.80-1.06). V Bciif panjiomizoBaHil HOMyJALIl TeCTH Ha
pisammo Mix Kaneuutabinom i 5-®Y/JIB 1010 BIKMBAHOCTI 0€3 pELMIMBY Ta 3aralbHOI
BHKHMBAHOCTI MOKa3auy crisiiHomenHs pusukis 0,88 (95% JII 0,77-1,01; p = 0,068) Ta 0,86

Oy0 NPOJEMOHCTPOBAHO [epeBary KarenuTadiHy MOPIBHIHO 3
®V/JIB. YV nnani CTaTUCTHYHOTO aHam3y Oy/IH IONEpeIHbO BH3
BKJIIOYEHHS B MOJeEJIb: BiK, yac BiJ omepamil 10 paHaoMmiszanii, cT
niMQaTHYHi BY3/IM Ha [0YaTKOBOMY PiBHI Ta KpaiHa. ¥ BCli paHao '30@’3}'1}141
nokazaHo, wmo kamenutabin € kpamum 3a 3-OV/JIB mogo BuK "'@}9611___,
(koedinient pusuxy 0,849; 95% HI 0,739-0.976; p = 0,0212), a TaROK. 1I 3arajabHol
BHKMBaHOCTI (KoediuienT pusuky 0,828; 95% JII 0,705 -0,971; p = 0,0203).



Kombinosana mepanis aoioeanmmozo PUKY MOBCIMOT KUK

HaHl 0HOTrO GaraTONEeHTPOBOTO PaHIOMI30BAHOIO KOHTPOJIBOBAHOTO KJIIHIYHOTO JOCIIIKCHHS
$asu 3 3a yuacTio mauieHTiB i3 pakom ToBeTol kmmku I cramii (Dukes® C) miarBepakyroTs
BHUKOPDHUCTaHHS KamenurtaGiHy B KOMOIHALIl 3 OKCAMIUIATHHOM (XELOX) s ax’roBaHTHOT
Tepanil NalieHTiB 3 PAKOM TOBCTOT KMIIKH (OCIIKeHHS NO16968). V usomy mocrmimkenni 944
NauieHTH Oy/TH PaHJOMI30BAHI HA 3-THXKHEBI IHKIH MPOTSroM 24 THKHIB i3 3aCTOCYBaHHAM
xanerutabiny (1000 Mr/m” nsiui Ha aems NPOTATOM 2 THXHIB 3 HACTYNHHUM |-THXKHEBHM
MepioloM HepepBH) y MOEAHAHHI 3 OKCATIMIATHHOM (130 mr/m” BHYTPILIHLOBEHHA iH(DY3id
NPOTATOM™ -TrOAMHH B JeHb | Koxui 3 THkui); 942 namienTtH Oynu paHgomizoBaHi Juist
OomocHoro BeBeneHHs 5-OV Ta JICHKOBOPHHY. Y NEpBHHHOMY aHAIi3i BHIKMBAHHS 63 O3HAK
saxBoproanns (BBO3) y monynamnii nauienris, sxi OTPHMaJIH He MEHIIE OJIHi€T 103 mpenapary,
IO JOCT/DKYeThest Oyino nokaszano, mo XELOX 3nauno nepesepiye 5-OVY/JIB (CP=0,80, 95%
HI=[0,69; 0,93]; p=0,0045). [okazuux BBO3 npotarom 3 poxiB cranoBuB 71% mwis XELOX
npoti 67% s 5-OY/JIB. AHati3 BTOPHHHOT KiHIIEBOT TOYKH YaCTOTH PEUHINBIB MIITBEPIKYE
ui pesynbrata 3 CP - 0,78 (95% AI=[0,67; 0,92]; p=0,0024) nns XELOX [IOPIBHAHO 3 5-
®V/JIB. XELOX nposeMOHCTPYBaB TEHAEHIHIO /10 kpamoro 3B i3 CP 0,87 (95% JI=[0,72;
1,05]: p=0,1486), uo o3Hauae 3HMKEHHS pu3HKy cMepti Ha 13%. ITokasuuk 3B mporsrom 5
pokiB cranoBus 78% s XELOX npotu 74% nns 5-OVY/JIB. Jlani npo edexTuBHiCTE
TPYHTYIOTBCA Ha CEPEIHbOMY Iepiolli criocTepexeHHs 59 Micsamis ais 3B Tta 57 micsmis JUTSt
BBO3. Yactora Biaminu uepes nebaxaui sBHIna OynIa BHINOK B Ipyli KOMOIHOBaHOT Teparii
XELOX (21%) mnopiBasiHO 3 rpymnoo MoHoTepamii 5-®VY/JIB (9%) y nomynsuii nauientis, sxi
OTPHMAJIH HE MEHIIIE OJHIEl T03H IIpenapary, 1o JOCIIKYE€TBCS.

Monomepania kaneyumaéinom npu MEMACMAmMUYHOMY KONOPEKMANbHOMY Paxy

Jlaui jBoX ineHTHYHO PO3pOGICHHX, 0araToleHTPOBHX, paHI0Mi30BaHHX, KOHTPOJIbOBAHHX
KIHIYHAX  jocnimkens dasu 11 (SO14695: SO14796) ninTBep/KYIOTH BHKOPHCTAHHS
KaneuuTaOiny A/ NiKyBaHHS Mepiol JTiHil MeTacTaTHIHOTO KOJIOPEKTATBHOTO paKy. Y TphoX
Aocrimkennsx 603 nauientis Gynm paHzomizosami uTs TiKyBaHHs KaneuuTtabinom (1250 mr/m°
ABi4i Ha MOOY IPOTArOM 2 THKHIB 3 MOJANBITHM |-THXKHEBHM IEPIONOM BiJNOYMHKY Ta 3-
TIOKHCBUMH  1MKIamH). 604 namientn Oymu  pasgomizosadi s nikypaHHs 5-OV Ta
JeKOBOPHHOM (cxeMa Meito: 20 mr/m° TMEHKOBOPUHY BHYTPIMIHBOBEHHO, mOTIM 425 Mr/M°
BHYTPILIHBOBEHHO GomtocHo 5-DY, y mni 1-5, koxui 28 JHIB). 3arajbHa 4acToTa 06’ €KTHBHOI
BIMOBIAI y Beili  panpomizosauiit momyssiiii  (owiHKa Joc/HifHMKA) CTaHOBMIA 25,7%
(kaneuntabin) npotu 16,7% (pesxum Meiio); p <0,0002. Cepenniit wac no nporpecyBamms
craHoBuB 140 nHiB (kanenurtaGin) mpotu 144 amiB (pexum Meiio). Cepenus BUKHBaHICTB
cranoBuna 392 nui (kaneuurabin) nmpotu 391 mus (peskum Meiio). Hapasi Hemae mopiBHSUTBHHX
AAHUX ILOZO MOHOTEpAIlT KAalleUHTabiHOM KOMOPEKTATLHOIO PaKy MOPIBHAHO 3 KOMOIHOBAHUMHM
CXeMaMH IEPIIOro Psy.

Kombinosana mepanis ¢ nepwii ninii MKYBAHHA MEMACMAMUYHO20 KOIOPEKMAILHO20 paky
Jani Garatouentposoro, PaHI0Mi30BaHOTO, KOHTPOIBOBAHOTO KIIHIYHOTO JOCIII/UKEHHS (a3u
III (NO16966) ninrBepkyioTs BUKOpHCTAHHS KanequTabiHy B KOMOIHALIT 3 OoKcaminIaTHHOM
abo B koMmOiHawii 3 okcamimmaTHHOM i OeBaumsymaGoM [uist JIiKyBaHHA mepuioi imii
METAaCTaTUYHOIO paKy HpsiMoi KHIIKH. KOJOPEKTallbHUH paK. JlocmikeHHs ckiananocst 3 aBox
HACTHH: MOYATKOBOI YaCTHHH 3” IPyNamy, y sikiii 634 namientn Gy PaHIOMi30BaHi y ABi pi3Hi
rpynu niKysanHs, Bkmoyaoun XELOX a6o FOLFOX-4. i monaismoi gac [
naiieHta OyJau paHIOMi30BaHi B YOTHPH Pi3HI Ipynu JiKyBaHHS, B KEDQX mwmoc

mnanedbo, FOLFOX-4 nmoc mrane6o, XELOX mwmoc OeBarus 1 FOLF TLTFOC
OeBauusymal. CxeMu JiKyBaHHS JUB. Y TaGIHII 6. ; . ”5}’[‘7‘ &
Tabmnus 6 Cxemu nikyBanus B nocimkenni NO16966 (MKPP) (1'1 i : ‘115’(1[/4 J

JlikyBanus [Touarkosa 103a I pa(bii(‘}lhzgﬁééij}i’ffﬁ,;,m ) /e /
FOLFOX-4  aGo|Okcanimuiatun |85 mr/sm- 8/ 2 roj Oxcamniry W’Aﬁ ;%z‘[g , KOXHI
FOLFOX-4 +leiikoBopun 200 mr/m” /B 2 rox 2 THKHT N sonat
beparnzymat S-¢ropypatmn 400 mr/m’ Jleiikopopur Ha 1-# i 2-if i,

{5{?{//@/’ ,//Z al
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BHYTPILIHEOBEHHO KOKHI 2 THIKHI
OosttocHo, notiM>-GTopypartii  BHY TPiLIHBLOBEHHO
) = . = w
600 mr/m” 00IF0CHO/IH(Y31HHO, KOXKeH v 1-ii
BHYTPIIIHBOBEHHO uepes|i 2-if IHi, KOXKHI~ THIKHI
22 roJAMHH
[Tnanedo ado|_ eip 1, 1o FOLFOX-4, xoxwui 2
4 - S mr/kr B/B 30-90 xB A ity ol ;
OeBann3ymad THKHI
XELOX taOKcalimarua Oxcanimatue y 1-i 1eHb, KOXHI
XELOX + Kanemurtabin 3 THKHI
" 130 Mr/M? B/B2 r011 . .
bepanuzymad 2 Kanenunrabin nepopasibHo 1Biui Hal
1000 Mr/™M™ mepopansHo .
L= VICHb MPOTATOM 2 THXKHIB (3
JBI4i Ha JICHb
HACTYIHOK THXKHEBOIO MEPEPBOIO
y JIKYBaHHi)
[1nane6o abo eip 1, no XELOX, xoxui 3
" 7.5 wr/kr 8/530-90 xp  (1C12 1o A
OeBannszymad THKHI

Y zaranpHOMY TOpiBHAHHI Gyia NpoaeMOHCTPOBaHA Heripma edextHBHicTs rpyn 3 XELOX,
nopiBHAHO 3 rpynamu 3 FOLFOX-4, 3 Touku 30py BHXKHBaHOCTI Ge3 HPOTPeCyBaHHs y OISl
BIIMOBIHUX MAI€HTIB i MOMyISLii MaIieHTiB, sKi IUIAHYBa/IM JIIKyBaTH (IuB. Tabuuumio 7).
Pesynbratu nokasyrors, mo XELOX expiBanentuuit FOLFOX-4 mo10 3araisuoi BISKHBAHOCT
(maB. Tabmuuro 7). Tlopiusaas XELOX mmoc Oepanuzymab npotu FOLFOX-4 mmoc
OeBanmsymad 0y10 MONmepenHbO BH3HAYECHHM JIOC/ITHHILKAM aHaTizoM. VY IbOMY MOPIBHAHHI
miarpyn mikysamas XELOX mmoc GeBaumsyma6 Oy mnoaibuum a0 FOLFOX-4 mmoc
OeBanu3ymal 100 BHIKHBAHOCTI Ge3 MporpecyBaHHs (koedimient pusuxy 1,01; 97,5% I 0,84-
1.22). Meniana crioctepeskeHHs HA MOMEHT IIPOBECHHS NEePBUHHHUX aHAN3IB y MOMYJIALil, sKa
Mana Hamip JKyBatWes, cTamoBmia 1,5 poky: mami aHamizis micns gomartkosoro 1 pPOKY
CIIOCTEPEHKCHHA TAKOXK BKIIO4eHI B Tabmuio 7. Omauak anamiz BBII3 mix yac NKyBaHHS He
OITBEPIMB pe3y/IbTaTH 3araibHoro amamizy BBII3 Ta 3B: koedinienT puzuky XELOX nporu
FOLFOX-4 cranosus 1,24 3 97,5% JII 1,07-1,44. He3pakarouw Ha TE, 110 aHaI3|u YYTIMBOCTI
MOKa3ylTh, MO BiIMIHHOCTI B peXHMax JIKYBAHHS Ta 4Yac OLIHKH NYXJIHHH BIUTHBAOTL Ha
anams BBII3 npu jikyBaHHi, TOBHOTO TOSICHEHHS LLOTO pe3yNbTaTy He 3HaHIeHO.

Tabmmus 7 Kmowosi pesysnsraté edextuBHOCTI st aHaTizy He MEHLIOI epeKTHBHOCTI
nociimkendas NO16966

NEPBUHHHUU AHAJII3
XELOX/XELOX+P/XELOX+BV| FOLFOX-4/FOLFOX-
(EPP*: N=967; ITT**: N=1017) 4+P/FOLFOX-4+BV
(EPP*: N =937; ITT**:
N=1017)
[Honyasiin Cepeaniii uac 10 noxaii (i) i
(97,5% AI)
Hapamerp Bizkupanns 6e3 nporpecyBanus 3aXBopoBaHHs
EPP 241 259 1,05 (0,94; 1,18)
ITT 244 259 1,04 (0,93; 1,16)
ITapamerp 3arajibne BIGKHBaHHS
EPP 577 549 [ GHTX0.84; 1,14)
ITT 581 553 Z3570,950.8%; 1,12)
AOTATKOBHUM 1 PIK CIOCTEPEKEHHSY 1, e \
Honyasuia Cepenaniii yac 10 nogaii (i) (Ef’?{ 'LJL']I’{ﬁ CI’ ){
) Wb 90 fy
Iapaverp Bumxnpanns Ge3 nporpecysanns 3axsoptoBanis. . - /. /
EPP 242 259 N\ 1L,020093: 1,14
Ty 244 259 =4 0H0,91; 1,12)
[Mapamerp 3aransHe BHZKHBAHHS
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EPP 600 594 1.00 (0.88; 1,13)

iy 602 596 0.99 (0.88; 1,12)
*EPP = BinnoBinna monynsuis nauientis; **1TT=nonynsuis, fxa fiakye JIKYBaTHCA
YV paHIOMi30BaHOMY KOHTPOJIBOBAaHOMY mocipkenui [I1 cpasu (CAIRO) BuBuaBcs edekt
3aCTOCYBAHHS KaneumaGmy B MOYaTKoBil 1031 1000 Mr/mM” 2 TwKHIB KOKHI 3 THKHI B
KoMOiHalii 3 IPHHOTEKAaHOM JUIA JIIKYBAHHs [epIIoi JiHil MalieHTiB 3 MeTacTaTHYHHM
KOTOpeKTanbHUM paKoM. 820 mauieHTiB Oy/u paHIoOMi30BaHi /i OTpUMaHHS ab0 MOCITiI0BHOTO
mikysanHsa (n=410), aGo koMOiHOBaHOTO JTiKyBaHHH (n—410) [TocnigoBHe JiKyBaHHS BKIIOYAIO
TKYBaHHS MEePIIol JMiHil KaneunTa61H0M (1250 mr/m” 1Biui Ha jeHb npotsaroM 14 nHiB), ﬂpyrol
niuii ipunoTekany (350 Mr/M’ B JeHb 1) 1 TpeThol miHil KOM61HaL[11 kaneruTadiny (1000 mr/m’
ABidi Ha JeHb mporsrom 14 muiB) 3 okcamimmatiuoMm (130 Mr/m° y l-ii ,ueHb) KombGiHoBane
JIKYBaHHA BK/IIOYAO JIKYBAHHS KareuurabiHoM rmepmoi minii (1000 Mr/™M° Biui Ha JeHb
nporsroM 14 nHiB) y mnoeaHaHHI 3 lpHHOTeKaHOM (250 mr/nm’ y neup 1) (XELIRI) Ta
KaneuHTaGmOM apyroi niuii (1000 mr/M” aBidi Ha neHb npoTiaroM 14 AHIB) IUIFOC OKCAIIUIATHH
(130 mr/m* y AieHb 1). Yci mukid J1iKyBaHHS IIPOBOJIMIIHN 3 iHTEpBaIoM y 3 THkHi. [Ipu mikyBaHHi
nepiuoi JiHIl Me/iaHa BHKMBAHOCTI Ge3 MporpecyBaHHs B MOIYIIALIT, SKY IUIAHYBaIH JiKyBaTH,
craHoBuia 5,8 micsaua (95% JII 5,1-6,2 micsus) s MoHoTepanii kanenutabinoM i 7,8 micsis
(95% I 7,0-8,3 micsus; p=0,0002). s XELIRI. Oxnak 1e 6y710 moB’si3aHO 31 301IbIIEHHAM
9acTOTH PO3BHTKY HUTYHKOBO-KHIIKOBOI TOKCHYHOCTI Ta HEHTpONeHii mix d9ac JiKyBaHHA
XELIRI niepurofi minii (26% Ta 11% aas XELIRI Ta kaneuntaGiny nepioi minii BimoimuHo).
XELIRI mopisaioBamn 3 5-®V  + ipuHorekan (FOLFIRI) y Tphox paHmzoMizoBaHux
JOCIUDKEHHSIX y TAli€HTiB 3 MeTaCTaquHw KOJIOPEKTATLHUM  PAKOM. Cxemn XELIRI
BKJIIOHAJIM KaneuuTadin 1000 Mr/M” ZIBidi Ha TeHb y oai 1-14 TPHTHKHEBOTO LHKITY B MOETHAHH]
3 ipunoTexanom 250 Mr/m® y nens 1.V Haibinemomy nocmimkenni (BICC-C) namientn 6ym
paHjoMi30BaHl 11 otpuManHs Binkpuroi cxemu FOLFIRI (n=144), 6omocHoi 5-®Y (mlIFL)
(n=145) a6o XELIRI (n=141) i Gyan 10maTkoBO paHI0Mi30BaHi /IS OTpUMAaHHs abo TOABIHHOTO
CJIIIOro JIIKyBaHHSA HenekokcuboMm, abo miauebo. Mexiana BBII3 cranoBmna 7.6 micsams s
FOLFIRIL, 5,9 wmicaus mia mIFL (p=0,004) mis nopisasuas 3 FOLFIRI) i 5,8 wmicsus juist
XELIRI (p=0,015). Meniana 3B cranosuna 23,1 micsans ata FOLFIRI, 17,6 micsus s mIFL
(p=0,09) i 18,9 wmicsius it XELIRI (p=0,27). Y mnauieHTis, ski orpumyBaid  XELIRI,
cnocreplranaCH HaJMIPHa [UTYHKOBO-KHIIKOBA TOKCHUHICTB nopiBusaHo 3 FOLFIRI (miapes 48%
i 14% nna XELIRI i FOLFIRI BianosiaHo).
Y mocnimxenni EORTC nauientis pangomisysanu st Bigkputoro jikysamas FOLFIRI (n=41)
abo XELIRI (n=44) 3 nomartkoBor paHIOMI3aLi€ld 10 MOBIMHOrO CIiNOro JiKyBaHHS
uenekokenbom abo mianeGo. Cepenmiit BBII3 i wac saramsHoro Buwskmsamns (3B) Gyiu
kopormumu jutst XELIRI nopisasuo 3 FOLFIRI (BBIT3 5,9 npotu 9,6 Micsimis i 3B 14,8 [IPOTH
19,9 micsuiB), Ha 10ATOK /10 HBOTO MOBIOMIISIOCS PO HA/MIPHY YacTOTY fiapel y mauieHTis,
ki orpuMyBaia cxemy XELIRI (41% XELIRI, 5,1% FOLFIRI).
¥ mocrimkenui, onybnikopanomy Skof Ta iH., mauientn Gymu pasmomizoBami IS OTpHMaHHS
abo FOLFIRI, abo XELIRI. 3arampa wacrora Biamosiai cranosuia 49% y rpyni XELIRI Ta
48% y rpyni FOLFIRI (p=0,76). Hanpukinui nikyBauns 37% nanientis y rpymi XELIRI ta 26%
nagientis y rpymi FOLFIRI ne mamu o3smak 3axsoproBamss (p=0,56). ToKCHYHICTB Oyma
MOMIOHOK MK Pi3HHMH METOJaMH JIiKyBaHHS, 3a BHHATKOM HEHTpOIeHii, mpo sKy vacTimie
MOBIIOMJSUTH y TIALl€HTIB, ki orpuMyBani FOLFIRI.
Montagnani Ta iH. BHKOPHCTOBYBAIH PE3YJIBTATH TPHOX BHINC3A3HZ
3a0€3MeYNTH 3arajibHUH aHaIi3 paHIOMI30BaHUX IOCITiIKEHB, y
mkysanHs FOLFIRI Tta XELIRI upu nikysamni MKPP. -
nporpecyBanusa Oyiao mnoe'szane 3 FOLFIRI (CP. 0,76; 95% ’ 01,@2; : ﬂﬂ[/ﬁ v0 ), 1o

FOLFIRI + Gesamu3zyma® i XELIRI + GeBauusymad, He mokasaiu _fei’_snm--ﬁi; fHHOCTEH V
BBIT3 abo 3B mix metonamu nikysanus. [lamientu Gynm panmoMizoBasi i OTPHMaHH abo
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FOLFIRI mmoc Gesammymad (rpyna-A, n=167), a6o XELIRI mmoc GeBanusymab (rpyna-B, n-
166). Jlns rpynu B y cxemi XELIRI BHKOPHCTOBYBABCs Kanenntabid 1000 mr/m” apiui ua JIeHb
npoTarom 14 nuiB + ipuHoTtekan 250 mr/m> y fetb 1. Cepenns BuKHBaHICTD 663 [IPOrpeCyBaHHs
3axBoproBanHs (BBII3) ctanosuna 10,0 i 8.9 micsauis; p=0,64, 3araneua BHJKHBaHiCTh 25,7 1 27,5
Micanie; p=0,55 i yacrora BIIIIOBIfeH 45,5 i 39.8%: p=0.,32 g FOLFIRI-Bev Ta XELIRI-Bev
BianoBiguo. Ilamientu, axi orpumyBann XELIRI + Gepamusyma6, morimommiu PO 3HAYHO
Olnbury wacrtory miapef, (beOpuabHOT HeiiTponenii Ta WKIPHAX peakmiil 10/0Hb i CTOII, HiX
nauients, ki orpumysaim FOLFIRI + OeBamm3ymad, 3i 3HAYHO OLIBIION 3aTPUMKOKO
TIKYBaHHS, 3MEHIICHHSM 1031 Ta NPHITHHEHHAM JIKYBaHHS.

Jani Garatouentposoro, PaHI0MI30BaHOTO, KOHTPOIBOBAHOTO J10CTIIIKEHHS ¢azm II (AIO KRK
0604) miarBepmKyIOTH BHKOPUCTaHHs KaleHUTadiHy B MOYaTKOBiH 1031 800 mr/m> IpoTsroMm 2
THXKHIB KOXKHI 3 THXHI B KoMGiHamii 3 IPHHOTEKaHOM 1 GeBamusymabom uis nepmoi JiHii
JIKYBaHHS MALi€HTIB 3 MeTAaCTATHYHHM KOJIOpekTajbHuM  pakoM. 120 nauientis  Gysu
PaH/IOMI30BaHi [/ OTpUMaHHs Monudikosanoi cxemu XELIRI 3 kanmemutabinom 800 Mr/M
ABIYI HA [JEHb MPOTATOM J[BOX THXKHIB 3 HACTYIIHAM 7-ICHHHM MepiogoM Bi/IIIOYHHKY,
ipuHOTeKaHoM (200 Mr/m® y Burmsmi 30-xBumunnOT iHQY3ii B 1-if geHD KOXKHI THXKHA) Ta
beBarnzymadom (7,5 Mr/kr y Burmsani 30-90-XBHIHHHEO] iHdy3ii B 1-it 1eHp KoxkHi 3 THXKHi); 127
naiientis Gyian paHaoMmizoBai s JIKYBaHHS KalemuTabiHoM (1000 mr/m* nBiui mHa neHs
[OPOTArOM JBOX THKHIB 3 HACTYIIHHUM 7-JeHHHM IEPiONIOM BIANIOYHHKY), OKCATITIIATHHOM
(130 Mr/M” y BHDIISAT 2-FOMMHHOT iHQy3ii B 1-if nenp KoxkHi 3 THKHI) 1 GeBanuzymab (7,5 mr/kr y
BUTIA/ 30-90-XBUIHHHOT iHGY3ii B 1-if neHp kowHi 3 TikHI). [licns cepennboi Tpusanocri
CIIOCTEPEXKEHHS 1A JOCII/UKYBaHOI momyaamii 26,2 micss BUIMOBIM Ha JiKyBaHHS Oynu
TaKHMH, AK [TOKa3aHO HUKYe:

Tabmung 8 OcnosHi pe3yJbTaTt nocmimkenas AJOQ KRK

XELOX + besayusymab Moougpixoeanuit XELIRI+ Cmg‘ei'tc)m_);u e
(ATT: N=127) Gesayusyma6 (ITT: N= 120) | PU3uKie 93% I p-
pieenw
Busicusarnicms be3 npozpecyeanns 3axeopiosanns yepes 6 micauie
ITT 76% 84%
95% JII 69%-84% 77%-90% i
Cepeonsn euscusanicms ées RpozpecyeanHa 3axeoposanns
ITT . el
95% J11 10.4 micayi 9.0 - 12.0 12.1 micayi 10.8 - 13.2 0.82-1.07
p=0.30
Cepedna sazanvha susncusanicms
11T _0,90
. 24.4 micayi 19.3 - 30.7 25.5 micayi 21.0 - 31.0 0.68-1.19
95% 11 -
p=045 |

Kombinosana mepanis 6 opyeiii ninii TKY6AHHA MEMAcmamuyno2o KOIOPEKmMansHo20 paxy
Hani Garatonentposoro, panzomizosanoro, KOHTPOIbOBAHOTO KIIHIYHOTO JIOCTiakeHHs (hazn
IIT (NO16967) ninTeepkyiots BHKOPHUCTaHHA KaneuuTadiHy B KoMOiHALIT 3 OKcaNiIIaTHHOM
JUISL APYrol JHIT TIKYyBaHHS METACTATHYHOTO KOJIOPEKTAILHOTO paKy. Y npomy gociimkenHi 627
NALEHTIB 3 METaCTaTHYHOIO KOMOPEKTATLHOIO KApUHHOMOK, SKi OTPHMYBAIIM MOTEpEHE
MIKyBaHHs IPHHOTEKAHOM y KOMOGiHarii 3 dropripumizHHOM fIK Tepamicio nepoi miHii, Oynu
paHjoMizoBani Juisi sikysamas XELOX aGo FOLFOX-4. ['padik

FOLFOX-4 (6e3 momaBamus mnauneSo aGo Oepann3ymady) HapegEm
HpoaeMouceTpoBano, mo XELOX ne moctynaerses FOLFOX-4 3
IpOrpecyBaHHs y MOMy.Nslii, sIKI BUKOHATH YMOBH HIPOTOKOMY T
NOMYNSWUIL, SIKY MIAHYBAIH JiKyBaTH (IMB. TabIHILO 9). Pesynetity
ekBiBatenTHHii FOLFOX-4 mono 3araisHol BHJKUBAHOCTI  (J1}B
CITOCTEPEIKCHHS HA MOMEHT MPOBEJICHHS MEPBUHHHX aHATi3iB y '\&_Q‘_ i, { afla Hamip
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JKyBaTHCs, cTaHOBWIIA 2,1 POKy: daHi aHAMi3iB Micis A0KATKOBOTO 6 MIcCsIlB CIIOCTEPEKECHHS
TAKOXK BKJTIOYEHI B TadmIr0 9.

Tabmuist 9 Kmouosi pesynerarn edekTHBHOCTI st aHamisy He MeHmo! edeKTHBHOCT
nociimkenas NO16967

IEPBUHHUI AHAJII3
XELOX FOLFOX-4
(EPP*; N=251: ITT"*; (PPP*: N=252; ITT**;
N=313) N=314)
Moy asiuis Cepenniii 9ac 10 mojii (aui) Ccp
(95% M)
IMapamerp Buzknsauus 6e3 nporpecyBaHHs 32XBOPHOBAHHS
(PPP%: 154 168 1,03 (0,87; 1,24)
ITT 144 146 0,97 (0,83; 1,14)
ITapamertp 3arajibHe BHZKHBaHHS
PPP 388 401 1,07 (0,88; 1,31)
ITT 363 382 1,03 (0,87; 1,23)
JOJIATKOBI 6 MICSIIIB CIIOCTEPE KEHHSI
Honyasinist Cepenniii gac 1o noiv (aui) B
(95% AI)
[lapamerp Busxupanns 6e3 nporpecyBaHHs 3aXBOPIOBAHHS
PPP 154 166 1,04 (0,87; 1,24)
ITT 143 146 0,97 (0,83; 1,14)
ITapamerp 3arajibHe BHKHBAHHS
PPP 393 402 1,05 (0,88; 1,27)
L 363 382 1,02 (0,86; 1,21)

*PPP = nomynuis nauieHTis, ski BUKOHAIM YMOBH MPOTOKONY Ta 3aBepIluau aocaiukeHHs; ** 1 TT=nomynsuis, aka
[UIAHYE JiKYBaTHCA

Pak mutyHky mi3Hboi crajii
Jlani GaraToLeHTPOBOrO, PaHIOMI30BAHOIO, KOHTPOILOBAHOIO KIIHIYHOTO pociimukenus 11
(asu 3a y4acTiO mAlli€HTIB 3 NMOMMPEHHM PAaKOM ILTYHKY MiATBEPIKYIOTH BHKOPHCTAHHS
KameluTadiHy Ui JIKyBaHHA nepioi jiHii mommperoro paky muynky (ML17032). V BOMY
nocyipkerHi 160 mauientis Oynm pannomizoBai juist jikyBanus kanemutabinom (1000 mr/m’
JIBiYi Ha JIeHb IPOTATOM 2 THKHIB 3 HACTYIHHM 7-JCHHHUM TIE€PiOIOM IE€PEPBH) i HMUCILIATHHOM
(80 Mr/n’ y BUIISAAL 2-roauHHOL iHQY3il KO}KHI 3 rTwxkHi). 3aranom 156 nauientis Gyiu
paroMizoBani 1uis mikyBarHS 5-OY (800 Mr/M° Ha I€Hb. OesnepepsHa iHDY3is B aui 1-5 KoXkHI
3 tikni) i quermmatuaOM (80 MI/M” Y BHIISIAT 2-TOXHHHOL iHQy3il B mens 1, koxkui 3 THKHI).
Kaneunrabin y komGiHauii 3 nmcmmatHHOM He mocTymases Tepamii 5-OY y KomOiHarii 3
UHMCIVIATHHOM [O/I0 BH/KMBAHOCTI O€3 NMPOrpecyBaHHs 3aXBOPIOBAHHS B aHATi3i 33 MPOTOKOIOM
(koedimient pusuky 0,81; 95% I 0,63-1.04). Cepennst BHKHBaHICTL Oe3 [IpOTrpecyBaHHS
3aXBOPIOBAHHS CTAHOBHIIA 5,6 MicsiiB (KanemuTadin + nucnnatun) npotu 5,0 Micauis (5-OY +
uuciatiy). KoedilieHT pusuKy UIs TPHBAlIOCTI BHXKHBaHHA (3arajibHe BHKHBAHHS) OyB
nofibHuM 10 KoedillieHTa pPH3HKY [UISl BHIKHBAaHHS Oe3 [IPOTPeCyBaHHs  3aXBOPOBAHHS
(Koeclnmem pusuky 0,85; 95% JII 0,64 -1,13). Cepents TpuBalicTh BHKHBAHHS cTaHoBMIa 10,5
MicsUiB (KanenuTadin + uCIIaTHH) mpotH 9.3 Micsuis (5-OV + UHCIUTATHH]
Jani panmomizoBaHoro oaraToueHTposoro pochixenns ¢azu 11,
Kaneuutadbin 3 5-MY Ta okcamiuIaTHH 3 NMCIJIATHHOM Yy MNAli€H
UUTYHKY, MiATBEPUKYIOTh BHKOPHCTAHHH KarelnuTaGiHy Juid
nomupeHoro paky muyHky (REAL-2). V  usomy pociimxeHiib
paHI0M130BaHi 3a (HaKTOPHHM JIM3AHHOM 2X2 B 0/Hy 3 HACTYNHHUX 4 KpYIL:,, ™ /.
- EL[(D enipyGitmu (50 mr/v” y BUrSIL Gomocy B jieHb | KOWA) /I{fﬂ JIaTHH
(60 mr/m* Y BHIUISI ABOTOAMHHOL iHDy3il B mens 1 xoxui 3 THkHI) i :
HuisixoM GesnepepsHoi iHdy3il Yepes kareTep). TS
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- ELK: enipyOiuns (50 Mr/M” y Burisai Gomocy B AeHb 1 KOKHI 3 THIKHI), [HCIUIATHH
(60 MI/M° Y BHIIIS/I BOMOAMHHOT iHQy3ii B gens | KOKHI 3 THIKHI) 1 karmenuTabid (625 Mr/a’
7Bidi Ha JieHb Oe31epepPBHO).

- EO®: enipybiuus (50 Mr/M° y BUDIsSAL Gosocy B JIeHD 1 KOKHI 3 THKHI), OKCAIIIIATHH
(130 Mr/M° y BUDJISL 2-TOMHHOT indys3ii B meHs 1 KoXKHI TpH THIKHI) 1 5-0VY (200 MI/M” TIOJTHS
mTaxoM GesrepepBHoi iHbys3il depes Karerep).

- EOK: enipy6inus (50 Mr/M° y BHDTISL Gosmocy B JeHb 1 KOKHI 3 THIKHI), OKCATIIIATHH
(130 mr/y’ y BATTIAE 2-roauHHOT iHOY3IT B 1eHb 1 KoHi Tpy TuKHI) i KamenuTabid (625 MI/M°
JBivi Ha JeHb O€3MEPEPBHO) .

Anani3 TepBHHHOI e(eKTHBHOCTI B MOMysAMii 3a MPOTOKOJIOM IPOAEMOHCTPYBAaB HE MCHIIY
e()eKTHBHICTh 3arajbHoOl BISKHBAHOCTI JUTl CXeM HA OCHOBi KanenuTabiHy MOPIBHAHO 3 5-0Y
(criBBiIHOIIEHHS pusukis 0,86; 95% [II 0,8-0,99) i m1d cxeM Ha OCHOBI OKcaJiMIaTHHY [POTH
mHeratuny  (cmiBBigHomenHs pusukis 0,92 95% JI 0,80 -1,1). Cepennst 3arajpHa
BIOKMBAHICTh cTaHoBWIa 10,9 MicsuiB y cXemax Ha OCHOBI KarenuTabiny ta 9,6 MicAllB Y
cxemax Ha ocHOBi 5-@VY. Cepe/sl 3araqbHa BHKHBAHICTH CTAHOBHIIA 10,0 MicswiB y cxeMax Ha
ocHOBI nucruiaTuny Ta 10,4 MicsliB y cxemax Ha OCHOBI OKCaIIILJIATHHY.

KamelmtabiH TakoK BHKOPHCTOBYBaBcs B KomOiHamil 3 OKCAJITMIATHHOM IS JIKYBaHHS
[IPOrpecyodoro paxy UUIyHKY. JlocnipKeHHs TIPH 3aCTOCYBAaHHS MOHOTeparii KareuTadiHy
[IOKa3yIOTh, IO KanenuTabi Ji€ paK MUIyHKY ni3HBOI cTamil.

Pak ToBCTOI KMIIKH, KOJOPEKTATBHUI i PaK IUTYHKY M3HBOT cTajil: MeTa-aHa3

Mera-anami3 [IecTH KIHIYHHX IOCHiIKEHb (nocmimkenas SO14695, S014796, M66001,
NO16966, NO16967, M17032) mniaTBep/pKye 3aMiHy kanenuTadiny 5-O®Y y MOHO- Ta
KOMOIHOBAHOMY JIIKYBaHHI paKy IUTYHKOBO-KHIIIKOBOTO TPaKTy. 3senenuit ananis sriodae 3097
MaIenTiB, AKi OTPUMYBAIH CXeMHU, LIO MicTsTh Kamenurabin, i 3074 mamieHTiB, AKI OTPUMYBAIH
cXeMmH, 1o MicTaTh 5-DV.

Cepe/Hiil 3aranbHUil Yac BHKHBaHHs CTaHOBUB 703 mui (95% JII: 671; 745) y maiieHtis, sIKi
OTPHMYBAJIA CXEMH, IO MICTATH xamenmtaGin, i 683 aui (95% III: 646; 715) y naiieHTis, K1
OTPUMYBAIX JTIKYBaHHsI 33 CXeMaMH, LIO mictars 5-@Y. KoebillieHT pU3HKY A 3aralibHOTO
suskuBanas cranosus 0,94 (95% JI: 0,89; 1,00, p=0,0489), mo BKasye Ha Te, IO CXEMH, IO
MicTSTh KanenuTadiH, He MOCTYNAThCsA CXeMaM, Mo MicTATh 5-OV.

Pak MoJIOUHOI 341031

Kombinoeana mepania kaneyumabinom I 0oyemaxceiom npu Micyeso-nowupenomy abo
MemacmamuyHoMy paKy MoI04Hol 3a103U

Jlani ogHOro OaraToleHTPOBOTO, paH/I0Mi30BaHOT0, KOHTPOIBbOBAHOTO KJIHIYHOTO JIOCTIKESHHS
III ¢asu MiATBEPAKYIOTH BHKOPHCTAHHA kareraTabiny B KOMOIHAIT 3 JOLETAKCENIOM U
JNiKYBaHHS NAL€HTIB 3 MiCIEBO-IOITHPEHAM a60 METACTATHYHIM PAKOM MOJIOUHOI 3a7I03H MiCIist
Hee(heKTHBHOCTI ITUTOTOKCHYHOT xXiMioTepanii, BK/IFOYarO4H aHTPALHKIIH. Y 1BOMY JOCIIKEHH]
255 nauieHTiB Oy/IH paHIOMi30BaHi JUIS JIKYBAaHHS kanenuradbinom (1250 mr/m” ABidi Ha JIeHb
MPOTATOM 2 THYKHIB 3 NOJATBIINM 1-THKHEBAM NepiooM repepBH Ta JOLUETAKCenoM 75 Mr/M° Y
B 1-TOMMHHOT BHYTPIUIHBOBEHHOI iH(pY3il KoKHI 3 TWkHI). 256 nauieHTiB Oy/id
paHOMi30BaHi U JIKYBaHHS JIHIIE JIOLCTaKCe/IoM (100 mr/M> y Burmsmi  l-roamHHOT
BHYTPilHBbOBEHHOT iH(Y3ii KOKHI 3 TuskHi). BikupanHs Gy0 BHIIUM Y TPyIi KOMOIHOBAHOTO
JNiKyBaHHs KanenuTadiHoM + JTOLETaKCeIoM (p=0.0126). CepeaHs BHKHBaHICTh CTAHOBAIIA 442
nui (kanenuTadin + joierakcen) npotu 352 JHIB (Io1leTaKCeT OKPEMO). AJbHI TTOKAa3HUKH
06’ eKTHBHOT BiANOBiAlL y BCilf paHmoMizoBaHiil mOmyssuii (orinka TPEAKE) G TaHOBUIIH
41,6% (xanenuradin + JOHETAKCET) NPOTH 29,7% (moueTrakcen OK 1P O,D"(?)\S Yac o
MporpecyBaHHs 3aXBOPIOBAHHSA OyB KpaluM y rpyIi KoMOiHOBaHO®, ] Wfpgﬂﬂ Kanelgd OiHOM
+ nonerakceaom (p<0,0001). Cepenniii gac /10 IPOTPECyYBaHHA CTAHH Bup 18 ﬁ'%ip aI;t‘e TabiH
+ nouerakcesn) IpoTH 128 AHIB (J0LETAKCE! OKPEMO). 2 ',,".’:‘f.fz;,ql , 4-]/
Monomepania kaneyumadinom nicis Heegexmusnocmi maxccmie\zzg;‘jt\'x@‘gﬁrxfi_lj'riio(;yfep nii, 1o
Micmump anmpayuKiin, i 0158 Mux, KoMy mepanis anmpayuriinamu HOHORATEHE 3

g
g
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Jlasi 7BOX GAaraTONEHTPOBHX KIIHIYHEX JocTiTKeHb (asu Il miATBEp/UKYIOTh BHKOPHCTAHH
MOHOTeparii KaneuTadiHoM sl JiKyBaHHS MAIEHTIB TiCIs Hee(DeKTHBHOCTI TAKCAHIB Ta CXEM
xiMioTeparrii, IO MicTHTEL AHTPALHKIIIH, a00 U1 THX, KOMY [OAAIbLIA Teparlis AHTpAlMKIIHAMHI
He TokaszaHa. Y MHX OCHUUKEHHSX 3araioM 236 NalieHTiB OTpUMYBal¥ Kareuutadin
(1250 MI/M [IBiYi HA J€HB TIPOTATOM 2 THKHIB 3 MOJQIBIIHM 1-THIKHEBHM MEPIOOM [EPEPBH).
SaranpHui  piBeHh 00’€KTHBHOT BigmoBimi (ouinka mocmianuka) craHoBuB 20% (mepiue
nociukenHs) Ta 25% (apyre mociipkerns). CepeHiii yac 10 MPOrpecyBaHHsA CTaHOBHB 93198
nuiB. Cepe/iHs BHKHBAHICTh CTaHOBHIIA 384 i373 nui.

Bci mokazanus

Mera-aganiz 14 Kiimiuaux mochimkeHb 3 ganumu moHan 4700 mamieHTis, siKi OTPUMYBaIH
MOHOTepario KarmeruTtabiHoM abo kamenurabinom y KomOiHamii 3 PI3HHMH CXEMaMH
xiMioTepanii 3a KiJTbkoMa MOKa3aHHAMH (PaK TOBCTOT KHIIKH, KOJOPEKTAIBHUH PaK, paK MITYyHKY
Ta MOJIOUHOI 3aJ103H), TOKA3aB, IO Y MALlI€HTIB, Ki IPHAMATH KanenuTadiH, y AKAX PO3BHHYBCS
JONOHHO-MiIOMOBHAH CHHPOM MalH JO0BLIY 3arajibHy BH/KHBAHICTB MOPIiBHSHO 3 MALICHTAMH,
y SKHX CHHAPOM HE PO3BMHYBCSA: MEJiaHa 3arajibHOI siokuBadocti 1100 guis (95% I 1007,
1200) potn 691 must (95% JII 638; 754) i3 koediuienrom pusuky 0,61 (95% JII 0.56; 0,66).
3acTocyBaHHS Y JUTEH

€BpomeHchKe areHTCTBO 3 JIKAapchKHX 3aco0iB  BiJMOBMJIOCS Bifl OOOB’SI3KY MPOBOIMTH
NOC/i/UKeHHS peepeHTHOr0 Mpenapary B YCIX MiArpynax Ie{iaTpHuHol MOMYJAIIl  1IpH
aJlCHOKapIIMHOMI TOBCTOT Ta TPSAMOI KHIIKH, aJeHOKApPIHHOMI LLTYHKY Ta KaplUHOMI MOJIOYHOL
3351031 (JMB. po3ain 4.2 1is iHGopMaLil Mo 3acTOCYBaHHS y JiTeil).

5.2  (apMaKOKiHeTHYHi BJACTHBOCTI

dapmakokiHeTHka Kanenurabiny Oyna omiHeHa B niamasoni no3 502-3514 Mr/M/100y.
[lapamerpn  kamemutabiny, —5'-ae3okcu-5-propuutnauny  (5'-JADLP) i 5'-mezokcu-5-
dropypununy (5'-/IOVP), Bumipsni va 1 i 14 i, Oynu noaidunmu. AUC 5-0Y Oyna Ha 30%-
35% BUIMOIO Ha 14 1eHb. 3MEHIIeHHS 031 KanenuTabiHy 3MEHIIYye CHCTEMHY eKCIIO3MIIK S-
@V Gisblie, HiX IPONOPIiHHO 1031, Yepe3 HemiHiliHy (apMaKOKIHETUKY AKTHBHOTO METadOIiTY.
BemoxTyBanHs

[licna mepopalbHOTO MPHHOMY KamenuTaliH [IBHIKO Ta EKCTEHCHBHO BCMOKTYETBCA 3
MOJIAVIBIINM IHTEHCHBHHM TepeTBopeHHaM Ha metabomita 5'-JIPIP ta 5'-JIOVYP. 3acrocyBanHs
3 THKEIO 3HIIKYE IIBH/IKICTH BCMOKTYBAHHs KalelUTa0iHy, aje IpU3BOAUTH JIMIIE 10 HE3HAYHOTO
By Ha AUC 5'-JIOYP ta Ha AUC HactynHoro metabority 5-®VY. ¥ 1031 1250 mr/m” Ha 14-
i JleHb i3 3aCTOCYBAHHSIM TicIA mpuioMy Tki 1ikoBi KoHnerTpauii B masMi (Cpax Y 1I1/MIT) UL
kanennTabiny, 5'-JIOLP, 5'-JIOYP, 5-OY 1a ®BAJI cTanosuu 4,67, 305, 121, 0951 546
BimosiaHo. Yac MOCATHEHHS MaKCHMaIbHOI KOHUeHTpail B m1asMi (Tmax ¥ rOJHHAX) CTAHOBUB
1,50, 2,00, 2,00, 2,00 Ta 3,34. 3nauenns AUCo, y nr¥*roa/mi cranoBumu 7,75, 7,24, 24,6, 2,03 1
36,3.

Posmoain

JloCITiKeHHS TUIA3MHU JIFOIHHY in Vitro ToKasamu, mo Kanenutadid, 5'-JAIIP, 5-1OYP i5-0VY
3B'A3y10ThCA 3 Gikamu Ha 54%, 10%, 62% i 10%, rooBHAM YHHOM 3 aTbOyMIHOM.
Biorpancdhopmartis.

Kaneuntabid croyaTky MeTabomi3yeThest nevinkoBoio kapbokcunecrepasor ao 5'-JIOLP, sxuit
notiM mepeTBoproeThes Ha 5'-JIOYP uHTHIMHIE3aMIHA3010, SKA NEPEBAKHO JIOKATI3YEThCA B
mewimni Ta NyXAMHHHX TkamuHax. llojanbma karamitndsa aktupauis  3-/IOYP MOTIM
BinGyBaeThes TUMiuH(ochopriasoro (ThyPase). @epment, 1o GepyTh yHacTs y KaTaTiTHYHI
AKTHBALLIl, 3HAXOAATHCS B MYXJIMHHUX TKAHUHAX, ale TAKOK 1 B HOPMaASHEX-IKAHHHAX, X04a

(X TKanuBAX.\ Y pasi
KOJIOPEKTATBHUX NyXJMH reHepauist S5-®Y. mMaOyTh, 3HauHPwY ‘. ), JOKai3PBaHa B
MyXJIMHHHX CTPOMAIbHHX KITITHHAX. [Tic/s mepopaibHOro npuiio y aggrfm ﬁﬂ]__‘fl}ém HTaMH 3
KOJIOPEKTALHAM PAaKoM BinHOUIeHHs: KoHIeHTpauii 5-DY y Kq TOpeKT At T
npuieraux TKauuu cranosito 3.2 (8ix 0,9 1o 8.0). BigHomeHHs KO% g% yp\ﬁi




Ao mnasmu cknano 21,4 (ig 3,9 no 59.9. n=8). Toai 5K BigHOMICHHS Y 3/I0POBHX TKaHHHAX 10
wiasmu Oys10 8,9 (8ix 3.0 10 25.8, n=8). By10 Bi3HAYEHO, IO AKTHBHICTE TuMigHHpOchOopuIazy
B IICPBHHHIH KOIOPEKTa/IbHI IyX/IiHi B 4 pasu Gibiua, Hik Y NPHIErnii HopMabHil TKAaHHHI.
3riIHo0 3 IMYHOTICTOXIMIYHHMH  OCTI K HHAMM, THMiAHHpOCDOpHIa3a 3HAYHOIO MipOIO
JIOKa/i30BaHa B CTPOMATBHIX KJITHHAX [Ty XJIHHH.

5-OY  pmam xaraGomizyetbes  depmeHTOM JIT1IPOTI PHMI IHH IETi IPOreHA30 k0 (AT mo
HabaraTo MeHII TOKCHYHOIO aurigpo-S-gropypanmny  (OVI2). Jurinponipumingnnasa
PO3IUEIUTIOE MIPUMITMHOBE KilIbIIE 3 YTBOPEHHSM S-hropypeinonponioHoBoi Kue.10TH (OVIIK).
Hapemwrri, B-ypeino-nponionasa poswenmoe ®VIIK 1o a-¢payopo-B-ananiny (O®BAJI), sxuii
BUBOJIMTBECSA 13 ceuero. AKTHBHICTH AU POMIPHMIANHETI IPOTeHA3H (AI1T) € xpokom
OOMEKEeHHS IIBHIKOCTI.

Hedimmt JI1JT Moxke NPU3BECTH 0 MiABHUIIEHHS TOKCHUHOCT Karenurabiny (aus. posminu 4.3
ta 4.4). BuBejienus

Ilepion manipBuBeeHHs (112 y rogmHax) Kaneuutadiny, 5-JIOLP, 5'-JOVYP, 5-OY 1a OBAJI
craHosus 0,85, 1,11, 0,66, 0,76 i 3,23 BinmosigHo. Kaneuurabin ta fioro meraGomitu [IepEBaKHO
BHBOIUTBCA 3 cevero; 95,5 % BBemenoi o3m KalnenuTadiny BHABIAETHCA B ceui. BuiigeHHS 3
KajioM MiHiManeHe (2,6%). OcHOBHHM METa0OIITOM, AKHIT BUILIAETHCS 13 ceuero. € ®BAJL, mo
CTaHOBUTE 57 % BBemeHoi mo3u. Bimssko 3 % BBedenol 103u BUBOIHMTLCS. 13 CEUEI0 B
HE3MIHEHOMY BHIJISII.

KombGinoBana tepanis

Hocnipkennst 1 dasu, B AKX OWIHIOBATH BIUIHB Kaneuutabiny Ha (hapMaKoKiHETHKY
AOLETAKCENly YH IAKJITaKCeNly | HaBIAKH, HE ITOKA3alH 3KOTHOLO BILIMBY KarenutabiHy Ha
(hapMaKOKiHETHKY JOLeTaKceNy i nakmTakceny (Cpax i AUC) i sxomHOr0 BILUIUBY JOLIETAKCEITY
4H [AKITaKceTy Ha papmakokineTHKy 5'- J[[OYP.

DapMaKkOKiHETHKA B OCOOTHBUX MOMYIAIIAX

Honynauiiiauit GpapmakokineTHunuii ananiz IPOBOJIHITH TIiCJIA JTIKYBaHHS Kalleuutabinom 505
NAUIEHTIB 3 KOMOPEKTAILHEM PakoM y 1031 1250 mr/a’ asiui na nenb. Ctath, HagBHiCTH abo
BIICYTHICTh MeTacTasiB y nedinni Ha NI0YATKY JOCIILKEHHS, CTaH 3a KapHOBCHKEM, 3araibHuii
Oinipy0in, cupoBatkosuit ans6ymin, ACAT ta AJIAT He mann CTaTHCTHYHO 3HAYYIIOTO BIUTHBY
Ha dapmakokinetuky 5'-JIOVP, 5-OY ta ®BAJL

Hayienmu 3 nopywennsm gynuxyii nevinxu enaciioox Memacmasie y nevinyi

3a nanuMH (hapMaKOKiHETHYHOTO JAOCITiIKeHHS 3a YYaCTIO OHKOJIOTIYHHX TMAII€HTIB i3 erkum
abo MOMipHMM MOPYIIEHHAM (YHKIT MEUIHKH BHACTIIOK METacTasin y TEYiHIl, BCTAHOBIICHO,
o OloJ0CTYNHICTh Kanenutabiny Ta ekcrosuiis 5-OV MOKYTh IiJBHIIYBATHCS MOPIBHIHO 3
nauientamMu Oe3 mopymeHHs GYHKIGT Meuink. ®DapmMakoKiHeTHYHI JlaHi IMOJ0 NALliE€HTIB i3
TSKKOIO IIEYIHKOBOKO HETOCTATHICTIO Bi/ICYTHI.

Hayienmu 3 nopywennsm ¢ynryii HUPOK

Ha mincrasi ¢apmakokineTnunoro mociimkenns 3a Y4acTIO OHKOJIOTIYHHX [MAL€HTIB i3
HOPYLIEHHSM (PYHKIIT HHPOK BiJl JIErKOro 10 THKKOTrO CTYNEHS HEMAE J0Ka3iB BILIHBY KIpeHCY
KpeaTHHIHY Ha (hapMaKOKiHETHKY HE3MIHHOTO npenapary ta 5-OV. Byno susBneHo, o kmipeHc
KPCaTHHIHY BIUIMBAE HA CHCTEMHY EKCMO3HI[0 5 -/[OYVP (30imbenns AUC Ha 35 % npu
3HHKSHHI KiipeHcy KpeaTuniny Ha 50 %) i ®BAJI (36inpmenns AUC ua 114 % NPH 3HHIKEHH]
KIipeHcy kpeatusiny Ha 50 %). ®BAJI € metabonitom Ges aHTHIIPOJII(EepaTHBHOT AKTHBHOCTI.
Hayienmu nimnvozo sixy

Ha mincrasi nomymsuiiinoro dapmaxokinetnuanoro aHami3y, ikuit OXOIUTIOBAB-RAHICHTIB PI3HOTO
BiKy (Bix 27 mo 86 pokiB) i Bkmouas 234 (46%) mnauieHtis crap #x QS pokis,
BCTAHOBJICHO, 110 BIK HE BIIJIMBAE HA papmakokinetuky 5'-JIOVPFE;
30LIbLIYBANIACA B 3a/ICKHOCTI BiX BiKY (30inblueHHs BIKY Ha 20%
AUC ®BAJT na 15%). Mmosipwo, e 36itsmenns mos’ s3ame 3i 3vin )¢
Emniuni paxmopu '
[Ticna mepopansioro sactocyBants 825 Mr/u> KaneuTadbiny npidi Bg 2
AMOHCHKI nauientn (n=18) manu npubnusHo Ha 36% HIKTY Cpay 1 HASS

N 36‘\}“&’ €HHA
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KarenuTabidy, HiK eBponeoini mauient (n=22). SMoHCHKI TMAIEHTH TAKOXK MaTH IPUOTH3HO
na 25% HIKYy Cpax 1 Ha 34% HIDKIY AUC ans ®BAJL, Hi)K €BpONEOoiHi Malll€HTH. Kniniuna
3HATYIINICTL IUX BiAMIHHOCTEH HEB1AOMA. He crioctepiranocst iCTOTHHX BiIMIHHOCTEH Y BILTHBI
inmux metabosnitis (5'-1@LP, 5-[IOYP i 5-DV).

53 Jlokainiuni gaHi 3 Oe3meKH

VY nociiUKeHHAX TOKCHYHOI Al HpH TOBTOPHOMY BBEJEHHI 11[0JIEHHE MEpopajbHE BBE/ICHHA
KamenuTabiHy ABAHCBKHM MaKaKaM i MHLUAM YHHMIO TOKCHYHY il0 Ha HUTYHKOBO-KHIIKOBHH
TpakT, MiM(OIIHY Ta FeMOMNOSTHIHY CHCTEMH, XapaKTepHy JUIA droprnipamimunis. Lli ToxcHuni
epextn Oymn obopornumu. [lpu 3acTocyBaHHI KameuuTabiHy —crocTepiranacs IKIpHA
TOKCHUHICTb, 110 XapaKTePH3YBAIACs [ereHepaTHBHAMI/PErPeCHBHAMH aminami. Kanemurabin
He MaB Tokcuunoro BBy Ha neuinky Ta LIHC. CepueBo-cy1uHHa TOKCHYHICTh (HAIPUKIIA/L,
nomoskenns PR- Ta QT-intepsanis) Oyna BusBIeHa Y SBaHCBHKHX —Makak micost
BHYTpilHBEOBeHHOr0 BBeeHHA (100 MI/Kr), ane He micJis MOBTOPHOTO MEPOPaIbHOTO BBEACHHSA
(1379 MI/M°/IEHB).

JlBopiuHe JIOCIIKEHHS KAQHIIEPOTeHHOCTI Ha MHIIAX HE BHABHIIO JI0Ka3iB KaHIEpOreHHOCTI
Kaneutabiny.

[Ti1 uac CTaHZAPTHHX JOCTDKCHb (EPTHIBLHOCTI Yy CaMOK MUIIEH, AKI OTPUMYBAIH
KaremuTabin, crocTepiranocs MOripiueHHs (epTHILHOCTI; NpoTe HeH edext OyB 00OpPOTHHM
micas Tepiofy Oe3 BBEICHHs JIKapChbKOTrO 3acoby. Kpim Toro, mig uac 13-THXKHEBOIO
JOCi KR S aTpodiuHi Ta JereHepaTHBHI 3MiHH BIAOYIMCA B PENPOYKTHBHUX OpraHax caMIiiB
Mueil; oHaK i edexTH Oy 060POTHUMH ITiC/Is nepioxy Oe3 BBEIEHHA JTIKApChKOTO 3aco0y
(muB. po3ain 4.6).

V  JoCHiIKeHHSX eMOpIOTOKCHYHOCTI Ta TEpPaTOTeHHOCTI Ha  MHIIAX crocTepirazocs
N0303a/IeXKHe MiJBUIIEHHs pe3opbuii y mioxa Ta TepaToreHHOCTi. Y MaBIl TIPH 3aCTOCYBAHHI
BHCOKHX J103 CIiocTepirasiucs abopt i 3arubens eMOpioHa, aie JI0Ka3iB TepaToreHHOCTi He OyIIo.
Karerurabin He OyB MyTareHHHM in vitro mia Oaxrepiit (tect Eiimca) abo KJiTHH CCaBIliB
(amami3 MyTarii reHa KHTalHCHKOTO XOM sKa V79/HPRT). Onnak, noai6HO 10 IHIIMX aHAIOTIB
HyKJ1€03uiB (T06TO 5-QV), KaneunuTadin MpoAB/IAB KJIACTOTEHHICTD y JiMdouuTax Mo uHu (in
vitro), 1 B MIKpOAJEPHHX TeCTaX KICTKOBOrO MO3KY MHIIEH crocTepiranacs IMO3MTHBHA
tenenis (in vivo).

6. dapmaneBTHYHA iHpopmauis
6.1  JlomomizKHi pe1OBHHI
Snpo:

Kpockapmernoza HaTpito

Llesr0103a MiKpOKpUCTaligHa
[inpomernosa

Kpemuesem Kool Hui 6e3B0AHUI
MarHito creapar

[T1iBKOBE TIOKPHTTA:

[impomenosa

Tliokeun Tutany E171

Tanek

Magxporomn 400

Yeppouuit oxcny 3amiza E172

YKopruii okeny 3amiza E172

6.2 OcHOBHI BHIIATKH HeCyMicHOCTI
He 3acTocoBy€eThCH.

6.3  Tepmin npaIaTHOCTI

36 micsti

6.4 VmoBu 30epiranns.

3Gepiratu npu Temneparypi Hikde 30 °C.
6.5 YnakoBka.
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Kanetpan, tabnerku, BKPHTI IUTIBKOBOKO 0G0NOHKOIO mo 150 wmr: [IBX/TIBAX-amominiesi i
IIBX/MEMBIX-anmominieri 6micrepn. B ynakosui 60 Tabneroxk.

Kanerpan, Tabnerku, Bkputi miiskosoro 060s0HK0© 1o 500 mr: [IBX/IIBAX-amoMminiesi i
[IBX/TIE/TIBJIX-antominieBi Omictepu. B ymakosui 120 taGrerok.

He Bci posmipn yrakoBok MoxkyTs OyTH npomamni.

6.6 Ocobungi 3axoau Ge3nexn mpu YTHIBauii Ta iHHX ¢10c06aX NOBOKeHHS
Bynb-skuii HeBHKOpHCTAHMIT mikapeskuii 3aci6 aGo BIIXOM IOBHHHI OyTH yTHii30BaHi
BIIMOBIZHO 10 MiCIIEBHX BUMOT.

7. Baacuunk peecrpauniiinoro nocsiuenns

TOB "Pemenuka"

AxaproH Crp., Jlimaccon Iumycrpian Crare,

3056 Jlimaccosn, Kinp

8. Homep peectpauiitnoro nocsinuenns

Kanerpan, TaGretku, BKpHTI IUIIBKOBOIO 060I0HKOIO 1o 150 mr: 021625 Kanetpau, TabJIeTKH,
BKPHTI IITIBKOBOIO 06010HKOI0 110 500 Mr: 021626

9 Hara nepmoi peectpanii JIKApCBKOro 3acody

Jlata mepmoi peectpauii mikapcskoro 3aco0y: 21 rpymus 2012 p. Jlata ocTaHHBOrO
npojosxeHHs: 28 tpaus 2019 p

10.  JlaTta octanuboro mepermsiay.

02.11.2021

Juwe ons enympiwnsozo suxopucmanms: cy-spe-kapetral-fe-tabs-v10-r00-a0
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[HCTpYKUist 1718 MeIHYHOTO 3acTOCYBAHHS
Indopmanis 18 namienta
Kanerpaj, Tadaerku, BKpHTI I1iIBKOBOI0 060,10HK010 110 150 Mr
Kanerpan, TadseTkn, BKpUTI IIIBKOB0IO 060,10HK010 110 500 MT
Kaneuuradin

YBaxuno mpounraiite Bech indopmauniiinmii JHCTOK, Mepil HiK M0YaTH 3aCTOCOBYBATH
AaHMI JiKapchKuii 3a¢i0, TOMY M0 BiH MicTHTB BaKIUBY iHopmaniro nasa Bac.

= 30epexiTh naunuii inpopmaniiinnii merok. Moximso, BaM noBeerses IIPOYUTATH HOTO
e pas.

- Sxkwo y Bac € 10o1aTk0BI IUTaHHS, 3BEPHITHCS 10 CBOTO nikapsi abo papmaresnra.

- Hanuit mikapcekuit 3aci6 Oys1o mpusnayeno jume Bam. He nepenagaiTe JTiKapCcbKHH
3aci6 inmuM. e MosKe 3alKOIHTH TM, HABITE SKINO IXHI 03HAKM XBOpOOH Taki ik, 5K 1 y Bac.

- ko y Bac BuHHKHYTH 10GiuHi edexTH, IOTOBOPITH 31 CcBOIM JikapeM aGo
(apmaueprom. Ile Bkirowae Gymp-AKi MOKIMBI MOOiYHi ebeKTH, fKi He BKazaHi B JaHOMY
indopmaniiinomy mucrtky. Jlus Posxin 4.

o B nanomy indopmauiiinomy muerky:

IITo rake Kanerpan i HaBiIno Bin BHKOPHCTOBYETbCS

IIo moTpi6HO 3HaTH, MIEPUI HiXk 3aCTOCOBYBATH Kanerpan
Ak 3actocoByBaru Kanerpan

MozknuBi nobiuni edpextu

Sk 30epiratu Kanerpan

Bumicr ynakoBxy Ta inma indopmaris

OV e (G Ry g

1. Ilo Take KaneTpau i naBimo Bin BUKOpHCTOBY€TLCSI

Kamerpan HanexuTh /10 rpynu nikapchKuX 3aco6iB il HA3BOIO «IUTOCTATHKUY, AK1 3YIHHSIOTH
picT pakoBuX KiiTHH. Kanerpan MicTuTs kanenutaGin, skuii caM o cobi me e [IHTOCTAaTHKOM.
Jlume micns 3acBoenHs opramizsMom Bin NICPETBOPIOETCS HA AKTHBHHH IPOTHPAKOBHIL
iKapeeKuit 3aci6 (Giiblie B MyXIHHHIN TKAHHHI, HiK Yy HOPMaJTBHIH).

Kanetpai 3actocoByroTs juis sikyBanHs paky TOBCTOi KHIIKH, OpAMOI KHIIKH, HUIYHKY abo
MOJIOYHO] 3aJI03H.

Kpim Toro, Karerpan BUukopHCTOBYeThCS UTa 3ano6iranus HOBOMY BHHHKHEHHK) paKy TOBCTOI
KHMIIKH [ICNS MOBHOTO BHIAICHHS TYXJIHHU XipyprivauM musxom. Kanerpan moxHa
3aCTOCOBYBATH OKpEMO ab0 B KOMOIHALIT 3 IHIIMMH JTiKapChKHMH 3ac00aM.

2 Ilo moTpidono 3HaTH, Nepm Hixk 3acTocoByBaTH Kanerpaa
He 3acrocoryiite Kanerpana
. KO y Bac azepris ma kaneumraGin abo Oyab-sikuil iHITHIA IHTPEIIEHT JaHOTrO

nikapebkuit 3aco0y (mepepaxopanuii y possini 6). Bu mosunHi IOBIIOMHTH CBOT'0 JTiKaps, SIKIIO
Bu 3Haete, mo y Bac € anepris a6o peakmis ninsmimenoi YYTIHBOCTI Ha JAaHWH JiKapchbKuii
3aci0.

. JAKIWo y Bac panime Gyam cepitosni peakuii ma Teparmiro ¢bropuipuminunom (rpyna
NPOTHITYXJIHHHHX JIIKAPCBKHX 3ac00iB, TaKUX K GhTOpyparii).
. Ko Bu Barithi abo roayete rpyyuo.

. AKIo y Bac ayxke Hu3bkuii piBeHp nefikouuTis a6o TPOMOOIIHT]

aim, .
/ﬁﬁe& AEPKOIICHi,
Q,

HeHTporeHisa abo TpomborHTONEH ). «—*‘? &

. AKIIO y Bac cepiiosni mpoGnemu 3 neuinkoro aGo HEpKamH. ¥ Y

. SIKIITO Bu 3HaeTe, o y Bac BIJICYTHS ahﬁ%ﬁ?&@ﬂprﬂf&ﬁam HTY
murigponipumimunieriporenasu (JII1JT) (mosamii aediuut JITJT). cf\;\ inewracpikauinman /7

. AKIO By 3apaz nikyetecs aGo oTpuMyBaiH MPOTATOM OcTaH ’A\t\ﬁ}ﬁﬁfk“ﬁp@ Ny

pamkax Tepartii onepisyBanbHOro reprecy (BiTpsiHOT Bicru abo OIePi3yIo @Mm@
0 TB-A0 936300
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3acrepekenns Ta 0co0 MBI 3aM06iKHI 3ax01H IPH 32CTOCYBAHHI
[Torosopits 3i cBoim nikapem aGo hapmauesTom, nepin Hik 3acTocoByBaTu Kanerpai

. Ak Bu 3naete, mo y Bac € wYacTkoBa HEMOCTATHICTB AKTHRHOCTI (epmenTy
AurinponipuMimungerixporenazu (JI1]1).

. SKIo y Bac € poauy 3 wyacTkoBMM aBo  [TOBHHM AedinuroM  (epmenty
Aurinponipuminuaaeriaporenasu (JII1])

. AKIO y Bac € 3axBoproBanHs HediHKH a60 HHPOK.

¢ AKIIo y Bac € aGo Oynu mpobnemu 3 cepiem (HampHMK/Iad, HeperyispHe cepueOuTTs ato

Olnb y TPyZsX, WeNeni Ta CIuHI, BUK/IHKAH] (i3MYHAME HABAaHTAKEHHAMH i yepe3 mpobIeMu 3
IPUIIHBOM KPOBI 110 cepiis).

. Ko y Bac 3axBoproBaHHs MO3Ky (Hanpukmnan, pak, skuii NOLIMPHBCS HAa MO30K, abo
MOIIKO/IKEHHS HEPBIB (HelponaTis)).

. Ko y Bac € qucbananc kaibLiro (BUSABILETHCS B aHATIZAX KpOBI).

. AaKuo y Bac € niaGer.

. KO Bu He MOKeTe yTpUMyBaTH 1Ky abo BOAY B Opraismi 4epe3 CHIIbHY HYIOTY Ta
OJIIOBOTY.

. AKIo y Bac € miapes.

. SKINO ¥ Bac € 3HeBO1HEHHS.

. AKImo y Bac e mucOananc ioHiB y kposi (jucbananc €JICKTPOJIITIB, IO BHABIIAETHCSA B
aHajizax).

. AKimo y Bac B anammuesi Oynn mpobnemu 3 ounMa, ockineku Bam Moe 3HA100UTHCS
JOJaTKOBHI MOHITOPHHI BAIIUX OYei.

. AKIIO y Bac € cepiio3Ha uikipna peakiiisi.

HAepivum JILT: INediuut JIIJ] — ne reHeTHuHmMii CTaH, IKHH 3a3BH4Yail He MOB’ s3aHMil i3
npodiemMamu 3i 310poB’siM, Ko Bu He mpuiivMacTe meBHi K. Slkmo y Bac € nedivmr JIT] i
Bu npuiivaete Kanerpan, y Bac migsumenwii PH3HK CepHO3HHX nOOIYHUX e(eKTiB
(mepepaxoBaHux y posmini 4 Mosxamei nobiumi edekrn). Ilepen mouarkom mikyBamms
PEKOMeH/IyeThes nepeBiputH Bac Ha aedpiuut JIT1JT. Ipu BIJICYTHOCTI aKTHBHOCTI (hepMeHTy
3acrocoByBatd Kanerpan ne moxHa. SIkio y Bac 3HMkKeHA aKTHBHICTS bepmenTy (yacTkoBHIH
Ae(iuuT), TiKap MoXe IPH3HAYHTH 3MEHIICHY no3y. Slkwo y Bac merarusHi pesynstati Tecty
Ha npedimut TN, cepiiosnHi Ta HeGesmeuni ;s KUTTS MOGIUHi eheKTH Bce OOHO MOKYTH
BUHUKHYTH.,

Jiti Ta mimmitkn
Karlerpan ne nokasammii 10 3actrocyamms aitam i mimmitkam. He Moskna 3aCTOCOBYBATH
Kanerpan gitsam i migmiTkam.

Inmi dikapeski 3aco6u a Kanerpan

[lepen novatkom JikyBaHHS MOBiIOMTE CBOrO nikaps abo dapmanenTa, Ko Bu 3aCTOCOBYETE,
HEIOAABHO 33aCTOCOBYBAH ab0 MOXKETE 3aCTOCOBYBATH Oymb-siki iHui siku. Lle Hay3BHuaiino
BAXIIUBO, OCKUIBKH HPHIOM KiJbKOX TKIB OJHOYACHO MOMKE MOCHINTH abo mocinabutu 1o
JIIKI1B.

e 1 o 5
QUacHOMY JHKyBaHHI
T o <
& mpuiiMaeTe Ko
-

[ EYCT GAPMA: |,

me 4 TWKHI /Higas

KanmenuTadiHom (BKIIOYAKYH nepioan BIANOYHHKY, Koau Bu
Tab/eToK Kaneuuradiny).

Sxmo Bu npuiimaan Gpusyaun, BaM cain mouekarn monaitd | TH/KH
NPHITHHEHHS NPHIiOMY OPHBYAMHY, HepII HiIK HOYATH 32CTOCOBY qiﬂx\putmyemfr Oin,
Ausitbest Takok posain «He 3actocoByBarn Kanerpam. Bps . Mot L
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Bu nosunHi 6yt ocobmuso 00epeKHHMH, AKIIO0 By 3aCTOCOBYETE Oy/Ib-1110 3 HACTYITHOTO:
. JIKH Bijl Iogarpu (amonypuno).

. JIIKApCBKi 3aC00H, 1110 PO3PLILKYIOTH KPOB (KyMapHH, Bapdapun).

. JIKH BifT cyzoM aGo Tpemopy (denitoin).

. inTepdepon anbda.

. TIPOMEHEBY TepaIiio Ta JesKi JIKapChKi 3aco0u, 1o BHKOPHCTOBYIOTBCS JUIS JIIKYBaHHS
paky (¢oiHoBa KuC/I0TA, OKCATILIATHH, OeBaunszymab, nucniaTuy, IpHHOTEKAH).

. JIKH, 10 3aCTOCOBYIOTHCA IS MKyBaHH:A fe(iuuTy dosieBoi kucIoTy.

3acrocyBanus Kanerpauay 3 kero ta nanosmu
3acrocoByBaru Kanerpan ciiz He mismime mi depe3 30 XBHIHH micss ki,

Barirhicts i rogyBanus TpyUTI0

Sxiwo Bu Bariti a6o roxyete IPYIIO, MIO3PIOETE, 10 BariTHI 6o [UIaHY€Te 3aBECTH TUTHHY,
TIPOKOHCYIBTYHTECS 3 JTikapeM abo (apMaresTom, TNEePII HIXk 3aCTOCOBYBATH JaHMuii TiKapchKuit
3aci0d. Bu ve moswHHI 3acrocoyBatu Kanerpan, sxmo Bu Baritai aGo JlyMaeTe, 1o MOXKeTe
OyTtn Barithi. He moxua TO/lyBaTH IPYJUIIO Mi/I Yac 3aCTOCYBAHHS Kanerpany ta nporsrom 2
THIKHIB MICIIS 3aCTOCYBAHHS OCTAHHBOT TO3M.

Jkmo Bu skimka, ska Moike 3aBariTHiTH, Bam crig BHKOPHUCTOBYBATH e(eKTHBHI 3aco0H
KOHTpauenuii nix wac nikysanus Kanerpanom i npotsirom 6 wmicsimis micis 3aCTOCYBaHHs
OCTaHHBOI JIO3H.

Slkmo Bu maumient i Bama [IapTHEPpKa MOKe 3aBariTHiTH, BH mOBHHHI BHEOPHCTOBYBATH
cheKTuBHI 3ac00H KOHTpauenii i gac nikysauus Kanerpasom i IPOTATOM 3 MICSIIB TTics
3aCTOCYBAHHA OCTAHHBOI 103H.

Bojinus Ta Bukopuceranns mammn

Karerpan moxe Buknmkatu y Bac 3allaMOPOYCHHS, HYNOTY abo BToMy. Tomy MoxIHBO, 1m0
Kanerpan moxe snmamytn na Ballly 31aTHICTH KepyBaTH aBTOMOGITEM abo [IpALlOBATH 3
MEXaHI3MaMH.

IMonepexkenns moxo onmomizkHmx pevyOBHH
Hanuii jikapcbkuit 3acié MicTHTs MeHme | MMOJIb Hatpiro (23 Mr) Ha Tabnaerky, T06TO
IPaKTUYHO HE MICTUTH HATPIIO.

3, Hk 3acrocoByBatn Kanerpaa
3aBxau npuitMaiite et MKapChKHUit 3aci6 TOYHO Tak, Ak ckasas Bawm mikap abo Qapmarnesr.
3BEPHITBCA J10 CBOTO Jikaps a6o (apmanesra, sxmo Bu maete CYMHIBH.

Kanerpan nosunen mpussavars e JTKap, KUl Mae 10CBij 3aCTOCYBAHHSA ITPOTHUITYXJIHHHHX
JKapchKUX 3ac00iB.

Tabnerkn Kanerpan crnin kortatu LUTHMH, 3aIHBAIOYH BOJOIO. npotsiroM 30 XBHJIMH miciis
TIPHAOMY TKi.

Baw sikap npusaaunte nosy i CXEMy JIIKYBAHHSI, siKa MiJIXOIHUTH CAME BAM. Hoza Kanerpany
3aUICKMTD Bijl IIOMI IOBepxHi Tina. Ile PO3PAXOBYETBCA Ha OCHOBI BAIOro 3pOCTy Ta Barw.
3BHYaiiHa 103a I8 IOpOCIUX CTAaHOBHTE 1250 Mr/M° o NOBEPXHI TiNa, AKY MpHAMAIOTH
2 pa3su Ha JieHb (BpaHIi Ta BBEYEpI).

Tyt naBeneno msa npukiamm: Jlroauua 3 macoio Tina 64 xr i 3pocTo
nosepxHi Tina 1,7 M i nosunna 3acTocoByBatH 4 tabnetku mo 500 mr i
pasu Ha 100y. JIromnHa 3 macoro Tina 80 kr i 3pocrom 1.80 M mae o
[TOBHHHA 3aCTOCOBYBATH 5 Tabnetok mo 500 mr 2 pa3d Ha JCHb.
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3a3BHuaii TabneTku Kanerpany npuitmarors npoTsrom 14 jnis, micns woro ciiig 3podutH 7 nHiB
HEPEPBH (KOMH TableTku mHe npuiMaroTecs). Ileit 21-menumit Mepiol € OJHHM LHKIOM
JIKYBaHHS.

Y KoMOiHamii 3 iHImMK TMKapCLKUMH 3ac06aMu 3BHYaAiiHA 11032 [1g AOPOCIIHX MOXKE CTAHOBHTH
MeHme 1250 mr/m® miomgi MOBEpXHI Tifna, i Bam moske 3HATOOUTHCS 3aCTOCOBYBATH TaGIeTKH
IPOTATOM IHITOTO Hepioxy 4acy (HanpHKIaz, wo/us, 6e3 Hepepsn).

Bam nikap mosigomuts Bawm, saxy nosy Bam NOTPIOHO NMPUItHATH, KoMy | sk JIOBrO 1€ MOTPiGHO
poOuTH.

Bam sikap mosxe 3aX0TiTH, mod Bu npuiimanu KomOiHauilo TabneTok 150 Mr i 500 mp ISt
KOJKHOT 103H.

. 3aCTOCOBYBaTH TabNeTKH BpaHIi Ta BBEYEPI 32 IPH3HAYEHHSIM JKaps.

JKaps.
. BaKIUBO, 100 By npuiimanu Bei fikn BINOBIHO 10 TIpH3HAYeHHS miKaps.

Sxmo Bu npuitasiam 6ianme Kanerpaay, nix cain

Sxmo Bu npuithsimg 6irsme Tabnetok Kanerpany, misx CITJI, 3BEPHITBCA 110 JiKaps sKomora
IIBHAIIC Mepe] NPUHOMOM HAcTyIHOT 103u. V Bac mokyTh BHHHKHYTH Taki nobi4ni edexru,
AKIO Bu npriiverte maGarato 6insime Kaneuuraliny, Hix Bam ciig: norame camomo4uyTTs abo
HYIOTa, jiapesi, 3amageHHs a6o BHpa3ka KWIIEYHHKY abo poTa, 6imp a6o KpOBOTEUa 3
KHIICYHHKa abo mutyHky aGo NpHTHIYeHHS (yHKuii KicTkoBOro MO3KY (3MEHIIEHHS JIesKuX
BHJIB KITHH KpoBi). Heraiino TOBIZOMTE CBOTO TTiKaps, sKmo Bu BIUyBa€Te Gyab-sKuif i3 ix
CHMIITOMIB.

Hxmo Bu 3a6yan npuiinsra Kanerpaa

He npuiimaiite Tiponiymeny nosy Bsarani. He npuiimaiite MOIBIAHY /103y, m06 KOMIIEHCYBATH
Hponymeny TabneTky. 3amicTh nboro IPOZOBIKYHTE perynsipuuit rpadix JIO3YBaHHS Ta
NPOKOHCYIBTYHTeCH 3 JTiKapem.

Sxmo Bu npununute npuiiom Kanerpamy

[ToGiunmx edekrie, BUKTHKAHMX OPHIIHHEHHAM JTIKYBaHHS Karerpanom, wemae. Sxkmo Bu
NPHAMAETe KyMapHHOBI AHTHKOATYJISHHTH (SKi MiCTSTB, Hanpuknan, (ennpoxymon), miamina
Kanetpany moxe copuummmmy HEOOX1/IHICTh KOPHTYBaHHS 1031 AHTHKOATYJISIHTY JIIKapeM.
Skmo y Bac € momatkosi ITHTaHHA OO0 3aCTOCYBAHHS IHX TKiB, 3BEPHITBHCH JI0 CBOIO niKapst
abo (apmariepra.

4. Mo:xnusi no6iuni epexrn

Sk 1 Bl niku, nanmii TKapehKHil 3aci6 Moske BHKITHKATH noOi4Hi eekTn, Xoua BOHH BHHHKAIOT
HE Y BCIX.

Heratino IIPUIIMHITH 3actocysanns Kanetpaity Tta 3pepritses 1o TKaps, AKIO BHHUKHYTH
Oy/b-sKi 3 MX CHMIITOMIB:

. Hiapest: sxmo xinbkicts BHIIOPOXHCHb IMOAHS 30inbuiniack Ha 4 a6o Gigsme pasiB

TMOPIBHAHO 3 HOPMAJILHUMH BHITOPOKHECHHAMH ab0 BHHHKIA OYIb-ska Hiyna i

. bmosora: sxmo y Bac € 6mopanus OinbIme oxHOrO pasy npotsr };Cnbzm%‘

. Hynora: akmo Bu Brpauaere ANETHT, 1 KiMbKiCTh Tii, sKy bIQ/'CTe monﬁ}i‘{é Oarato
| \

MEHILIE, HIK 3a3BHYA.

. Cromatur: sikio y Bac € 6. MIOYEPBOHIHHS, HAOPAK abo B
. [lxipua peaxuis na Pykax 1 Horax: skmo y Bac 01,
TOKOIIOBAHHSA PyK i/a60 wir.

. JInxomanka: sikiro y Bac Temmnepatypa 38 °C aGo Buie.
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. [ndekuia: axmo Bu BiguyBaere o3naku iHeKuii, crnpuynHenol GakTepismu, BipyCcaMu uH
IHIIMMH OpraHi3MaMH.

. Bine y rpynsax: sximo Bu BiAuyBaete 6ib, 1o JIOKAJI3yEThCS B LEHTPI rpyaeil, 0cobamso
AKIIO BIH BUHHUKACE M1/ 9ac (i3HUYHHMX BIIpas.

. Cunnpom Crisenca-J[oHcoHa: akimo Bu BilgyBaete GonicHuil yepBOHMI a60 OarpsHuit
BHCHII, KA MOLIMPIOETHCA, Y TOMY YHCT i HA CIH30BHX 0GOIOHKAX (Harpukiam, y poti Ta
rybax) MoYMHAIOTH 3'SIBISTHCS MyXupi Ta/abo ypaskeHHs, 30Kpema, SKIIO y Bac panime Gyna
YYTIMBICTB 710 CBITIIA, iH(EKIT MXaTbHOT CHCTeMu (Hanpuknaz, 6poHxiT) Ta/abo THXOMaHKA.

. Heditnr AT skuo y Bac € Binomuii nepimur I/, Bu Maete ninsumenmii PHU3HK
PO3BUTKY TOCTPOI PaHHBOI TOKCHYHOCTI Ta Ba)KKHX, HEOE3MEUHHX IS KUTTS ab0 JIeTallbHUX
NOGIYHAX peakIiil, CIPUYHHEHNX KaNeHTa0iHOM (HampUKIA/, CTOMATHT, 3aMaTEHHS CIH30BOL
o0omonKH, riapest, HEHTpoTeHis Ta HEHPOTOKCHYHICTE).

. Aneionespomuunuii naépsx: Heraitno 3BEPHITBCA 38 MEAMYHOK IOMOMOIOIO, Ko Bu
TOMITHIIA Oy/Ib-KHif 13 HABEJEHHX HIKYe CHMITOMIB - Bam MOXKe 3HAJOOMTHCS TEepMiHOBA
ME/IMYHa JI0[OMora: HaOPsK roJOBHHM YHHOM OBTHYYS, Iy6, s3mKa 260 ropia, IO YCKIAIHIOE
KOBTaHHA a00 AuXaHH4, cBepOixk i Bucu. Lle Moske OyTH 03HAKOIO AHT1OHEBPOTHHHOTO HaOpsKy.
SIKIIO BYACHO BMSABHTH, Lii MOOIYHI edexTH 3a3Buuaii 3MEHIIYIOTBCSA NMPOTATOM 2-3 JHIB Tic/s
NPHITMHEHHA JiKyBaHHA. [Ipote, sKmo 1 mo6iuni e(eKTH TPUBAIOTh, HeraiHo 3BEPHITBCA 110
JIKaps.

Baw nikap Mosxe nopaantu Bam BigHoBHTH JIKYBaHHS 3 HHXKYOT TO3H.

Ao mix yac mepuoro UMKy NiKyBaHHSA BHHHKAE BAKKMIL CTOMATHT (BMpasKH y poTi Ta/abo
ropJli), 3anajeHHs CIM30BOi 0GOIOHKH, Hiapest, HeHTpormenis (mixsumenuii pU3HK iH(eKIiit) abo
HEHPOTOKCHYHICTh, 1l€ MOKE CBiIYUTH npo pediuur AIJT (muB. posmin 2: 3actepexkeHHs Ta
0co0KBI 3amo06iKHi 3aX0/A1 mpH 3aCTOCYBAHHI).

Peaxkuist mkipu pyk i Hir moske [IPH3BECTH JI0 BTPATH BIIOWTKIB NaJIbLiB, 10 MOXKe BIJIMHYTH Ha
Bally 1IEHTH(DIKALIO 3a T0ITOMOroI0 CKaHYBaHH$ BIAOWTKIB NasIbLIB,

Ha ponarox g0 Bumesasnauenoro, xomu Kanerpar BukopucroByetnes OKpeMo, JIyxe
MOLIMPEHUMH NOOITHIMH eeKTaMH, SKi MOXKYT BUHHKHYTH Oinbll HiX y 1 moaunu 3 10, e:

. OB y KHBOTI.

. BHCHII, CyXiCTb a00 cBepOiK MKipH.
. BTOMa.
. BTpaTa areTuTy (aHOpeKcis).

L{i no6ivmi epext MOKyTH cTaTu CEPHO3HHMH; TOMY BaXK/IMBO, o6 Bu 3amxmm 3BEPTAIHCS 10
CBOTO JIKapsi HeraiiHo, ko Bu nounnaete BITYyBaTH 1oOiunmit eexr. Barm TKap Moxe
HakazaTH Bam 3meHmmTH 103y Ta/abo TMMuAacoBo NPUIHHUTH JiKyBanHs Kanerpamom. [le
ZI0TIOMO?K€ 3MEHIIHTH HMOBIPHICTB TOr0, IO PO3BHTOK MOBIYHOrO e(eKTy nponoBkUTHCS a6o
CTaHe CepHO3HHM.

Inmi noGiumi edpexru:

[ommupeni noGiuni edextn (MOXKyYTh BUHUKaTH ¥ 1 3 10 0Ci0) BKITIOYAIOTh:

. 3MEHIIICHHS KUIBKOCTI JIeHKOUHTIB ado HCPBOHHX KPOB'SHHX TiNELb (BHABIAIOTHCH B
aHaiizax).

. 3HEBOIHEHHS, SHHKEHHS BarH.

. 3MeHIIeHHs Yacy cHy (Oe3conns), rempecis.

. TOJIOBHHH O11b, COHJIMBICTB, 3aMaMOpOYCHHA, aHOMAJIbHI BITYYTTS B WIKipi (OHIMiHHS 260
[IOKOJIIOBAHHS), 3MiHH CMaKy.

. MOJIPA3HEHHS O4eH, MiABHILEHE CIb030Te A, IIOYEPBOHIHHS O0Ye

. 3amaneHHs BeH (TpoMOodiedir). S ;.

. 3a7MIIKa, HOCOBA KPOBOTEYA, Kallle/lb, HEWKHTh. s I—

. reprec ado inui repreTHyHi iHdeKii. . / .EYCT ‘?.“\?’"-"ﬁ-*k‘" )¢

. iHeKuil ereHis abo AMXaIBLHOT CHETEMH (HampHKIa, IHEBN 11 200 *ﬁpoﬁ-xé«'!‘-)/g

. KHIIKOBA KPOBOTEYA, 3amop. OLTb y BepXHIH YacTHHI skuRG ehil ""T_pﬁ" ICHIS

MOCH/ICHE JIMXAaHHSA, CYXIiCTh Y POTI.

70 1-B-Ao 936300
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. WIKIPHUH BHCHII, BHIIATAHHS BOJOCCS (aomenis), noyeproninmyg UIKIPH, CYXiCTh WKipy,
CBEPOIK, 3MiHa KOJIBOPY WIKIPH, BTpaTa WKIipH, 3anajienns UIKIPH, 3aXBOPIOBAHHS HIITiR.

. Olnb y cyrnobax abo B KIHI[IBKAX, FPYIX a60 cIuHi,

. JIMXOMaHKa, HabPAKH KIHLIBOK, rorane CamMoIo9yTTS.

. npobeMu 3 GyHKIieO nevimkn (BHSIBIAIOTECS B aHasizax KPOBI) 1 migBHIIEHHS piBHs

OinipyGiny B Kposi (BHOIsETRCS [EYIHKOIO).

Hewacti noGiuni eextu (MOXKYTh criocTepiratics y 113 100 oci6) BrmoyaroTs:

. H(eKuii Kposi, indekmii CEHYOBMBIAHMX LUIAXIB, iH(ekii WKipH, iHdekuii Hoca Ta
ropia, rpubdkosi indekuil (Bkrrouaroun POTOBY NOpPOXKHHHY), rpu, racTpoeHTepuT, abcrec

. IIHIIKH 1] IKIPOO (mimoma).

. 3HHXKEHHS KUJIBKOCTI KJIITHH KPOBI, BK/IIOYarO4yn TPOMOOLHTH, pO3piKeHHs KpOBI
(BUABIISIETBCS B aHajizax).

. anepris.

. niaGer, 3HHKeHHS PIBHA Kanilo B Kposi, HCIIpaBUTIbHE Xap4yBaHHS, Mi/(BHIIECHHS PiBHS
TPHUIIIUEPULIIB y KPOB.

. CILTy TaHICTh CBIIOMOCTI, maniumi aTakw, IPUTHIYEHHH HACTPI, 3HMIKeHHS Jibizo.

. YTPYIHCHA MOBA, MOripIIeHHS mmam’sTi, BTpata KoOpauHauii pyxie, mopymenus

piBHOBarm, HEIIPUTOMHICTE, ITOIIKOKEeHHS HepBiB (Heiiponapris) i IPOOJIEMH 3 BiuyTTSIM.
. PO3MHTICTh a60 IBOTHHS B Oyax.

. 3anamopoyenHs, 6imp y ByXax.

. HEPETYIsipHE cepuebUTTS Ta TIPUCKOpeHE cepueOUTTs (apuTMmii), Gims Yy Tpyasx Ta
cepuesuii Hanax (iHgapkr).

. TPOMOH B TIIHOOKHX BCHAX, BHCOKHMH ab0 HH3BKHiL apTepiabHUil THCK, IIPHIINBH,
XOJIO/IHI KiHIIBKH, (BioneTosi musyu ua HIKIpi.

. TPOMOH y JIereHeBHX BeHax (ereneBa emGomis), konarnc J€TEHIB, KPOB’gHMIi Kalien,
aCTMa, 3a/IMIIKA IPH GI3HIHOMY HAaBAHTAKEHH].

. KHIIKOBA HEMPOXIIHICTD, CKYITYeHHs PLIMHH B YepeBHiit MIOPOXKHHHI, 3aNaJeHHS TOHKOI

abo TOBCTOT KMIIKH, ITYHKY abo cTpaBoxoy, Gims Y HHWXKHil 9acTuHi xuBora, AuckoMpopr y
KHBOTI, nedist (pedmoke KPOBI 31 IILTYHKY), KpOB y Kai.

. KOBTSHUILA (IIOKOBTIHHS MIKipH Ta ouei).

. BHPA3K{ Ha MIKIpi Ta myXupi, peakuis WIKIDH Ha COHSYHE CBITIIO, MIOYEPBOHIHHS J0JIOHD,
HaOpsk abo Gik 06 mHyys.

. HaOpsK abo cKyTicTs Ccyriobis, 6k y kicTkax, M’s308Ba c1adKicTh abo CKyTicTh.

. HAKOMYIEHHS PIMHH B HUPKAX, [0YACTIIIAHHS CCUOBHITYCKAHHS BHOYI, HETpUMaHHs

ceui, KpoB y ceui, mijBHINEHHS PIBHS KpEaTHHIHY B KpOBi (03HaKa nopyieHns GynEnii Hupok).

. HE3BUYaHHA KPOBOTEYA 3 [TiXBH.

. IPHIYXTICTh (HabpsK), 03H06 i M's130Ba PUTITHICTS.

Heski 3 uux  moGiunmx eexTiB  wacrime CIIOCTEPIraloThCsl, KOMHM  KamenuTaGin
BHKOPHCTOBYETHCA 3 iHINMMH JIiIKApCHKHME 3acoGamu ANA JUKYBAaHHS paky. lumi noGiumi
edexrH, [Ki cnocrepirarorhes PR IboMy HanamrysanHi: [Tommpeni no6iumi edextn (MOKyTH
BHHHKATH He Olibie Hik y 1 3 10 0Ci0) BKIIIOYAIOTH:

. 3HHIKCHHS PIBHSL HATPIIO, Maruio aco KaJIbLiO B KPOBi, migBuINeHHs PIBHS LyKpy B
KpPOBI.

. HEBpaJIris,

. 13BiH a00 M3MKYaHHS Y ByXax (THHHITyC), BTpara CIIYXY.

. 3aIaJICHHS] BEH.

. TMKaBKa, 3MiHa rosocy.

. Oib abo 3MiHa/HEHOPMATBHI BIIYYTTA y poTi, 6ib y meneni\\ &\ newTUepiKaWIHMA

. HITIHBICTh, HIYHA MTIHBICTE, o\ on 44107410

. M’S30BI CIIa3MH.

. YIPYIHCHE CEHOBHILYCKaHHSI, KPOB 260 60k V ceui.
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. CHHII a00 peakist B micigi 0’ eKnii (cnpuunnena OAHOYACHAM BBE/IEHHSM JIiKiB).
PiaxicHi moGiuni eeKTH (MOKYTE cnocrepiratucs y 1 3 1000 0ci0) BKIIOYarOTE:

. 3BYMKEHHA a0o0 3aKymopka ciizHof IPOTOKH (CTEHO3 CizHOT IIPOTOKH).

. HEYIHKOBA HEJOCTATHICTD,

. SallAICHHs, IO NPU3BOAHTE 110 AuchyHKuii - ado 00CTpyKIii cekpenii  skopuj
(xonecrarnunmii TCIAaTHT).

. crenudiuni 3minu Ha CICKTPOKapAiorpami (o A0BKeH S inTepsaty QT).

. JeSKI THIHM  apuTMmiii (BKJIFOUAOYH (Gi6pusLiro HUIYHOUKIB, forsade de pointes i
Opanukapairo).

. 3anaeHHS OYeH, 10 BHKIHKAE Gijb B 0yax I, MOMIIHBO, Tpo6IeMH i3 30pOM.

. 3aNAICHHS WIKIPH, IO BHKIIHKAE YEPBOHI JTyCKaTi TIsMu H€PE3 3aXBOPIOBAHHS IMyHHOT
CHCTEMH.

. AHTIOHEBPOTHYHUIT HaOpAK (HaGPsK roJ10BHHM HHHOM 00mHuust, ry6, ssuka aGo ropia,

CBEPOIK i BHCHIIAHHS),

Hyxe pinkicui no6iymi eeKTH (MOXKYTH croctepiratucs go 10 000 0Ci0) BKIIOYAIOTH:

. CepHo3Ha IKipHa peakuis, Taka sk INKIpHHUI BHCHTI, BHPA3KH Ta MyXupi, sSKi MOKYTh
BKJIIOYMATH BHPA3KH B POTi, HOC, TeHITATIAX, pyKaX, HOrax Ta oyax (4epBoHi Ta omyxi oui).
Hosinomnenns npo no6igsi edexrn

- Jkmo y Bac BUHHKHYTE 100I4HI  edekTn, INOTOBOPITE 31 CBOIM TikapeMm aGo
tbapmareprom. - Ile Brmouae Gyab-saxi Mosicius; n0014Hi eextn, siki He BKazani B JTAHOMY
thbopMauiﬁHOMy JTHCTKY. Bu takox moxere Oesnocepennko nopinomuTh 1po nobivHi epextn
(muB. HIKYe). TToBioMITSIHOYM Ipo nobiuni epextn, Bu moxkere JOTIOMOTTH EajatH Gijbre
iHdopmauii po Oe3neKy uux mikis.

Kimp

@apmaueBTHYH] mocayrn  MinicrepeTra OX0ponu 310poB's CY-1475 Hikocis Dakc: +357

22608649 Beb-caiit: www.moh. gov.cy/phs

3. Ak 36epiraTn Kanerpan
36epiraiite neii JIKapCHKHif 3aci6 y HEAOCTYIIHOMY UIst fiiTedt micii.
He BHKOPUCTOBYHTE mel Iikapcekuii 3aciG mcns  3aKiHueHHs TEPMIHY PHAATHOCTI,

OCTaHHBOI'O JTHS MiCSII.

30epiratu npu TeMIIeparypi He Bume 30 °C.

He Bukwnaiite niky Y CTiuHi Boam um noOyTOBI Biaxomu. 3anwraiite cBoro dbapmanesra, ax
BUKHHYTH JIKM, ski Bu Gigbme pme BHKOpuCTOByeTe. Ili 3axomqu JOTIOMOXKYTh 3aXHCTHTH
JOBKIJIISL.

6. BmicT ynmakosku ta inma indopmanin

lo micTHTE Kanerpaa

Hiroua pevosuna kanenura6in.

Inmi iarpenienTu:

. Anpo rtabnerku: marpiro KpOCkapmernosa, rinpoMesnosa, 1emosoza MIKpOKpHCTaniyHa,
KPEMHIIO TIOKCHT KOOI THMi Oe3BotHMiA, MarHiKo cTeapar.

. lokputra Tabnetku: rinpomernosa, THTaHy jaiokcun E171. TaIbK, M 3aitiza
OKcuI YepBonuii E172, 3aniza OKCHII »OBTHit E172. ; o
JluB. nyukTH 2 T2 "IONOMIKHHX peqoBuE’

Sk Buraspae Kanerpau i mo B ynaxopni

Kanerpan, ta6nerkn, BKPHTI IUTiIBKOBOIO 0GOJ0HKOIO Mo 150 mr: Tabn . BKpHTI 1{{}4_};}5 YBYIO
0001I0HKOI0, OBaIBLHOT thopmu, CBITJIO-IIEPCHKOBOTO KOJIBOPY, 3 THCH '14__ &f‘“ﬁf{fﬁﬂm i

&/ i
=

- ByCT GAPMA |

w130 OffHéro

oKy, npubmsHmit posmip 11,4 My x 5.9 MM, \ B &
ouy ~
SR o
L/Zé/"?f‘?;/" /Q/f //
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Kanerpan, tabneTkn, BKpUTI IITiBKOBOK 000s10HKOKO 10 500 Mr: Tabmetku, BKpUTI MITIBKOBOIO
000JIOHKOI0, JI0BracToO-Kancy/10n0i0Hoi GopMu, MepcHKOBOTO KOJIBOPY, 3 THCHEHHAM «500% 3
oxHOTo OOKY, npudau3Huii po3mip 17,1 MM x 8,1 mm.

Po3mipu ynakoBku:

Kanerpan, tabneTku, BKpUTI IUIBKOBOKO 000I0HKOIO 0 150 Mr:

[IBX-ITE-IIBJIX/amominiesi Oaictepu [IBX/IIB/IX/amominiei Gunicrepu Po3mip ymakosku 60
TadJIeTOK, BKPHUTHX TIIBKOBOIO 000JIOHKOIO.,

Kamnetpan, Tabnetku, BKpUTI ITIBKOBOIO 00010HKOO 110 500 MT:

[IBX-TTE-TIBJIX/amominiesi 6nictepu [IBX/TIBJ[X/amowminiesi Omictepu Posmip ynakosku 120
TabJIeTOK, BKPUTHX IUIIBKOBOIO 0OOJIOHKOIO.

BuiiacHuk peectpauiiiHOro nocBiaueHHs Ta BHUPOOHUK

TOB "Pemenuka"

Axapnon Crp., Jlimaccou [uayctpian Crare,

3056 Jlimaccon, Kimp

Janwuii indopmaniitnuii muctok BoctanHe penarysascs 02/2021

7
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®v)20 odnyrav gpions: Minpogopieg yia Tov acbev)

Kapetral 150 mg emkaloppéva pe hentod vIEVIO owokin
Kapetral 500 mg emkaioppéva pe hentd vpévio diokia

Komeottafivn

AwuBaote TPOGEKTIKG 0OALOKATPO TO GVLAO 0ONYIDY JPIIOIG TPV apyicete vo waipvete

avTH TO QAPRUKO, S16TL TEPLAPPAVEL CIPHAVTIKES TANpOQOpPiES YIU 6AS.

- Quhaéte avtod 1o phILo odnyrdv yprongs. “Towg ypelaotel va To dwPaocete Suva.

- Ev éyete TEPOTEP® UTOPIES, POTIGTE TOV Y1ATPO 1 TOV QUPHUKOTOLO UG,

- H cuviayq yU autd 1o QApUaKO XOpNYNONKE GTOKAEIGTIKG Y10, GG, Aev mpémel va
3GHGETE TO PAPHAKO GE GALovs. MTopei Vo ToUg TPOKAAETEL BAGPN, akOpa Kot OTOV
o cUPTTORATE TG acBEveLag TOVG eival (B0 pe Ta S1Kd 50g.

- EGv mapotnpioete KATOW GVETOVINTY| EVEPYEWL, EVIHEPDOTE TOV yutpd 1 TOV
pappakonotd cog. Avtod oydet kot yio kdade mbovi avemBOUNTN EVEPYELN TTOV OEV
avapépeTal 6o Tapdv eOALo odnyidv. Biéne napdypago 4.

T epiéyer To mapov PHAL0 00N YIOV

Tt eivan To Kapetral xon mowa gtva n xpfion tov

T npéner va yvopilete mpv mAPETE TO Kapetral

Thg va mapete to Kapetral

ITi0avég avembounTEG EVEPYELES

I va purdooete To Kapetral

ITepleyOPeVa TG CLOKEVUGING KUl AOTEG TANPOPOPIES

B e B

1.  Tisivan To Kapetral ko owr gival n gpijon tov

To Kapetral aviker oty opado QAPUAKOV  TTOV ovopdlovtar “KUTTUPOCTATIKOL
TUpGyovtes”, To. OTOl0 GTUUATOBY TV AVATTUEN TOV KAPKIVIKOV kvttdpwv. To Kapetral
nepiéxsl komeottafivi 1 onoia dev eivar 1 i KUTTRPOOTUTIKG Qappako. Movo Katomy
anoppOPNOHG NG Gnd TO GO UETUTPEMETUL OE EVAL SPUSTIKO AVTIKUPKIVIKG QAPUAKO
(MepIOGOTEPO GTOVG KAPKIVIKOVG 16TOUG art” §TtL GTOVG QLGIOAOYIKOVG 1GTOVG).

To Kapetral ypnowonoweitat yie t Oepamneio Tov kapkivov Tov nay£og eviépov, tov opbov,
TOL GTOMEYLOV 1) TOV HUGTOV.

Emmpoobeta. to Kapetral ypnotponoteitat yio mv mpoinym EMUVELPAVIONG TOV KAPKIVOD
TOV TAY£0G EVIEPO KaTOmY PICIKAG XEWPOLPYIKIG aQaipeang TOV GYKOV.

To Kapetral pmopei v ypnotpomombei gite povo tov 1 6& GLVELAGUO e AN PapUaKa.

2 T npéner va yvopilete mpy mapete o Kapetral

Mnyv napete o Kapetral: _ .

o v gioTe adepyikdc/ oy Kamesttafivi i 0mo10dAoTE GALO GUGTATIKG TOV QUPPAKOD
oVTOD (TOL AVUYPUQETHL 6TO PEPOS 6). O TPETEL VOL EVIUEPDGETE TOV Y1ATPO OUG, gV |
ywopilete 6T éxete olhepyia | vEpEVAUIGONGiN 6TO PAPPAKO KVTA. '

o ey £
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o £av mponyovpévog eiyate coPapés avtidpicely oM Pepaneia pe @Hopromupyudivn
(OpGdU AVTIKAPKIVIKOV QUPUAK®Y OTwg N pboproovparxiin).

o cav eiote éyxvog 1 av Onialete.

e civ &yete MOMD yaunid eminedo hevkdv apoc@aipiov 1 aponetakiov oto aiua
(hevkomevia, ovdeteponevia i Opopfoxvtraponevio).

o cdv éyete coPapd nratikd Tpofipeta 1| TPoPARMOTE He TOVS VEQPOUG CUG.

e ot mepintoon mov yvopilete 6T dev £yete kaBdohov dpacTnpdoTa Tov EVCLHOV
agudpoyovéon tng dtidpomupyudivig (DPD) (mipng Edkeryn DPD).

e £Gv TOpa AapPavete Bepanein 1 £xete MiPer Bepameia T1g tedevtaieg 4 efdopdadeg pe
umpiBoudivn g pépog g Bepuneiag yia Tov EpINTU {oothpa (avepofroyid N épmmrac).

Iposidomonioels Kat Tpopuhagels:

AnevfuvBsite 6TOV YITpO 1| TOV QUPHAKOTOLO GUG TPV TAPETE Kapetral

o shv éyete pepicy éhhewyn  dpacTnpdTTag  TOL gvlhuov agudpoyovdon g
didpomupyudivng (DPD).

o £Gv éyETe KATOW PENOG TNG OWKOYEVEWG HE MEPUKN i majpn élkewyn tov evibpov
agudpoyovaon g d1dpomupuyudivig (DPD).

o £dv £xeTe NIATIKEG 1) VEQPIKEG achiveies.

o v &yete 1) elyate Kapdohoykd mpofiiuate (i Tapadetypo pa kapduakn appvbpio 1
novove otov Bdpukd, 670 caydvL Kol GTNV TAGT) 7OV TPOEPYOVTOL OO QPUGLKY
Tpoomifeia Kot AOym TPOPANUATOV pe TV POT) TOV GIHATOS TPOG TV Kupoud).

o £lv éxete 0o0éveleg GTOV EYKEPULO (Y1t nopaderypa kapkivo mov €xel eEanhwbel otov
eyKépaho, | PAaPn Tov vedpav (vevpordbdeia)).
edv éxete dratapuys Tov 1oluyiov Tov acPectiov (paivovrar oTig e€eTdoelg aipatog),

e cav £xete SwPim.

o £av amofdlrete TV TPOPN 1| TO VEPO OO TO GOUA GG gEatiag coPopnic vautiag Kot
gUETOV.

® cav £xete dulpporat.

e £hv eioTe uPLSATOUEVOY/MN 1| APVOATMOVECTE.

o GV £YETE UVICOPPOTEG TOV OVIWV OTO Uila oug (Swtapayés NAEKTPOALTOY, TOL
puivovtat oTig £EETAUCEL).

e ghv £yete 16TOPIKG 0@OUAKAY TpoPhnudtov, Kkabdg evdéxeTal va YpelwoTeite
eMmPOGOETN TUPUKOLOVONGT TOV HUTIOV CUG.

o £Gv epgovicete coPapr SepHATIKY avTISpac.

Avenaprera DPD

H é\henym g DPD givan o yevetikn nébnon mov dev oyetiCetar cuvnBog pe TpofAfuata
vyeiug, ekTog e6v hapPavete oplopéva eapuoka. Edv £yete éMeryn g DPD kot taipvete
1o Kapetral, Si0tpéyete auénuEVo Kivouvo avembounTov eVEpyEIOY Baprac popong
(avagpépovtar oty nephypago 4 Mbavig avembopnteg evépyeleg). Toviotdatar 1 e&étao
cug Yo EMhewym g DPD mpv and mv évapln mg Bepaneiog. Eav dev £xete kabohov
dpactmpromta tov evidpov, dev Bu mpémer vo napete to Kapetral. Eav éxete pewopévn
Spacmplémta tov evidpov (pepikn EMiewym), o YIATpOE GUG UTOPEL VI GUVTOYOYPUPNOEL
psiopévny doon. Edv £yete apvnuikd amotedéopata eéetdocov yo €dkenyn. DPD,
gEakohovdel va givat Suvatd va Tapovclastody Papiis LOPPTC KU ATELAN TIKES Y1d m Con

avemBOuNnTES EVEPYELEC. ; \ A / ' :
(b7
IModa kar £pnpor _ : - /,%Z// e
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To Kapetral dev evdeikvutar oe maudid kot gprifovg. Mnv divete Kapetral oe maidid kat
epnPovg.

Alda pappake ko Kapetral

F[pw apyloete Bsparcsm EVIUEPDOGTE TOV YIUTPO 1| TOV (pappaxonmo oUg EAV TUIPVETE,
€xete TpOSata MApeL ) pnopei va mhpste GAAa appaka. AvTd ivol eEapeTIKG oNUAvTIKG,
S10TL M Mym MEPIGGOTEPOV TOV VGG QUPHAKOD TAVTEPOVE UTOPEL VU, EVIGYOGEL 1] VL
eCucbeviioel ) dpdon TV PupUaKV.

Aev mpéner va hapfavete prpiPovdivn (éva avriuké @appako yia ™ Ozpancia Tov
épomta M g avepofloyidas) tavtéypova pe  Bepancia ne  kameortofivny
(ovpmeprrapfavopivov onoiwvénmote mepldédov dukomis, 6Tav O hapflavere
dokio kamesrtafivg).

Eav éyete MaPer papifovdivy Oa mpénel va aspipivers Tovhayistov 4 eBoopadeg peta
™ Swkomt} TS prpifovdivig, Apw amd Ty évapln g Oepanciog pe KameoLTafivn.
Biéne emiong mapaypago «Mnv napete o Kapetraly.

[péner va eiote WGwitepa mpocextikoi edv AauPavets omoodmote amd T TAPUKATO

QOPHOKOL:

* Yo TNV ovpiki apBpitida (allomovpvoin).

AVTUINKTIKG Qappake (kovpapivn, Bupeapivn).

QapuaKa Yo GTacpHohs 1 TPopo (Qavvtoivn).

WIEPQEPOVY GAQ.

axtvolepomeic. KoL opiopéva QapuaKe oV ypnouonootviat yie ) Ospansio tov

KapKivow (poAwvikd o0&y, ofahmhativa, unefucilovpdunn, ciomhativn, 1pvotexdvn).

®  (QAPUOKE TOV YPNCILOTOIOVVTAL Y10l TNV AVTILETATIGT TNG QVETAPKELNS PLAAKOD
o&goc.

To Kapetral pe tpogn ka1 mot6
O npénet va naipvete 1o Kapetral 6yt apydtepa and 30 hentd petd and ta YEVUUTAL.

Kinon kar Oniaopog

Edv giote éyxkvog M| Ondalete, eav vopilete 6Tt umopel va siote éyxvog 1 oyedualete va
amoktioete madi, (ote ™ o*uuﬁou?\n TOL YW TPoV 6ag q TOL (papumconmou oug TP
mapeTe aUTo T0 Pdppako. Aev mpémet va naipvete Kapetral edv eiote éyxvog 1 vopilete 6t
umopei va ioTe.

Agv mpénerva Bnka(;srs edv maipvete Kapetral kot yio 2 eBSopddeg petd my tedevtaia Sdo.
Eav gicte yvvaike mov o pmopovee va peivel £ykvog, Oa mpémel va ypnoomotsite
UMOTEAEGUATIKY avTicOAAnym katd ) Sidpkein g Depanciug pe Kapetral kot yw 6 LNVES
UETA TNV TEALLTAIR OO,

Edv eiote avdpag acBevig kat 1 yuvaike chvipopdc cag Ha pmopovoe v peivet £yknog, Oa
TPETEL VUL YPNCIUOTOLETE UMOTEAECUUTIKY UvTIGUAAN YT KATA TN SEPKEW TG Bapanams LLE
Kapetral ka1 yw 3 pjveg petd my tehevtaio doom.

Odnynon kat xsnpmpﬁg HNYOVHaToy
To Kapetral propei va cug kavet va. aicBavisite Lain. vautio 4 kovpeaor. Etvan enopévag
mbavov va emnpedoet to Kapetral my kavémta cag oty odniynon . otov yepioud

UNYOVIHATOV.

AT Y
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IIpozdomoniszig yia ta £xdoya
To pappaxo avté mepiéyst Aydtepo and 1 mmol vatpiov (23 mg) ava Sokio, sivar avtd
mov ovopaovue ‘ehevbepo vatpiov’.

3. IIog va mapete to Kapetral

Iavtote va maipvete 1o @hppoko avtd ALeTNPG SOHPOVE. KE TIG 08NYiEg TOV YIATPOL 1 ToV
pappaxonolo caug. Eav £xete appiBolics, pomote tov Y1Tpd 1 TOV QupraKonod cog.

To Kapetral 6o npénet va CLVIOYOYpaQEiTAL HoVo and yTpd pe epmelpia oTn xpnom
AVTIKOPKIVIKOV QUPUAKOV.

Ta dwokio Kapetral npénet vo katamivovia 0LOKANPa pe VePS Kat péca oe 30 Aemtd petd
and To yedud.

O matpés cug Ba cuvtayoypagioet o 00om Kol éva oyfpe ayeyic o omoio sivar
KatdAinio v cug. H 86om tov Kapetral kabopiletar pe Baon my emodvewn tov COUUTOG
oag. Avto vrodoyiCetar amd to Hyog Kat to Bapog cag.

H ouwifng 86om yur evijhikeg sivar 1250 mg/m’* emQavelug copatog hapPavopevn dvo
PopEg NuepNSing (tpoi kat Bpddv).

Edd mapartifeviar Svo nupadeiypata:

‘Eva dtopo pe Bapog 64 kikd kot tyog 1,64 m £xel emavewn copatog 1,7 m? ko Oa TPENEL
va maipver 4 Siokia tov 500 mg kat 1 Sioxio tov 150 mg 3V0 Popig nuepnoiag.

‘Eva dtopo pe Béapog 80 kihd kot Oyog 1,80 m éxel emedvein shpotoc 2,0 m? kot Oa TPEMEL
va maipvel 5 Siokio tov 500 mg dvo QOpEC NUepNGimc.

Ta doxia Kapetral hapfavovra cuviBog Y 14 nuépeg akohovBovpeve and ui 7npepn
nepiodo dukomns (6tav dev Aapfdavovtar Sioxia). Avth n mepiodog 21 nuepdv sivar évag
BepamevTindg kKOKAoG.

Ze ouVBLaAoHS pe dAAa Qdpuaka 1 ouviAtng 66om e evihikeg umopei va givat LKpOTEPN
and 1250 mg/m? EMPAVEING COPUTOS Kot puropel v xpewctel va mapete ta diokio os
SLPOPETIKT| ypovikn mepiodo (m.y. kaOs nuépa, xmpig repiodo Saromng).

O nwrtpés sug Ba cag evuepdoet yia To o 606 yperdletar va napets, noTE va myv
TAPETE KUL Y10 OG0 YPOVIKG SidoTnpa ypewaletol va Ty maperte.

O ywtpds cag umopei va cug net va mapete éva GUVSLAGUS Sokiny Tmv 150 mg Kal Twv

500 mg yw kGbe d6om.

* va moipvete to Siokia mpei kar Bpadv, onwg £xyovv cuvtayoypuendei and tov YaTpod
Gog.

* vo maipvete o Siokia evtdg 30 hemtdv petd amd To TELOG &VOG YEVRATOS (TPOIVG Kot
delmvo) Kot va Ta Katamivers ohokkinpa pe vepé. My Opuvpparilere N kofete 1a
owkia. Eav dev propeite vo kotomeite 1o diokia Kapetral ohokinpa, evypepdore
TOV TAPOYO VYELOVOPIKIG aepibaiync. ol

® eival onuavtikd va raipvete 61o o PapUAKO Gug Ommg Exet cuvtayoypaenBet and tov
YWTPO Gug. '

Ta dwokio Kapetral LapPavovrar cuvRBog Y 14 nuépeg akorovBovusva ard pia 7-quepn

mepiodo dwkomng (Otav Sev hapPdavovtal Siokia). Avt 1 mepiodog 21 nuepdv eive évag
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Bepamevtindg kirhoc.

Ze ovvdvaoud pe dhho Papuaka 1 cuvieng d6on yia eVAMKeS pumopei v sivat HIKpOTEPY
and 1250 mg/m? EMPAVELNG GOUATOC, Kat umopel va ypelnotel va tapete ta Siokia o
Slpopetiki ypoviki mepiodo (my. xabe nuépa, ywpic mepiodo S1oKOTrg).

Eav napere neyarvrepn d6on Kapetral ano TNV KOVOVIKT

Eav mapete peyalvrepn d0om Kapetral ané my KAVOVIKT, EMKOWVOVAGTE [E ToV Y1Tpo cog
Gueca TP mhpete TV emopevn 860,

Mmopei va éxete Tig aKOAovOeg avemBupunTeg EVEPYEIEG EQV TapeTE TOAD HeyalbTepn doom
KareoraPivng and my kevoviki: aichnua adwbesiog 1 adiwbesio (vovtio 1 epetde),
duippora, preyuovy N e&éhkwon tov EVIEPOL 1| TOV GTOMATOC, TV 1 apoppayic and to
EVTEPO N TO GTOpGYL T KUTAGTOAN TOV puElolh twv ocThy (peimon opopévov THrwmy
KUTTApOV TOV  aipatoc). Evnuepdote tov YIpd  oag auécng edv TapPATNPCETE
OTO0ONTOTE amd AVT oL CUUMTOUATA.

Eav Eeyaoere va napers 10 Kapetral

Mnv mépete kaBdrov 66om mov Eeydioute. Mny napete Sk Soom Yo Vo AVUTANPOCETE
™ &6on mov Eeydoats. Avr’ aVTOV. GUVEYIGTE TO KUVOVIKG 606010y Gag oYL Kot
ehéyte 10 pe Tov yaTpd GUG.

Eav srapaticere va naipvere To Kapetral

Agv vrdpyovv avemOvuntec evépyeles Otav otapatioe N oyoyn pe Kapetral. Ty
MEPINTOON MoV ypnoiponoEite KOVUAPIVIKG.  avTIINKTikG  (mtov TEPIEYOVY  TL.Y.
phenprocoumon), n dlakomi| g kunecitaBivng umopei va amaimost TPOSappoYN TG 86omg
TOL AVTINKTIKOD Un6 TOV Y101pd G,

Eav £yete nepiocorepec EPOTHGEIS GYETIKG e TN %pRoN avTod Tov PapuaKOL, pOTAHGTE TOV
Y14TPO 1 TOV PUPPAKONOLS G,

4. IIBavig avemBopnreg evépyeleg

Onag Ao ta @dpuaxa, £161 ka1 avté 10 PappaKo umopei vo mpokaAicet avembiunteg
EVEPYELES, av Kat dev mapoveidloviar oe 0hoVg TOUG AvBpdRTOUC.

ETAMATHETE va naipvets to Kapetral apécwg kat EMKOWMVIGTE e TOV Y10Tpd G0OC

€QV ELPAVICTEL KGO0 amd avTd Ta CUUTTOUOTH:

* didppora: gqv éyxete o avEnom 4 | MEPLGGOTEPWV KEVHGEDY Tov EVIEPOV GUYKPLTIKAG,
HE TIG QUOIOAOYIKEG KIVAGELS TO EVTEPOL KdABe Nuépa 1 Sidppora ) viyTa.

® Epetdg: sty kdvete spetd TEPIGGOTEPO Ud pic Yopd o mepiodo evog 24dpov.

* Nowtia: giv yboete ty 0peln oag Kot N ToGo™TU ToV TPOYNS OV TPdTE KuONuEpVE:
etvon ToAd Aydtepn and ouvnbiopuévn.

* Lropatitida: v éyste mHVO, KOKKIVIAL. TPNSIHO 1) TANYES 670 GTdpN KaUM otov Auiud.
* Adspuaniki avridpacy XEIPOS-TOOI0V: £iv Eyete movo, TPNSIHO KOl KOKKIVIAQ N
HOp KGO OTa Xépio, Kol 6To Todia, '

* IMvperig: eqv &yete Bepupoxpacio 38 °C 7 Heyalhrepn.

* Aoipwén: siv mopatprocsts GNHad Aoipméng mov mpokudsitar and Baxmpia f 100,
N GAAovg opyavicuove.

* Ildvo aro Odpara: siv eupavicete ndévo mou evtomiletal 6710 KEVTPO TOL Dopaka,
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Waitepa edv avtd ovupel katd ™ Sidpreia GoKnoNg.

* Zvvdpouo Steven-Johnson: =4y EKOMAMOETE endELVO £pLipo6 N pop eEavinua to omoio
EMEKTEIVETUL KoL QAOKTOIVEG KU Gideg aAlowboelg Eskvody v eppaviCovtal oto
Prevvoydvo vuéva (.. oTépa Ko xelhn), Wwitepa qv siyote TPONYOLUEVIG EVUIGONGin
070 WG, AOUAEEIG TOV AVATVEVLGTIKOD GLGTNHATOS (T.y. Bpoyyitda) KaUn mupetd.

* Avemdpreio DPD: sqy EYETE YVOOTH avendpkeia DPD, dwtpéyere avENUEVO Kiviuvo yiu
o&eia mpdipm évapén ToSIKOTNTAG Kt GoPapdv, AMENTIKOV Y10, TV Con M Bavatnedpmy
avemBountov avtidpdceny mov TpoKaAovVTAL and to Kapetral (.. otoputitida,
preypovi Brevvoydvou, dudppota, ovdetepomevia kot VEVPOTOSIKOTNTA).

* Ayyerooidnua: Avalntiote ApESH 10TPIKY ovupovin og TEPITTMON ROV TOPATHPNCETE
KGTOW and to mopakdTm CUMTTOUOTA - eviéyetal va ypeidleots EMEIyOVOU 10TPIKT
AVTIHETOMON: oidnua Kupine oto npOomNO, oTa YEin, o YAOGGU 1 6ToV Adiud To
onoio dvoyepaivel v Katdmoon 1 v avamvor, Kvnouog ko eEavOiuata. To TUPUTAVED
HTopel v amoterovy Evdeiln ayyeloodnuatoc.

Edv yivouv AVTIANTTEG Vopig, autéc ot avemBounteg evépyeiec Peltidvovtan ovvnbmg evtdg
2 £0g 3 nuepdv amd ™ diakomh g Bepansiog. Q61600, v avTég o1 avembounteg evépyeieg
GLVEXITTOLV, ENKOWVOVIOTE GUESOS LLE TOV Y10Tpd oug. O yiatpdg sag pumopei va oug dmogl
odnyieg va Eekwvioete Eav ™ Bepancia o yaunidtepn doon.

Edav mapovcuorei Papiég popeic oropatitide (€Akn o10 GTéNA Nkl 6tov @apuyya),
@reypovi Tov BAevvoydvou, Siippota, ovdeteponevia (av&npévog kivéuvoc rowdéenv)
VEDPOTOCIKOTNTA KALTE. T Sidipketa Tov TPAOTOV KHKAOL TG Bepaneiog, umopei va EUTAEKETON
Kamow EMAewm e DPD (avatpéire oty napdypagpo 2: Hpoedonomoers ka
TPOPUAGEELS).

H Seppatuch avtidpaon XEWPOS-Mod6s pmopei va odnyfoet oe andisio tov SuKTUMKOY
UMOTLTOUGT®Y, N ontoia O propovice v EMNPEACEL TNV TAVTOTOINGT Gug Kutd ™) odpmon
TOV SUKTUAIKAV amoTummudtoy.

Extog and ta napandve, étav o Kapetral ypnowonosita ¢ povobepaneia, mohd cuyvéc
avemBounteg evépysteg ot omoieg eivat dSuvatdv v EMNPEAGOVY TEPIGGdTEpa amd 1 Gta, 10
atopa etvat:

KOUMakd dhyoc.

eCavinua, Enpd déppa N eayodpa 6To Séppa.
Kovpao.

andrew Opegng (avopetio).

Avtég o1 avembounteg evépysieg pmopodv va yivouvy cofapéc. INa 1o rOYO auTO sivan

860N Kavn va Srakdyete TPOSOPWE ™V aywyn pe 1o Kapetral. Avté O Bonbioet 610 va
Hewwbei n mbavotnta avemBount evépyen va GuvexloTel 1 va yivel cofap.

AMeg avemOOpnreg EVEPYELES eival:

Toyvég avemBopnTeg evépysieg ( HTOPOOV va  emnpedcouy £ng 1 ota 10 Atopo)

nepthapfavouy:

® HEWOGES 6TOV aplfud Tmv AEVKOKLTTAP OV n tov epuvbporvttdpay (mupatpeiton otig
eCeTdoELg).
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AQLIATOO, aTdAsLo Bépouc.

abmvio, Katd®iwm.

Keparadyla, vavniia, Cain, un PLGLOAOYIKY aicOnon Tov SépHatog (Hovdiacpa n
aiohnua kavoov). ailayég ™mg yedong.

epeBo s Tov 0B 0D, avenuéva daxpua, epuBpd™ T TOV VPAUALOY (emmeukitida).
Preypoviy TV lePhv (BpopPogirepitida).

dvokorin oy avamvon, aipoppayic amd ™ HoT, Pyag, pviky KOUTUPPON.

amhog £png 1 GAAeg hodEerg Tov épmnra.

hownées tov TVELUOVOV 1 TOV AVAVELGTIKOD GLOTHMATOG (T.). mvevpovia il
Bpoyyitida).

awoppayio and to éviepo, dvokothida, TOVOG 6TV (Ve KothtakT xopa, dveneyia,
vrepPoAikd povokmpa, Enpoctopia.

deppaticd eEavOnua, andleia Harldy  (ahorekiaon), epuBpdmta tov Sépuartoc,
Enpodeppia, payodpa (kvnoude), UMOYPOUATIONOS oV déppatog, andiein dépputoc,
Preypoviy Tov Sépuatoc, SlTapayés Twv voyiby.

TOVOS o115 apbpdoEic, 1) ota xpa, 60 oTifog | oty TAGTY).

TOPETOG, TPAEILO TV dKprv, aiotnua adwbesioc.

mpofinuata pe Aertovpyia tov fmarog (puivovtar otig efetdoerc aipatog) kot
avEnpévn yorepudpivn oto aipo (ekkpivetat oto frap).

Oy ovyvig avemBopnreg evépysieg (umopobv va ennpedoovy €wg 1 ota 100 Gropa):

AotpmEn Tov aipartog, ovporoiumén, hoipwén tov Oéppatog, hotudEeg g HHTNG KoL Tov
Aapod, poknriocikéc Aodéeig (cvpmepihapBavopsévey ekeivov Ton oTduaTOg), Ypimm,
YASTPEVIEPITIONU, 080VTIKS ATOGTHLA.

eCOYKOUUTA KATO 0 TO dépua (Mmwmpa).

HELDGELS OTOL KUTTAPER TOV aiputog cvurepthapPavopivey tov aiponetalioy. Aémtuven
oV aipatog (paivetar otic eéetdoeig).

arrepyia.

dpine, peimon tov kariov oto aipa, VIOGITIGUOS, vénpéva Tprylukepidia atpatog.
CLYXUTIKN KOTdoTao, Kpicew mavikoy, Katabhntien Sabeom, MEWOUEV YeveThoLa
opu.

dvuckorio oV opthic, dwatapuy ™G uwAUNC. ardiei GUVIOVICHOD T®V KIVHSEmY,
Swtapayés 1woppomiag, MmoBupia, BrAAAN TV vevpav (vevpormddela) kat npofnuota
Me v aichnon.

Born 1 Sk dpacn.

thyyog, movog 610 auri.

Kapdakn appubuio kot aichnua Tadpdy (appubpieg), mévoc oto ombog kat Kapdiak
TpocPorn (Euppoypa).

BpopuBor aipatog otic ev to Babn @isPec, VYNAN 1 Yepnin apmplakn wieon, e&dyelc,
Kpuw dxpa, pofl kniidec oo dépua.

Bpoppor aipatog oric PréBec TV mVELPGVOY (mvevpovikn  epfoin), Katappeuon
nvevpova, Piyag pe aipa, dobua, SHomvola GV KOmwon.

andppagn eviépov, culioyy LYPOY STV KOAId, Preypovn tov Aemtod 1 Tov mayéog
EVIEPOL, TOV GTONEYOV 1 Tov 0160PAYOL, TOVOS 6TO KATM HEPOG TNG KOIALAC, KOIAOK
dvopopia. aichnue kaveoy (avTippon g Tpoenc and to OTOMGYY), aipa ot KoTpava.
iktepog (kurpivioua tov OEPUATOG KAl TOV pATIOY).

OEPHUTIKG £AKOG Kt QAVKTAIV(L, avTidpaon Tov SEpUatoc e To NAMaKS pog, gpubpomra
OIS TUAGES, TPNEINO 1) TOVOC Tov TPOGMTOL.
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* oidnua otig upbpdoeic dvokapyia, Tévog ota oo1d, Hoikn advvapie v dvokapyia.

* ovAkoyi} vypod GToug VEQPOUG, avénuéviy cuyvomta ovpneoNg Katd ™ Sidpkein uls
VOYTOG, aKPATEW, aite oTa ovpa, avénon e Kpeatviving oto aiua (Evéerln veppukrig
dvchertovpyiag).

* aocvvibeotn apoppayic omd Tov KMo,

* mpnco (oidnua), piyn.

Opiopéves and avtéc TS avembBounteg evépyeieg sivar mo OUYVES OTav 1) KomesitaPivn
xpnowonoeitan pali pe diha péppaxa Yio. ™ Bepancia tov koprivov. Adreg avemObunteg
EVEPYEIEG TTOL £yOUV mapatnpnbei eivor ot akdrovfec:

Toyvig avemOounTes evépyeieg (umopel va  emmpedoovy tog 1 ot 10 dropa)
nephaupavouy:

® ueiwon tov vatpiov, tov Hayvnoiov 1) tov acBeotiov oto aipo, odénon tov cukydpov
aipatog.

VELPIKOG ovog,

%06 i Bovicua ota avtid (eppoce), undlrewn axorg.

PrEYHOVI TV PAEPGV.

AoEryxag, alhayn ot QOVY.

TOVOS 1 addaypévry/ un Puooroyikn aictnon oto GTOUM, TOVOS 6T0 GaydvL.

epidpmon, vuktepivéc EPdpOOELL,

HOIKOG GG oG,

duckokrio otV ovpnon, aiuw N Tpwteivn ota 0vpa.

HOroTEG ) avidpaon ot 0éom g éveong (mov mpokadeitar and PAPHOKY TOV SivovTal
ue éveon my it mepiodo).

® o o ¢ o ¢ o o o

Enavieg avemBopnTeg evépysieg (umopei va emnpedcovy éog | ota 1,000 aroua)

reprAapfavouy:

* otévaon N andepaln Tov daxpuikol méHpov (oTéveon dakpuikod népov).

® NTATIKY avendpkeld.

* ¢Qheypovi mov odnyei o ducAertovpyia W anéepuln oy Ekkpion ™G yoAfg
(xohootatu nratinde).

® OVYKEKPIUEVEG GALAYEC GTO NAeKTpokapSOYpaON UL (empunkvvon QT).

® OPIoHEVEG HOPQEG appvpiag (ovpmephapBavopdvne ™mS KoKkAG  Happapuyig,
Kothlakng tuyvkoapdiog Sikny prudiov kat Bpadvkapdiag).

* Qheyuovi TOV HOTIOV TTOL mpokadel mOVO oTa pdTior Ko evdeyopévag mpofiquata
opacng.

® @heypovi) Tov Séppatoc mov Tpokaiel kOKKIVEG hemdwmtéc KNAdeg kat opeihetar o p
acBévewa tov UVOGOTOIMTIKOD GUGTNUATOG.

* ayyewoidnpa (TpRge kupiog oto TPOCLNO, GTa Yk, 6T Yhdoow N GTOV Ao,
KWNopog kot eEavOnuata).

Ilodv emavieg avemBbpnreg evépysieg (umopsi va emnpedcovy £mg 1 ota 10,000 arouo)

nepLAapPavouy: P A

* cofapn depuotikn avTidpacn 6neg Sepuatikd eCavinua, e&éhkmaon kat PAVKTAVEG OV
umopei va mepthapBavouy £AKN TOV GTOpATOG, TG HOTNG, TOV YEVWNTIKGY opyavav, Tav
XEPLOV, TV TOSLHY Kol Tmv HOTIOV (KOKKIVOL Kot Ttpropéva patia).

Avagopa avemBountov evepyaidv
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Eav mapatnpicete kdmow avembounTn  evépyew, evnuepdote tov Yatpd N Tov
PAPUOKOTTOW Gag. Avtd 1oydel kot Yo kGOe mbawvn avembounm evépyein mov dev
OVOQPEPETUL GTO TapdY  QUALD odnyidv  yprong.  Mmopeite EMONG VO avapépete
avembounteg evépyeleg ansvleiog (8eg mAnpogopies mo katw). Mécw ™S QVUPOPES
avembopntoy evepyeidv pmopeits va Ponticete ot culhoyy MEPLECOTEPHV TANPOPOPLHVY
GYETIKG LE TNV AGQUALLE TOV TAPOVTOG PUPHAKOD.

Kvnpog

Qappakevtikég Yampeoieg
Ymovpyeio Yyeiag

CY-1475 Asvkwoia

Dal: +357 22608649
lotétomog: www.moh.gov.cy/phs

D. Ilég va guidcoets To Kapetral

To gappaxo avté mpénet va puidoostar oe uépm mov dev 1o Prémovy Kt Sev to @Bdavouv
TOL TOULOLAL.

Na un ypnowonowite avtéd to QappEKO pETE TV Nuepounvia MEng mov avagépetal oto
Kovti petd to “EXP”. H nuepounvia Méng eivar 1 tedevtaia NHEPQ TOV pAve mou
AVOPEPETAL EKEL.

Mn guldcoete oe Oeppokpucia peyaitepn tov 30 °C,

Mny metdte papuaxa oto vepod NG AMOYETEVONG 1] GTU OIKLUKG amoppippate. Potote tov
PAPLAKOMOIO GUG Y1t TO TOG VO TETAEETE TaL Pappaxe Tov dev ypnoiponotsite mo. Avtd ta
Hétpa Ba Bondnoovy oy Tpostasia tov nep1farrovroc.

6. epreyopeva g CUOKEVUGIOG KUl AOwTTég TANPOYOPIES

T nepiéysr to Kapetral:
H 8pastuc oveia sivar n KameottaBive.

Ao cvoTUTIKG:
* [lvpfvag: croscarmellose sodium, cellulose microcrystalline, hypromellose, silica
colloidal anhydrous, magnesium stearate.
* Emxdloyn pe hemtd vpévio: hypromellose, titanium dioxide E171, talc.
macrogol400, red iron oxide E172, yellow iron oxide (E172).
BAéne napdypago 2 ‘Tlpogdonomoeig yia ta éxdoya’.

Epgavien tov Kapetral ko TEPLEYOPEVE TG GVOKEVUGIOG _

Kapetral 150 mg emkoivpusva He Aemtd vuévio Siokia: ©0&181] S1oKin ¥POUATOS avotKToD
podakvi, emkaloppéva pe Aemtd vpévio, He avayivpo “150” ot o mhevpd kot dluoTACELG
nepimov 11.4 mm x 5.9 mm.

/.;V./u//%f
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Kapetral 500 mg emxatoppéva pe Aemeéd VHEVIO SioKin: empnrn Siokia APOUATOS podakvi,
EMKAAVUUEVD pE AETTO LUévio, He avaylogo “500” o wo Thevpd kat SoThoElg tepinoy

17.1 mm x 8.1 mm.

Meyé6n cvoksvaosiog:

Kapetral 150 mg emxaivppéve ue Aemtd vpévio Siokia:

Kuoyéhec and PVC-PE-PVDC/p6)ho alovpuviov.
Kvoyéheg ané PVC/PVDC/piiho alovpviov.
Lvokevucio mov tepiéyet 60 Sioki.

Kapetral 500 mg EMKAAVUUEVE e AETTO VUEVIO SioKin:

Kuyéheg ané PVC-PE-PVDC/oviho aAovpviov.
Koyéheg ané PVC/P/ghldo aiovpuviov.
Zvokevacia mov tepiéyel 120 Siokia.

Karoyog Adsiag Kvkhogopiag kar [lapaockevaotig
Remedica Ltd

066¢ Axapvadv, Brounyavikn Ieproyn Aepeson,

3056 Agpecde, Kdmpog

To mapév gviio odnyidv PNons avabewpnOnke yia tehsvraio popa tov 02/2021.

For internal use only: cy-pl-kapetral-fc-tabs-al0
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Package leaflet: Information for the patient

Kapetral 150 mg film-coated tablets
Kapetral 500 mg film-coated tablets

capecitabine

Read all of this leaflet carefully before you start taking this medicine because it contains

important information for you.

- Keep this leaflet. You may need to read it again.

- If you have any further questions. ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may
harm them, even if their signs of illness are the same as yours.

- It you get any side effects, talk to your doctor or pharmacist. This includes any possible
side effects not listed in this leaflet. See section 4.

What is in this leaflet:

What Kapetral is and what it is used for

What you need to know before you take Kapetral
How to take Kapetral

Possible side effects

How to store Kapetral

Contents of the pack and other information
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1. What Kapetral is and what it is used for

Kapetral belongs to the group of medicines called ‘cytostatic agents", which stop the growth
of cancer cells. Kapetral contains capecitabine, which itself is not a cytostatic medicine.
Only after being absorbed by the body it is changed into an active anti-cancer medicine
(more in tumour tissue than in normal tissue).

Kapetral is used for the treatment of colon, rectal, gastric, or breast cancers.
Furthermore, Kapetral is used to prevent new occurrence of colon cancer after complete
removal of the tumour by surgery.

Kapetral may be used either alone or in combination with other medicines.

2. What you need to know before you take Kapetral

Do not take Kapetral

e if you are allergic to capecitabine or any of the other ingredients of this medicine (listed
in section 6). You must inform your doctor if you know that you have an allergy or over-
reaction to this medicine.

* if you previously have had severe reactions to fluoropyrimidine therapy (a group of
anticancer medicines such as fluorouracil).

¢ if you are pregnant or breast feeding.

* if you have severely low levels of white cells or platelets in the blood (leucopenia,
neutropenia or thrombocytopenia).

//{f'd/Afz’z/( /ﬁé
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* if you have severe liver or kidney problems.

e if you know that you do not have any activity of the enzyme dihydropyrimidine
dehydrogenase (DPD) (complete DPD deficiency).

* if you are being treated now or have been treated in the last 4 weeks with brivudine as
part of herpes zoster (chickenpox or shingles) therapy.

Warnings and precautions

Talk to your doctor or pharmacist before taking Kapetral

® if you know that you have a partial deficiency in the activity of the enzyme
dihydropyrimidine dehydrogenase (DPD).

* if you have a family member who has partial or complete deficiency of the enzyme
dihydropyrimidine dehydrogenase (DPD)

e if you have liver or kidney diseases.

* if you have or had heart problems (for example an irregular heartbeat or pains to the chest
Jjaw and back brought on by physical effort and due to problems with the blood flow to the
heart).

¢ if you have brain disease (for example cancer that has spread to the brain, or nerve damage

(neuropathy)).

if you have calcium imbalances (seen in blood tests).

if you have diabetes.

if you cannot keep food or water in your body because of severe nausea and vomiting.

if you have diarrhea.

if you are or become dehydrated.

if you have imbalances of ions in your blood (electrolyte imbalances, seen in tests).

if you have a history of eye problems as you may need extra monitoring of your eyes.

if you have severe skin reaction.

DPD deficiency: DPD deficiency is a genetic condition that is not usually associated with
health problems unless you receive certain medicines. If you have DPD deficiency and take
Kapetral, you are at an increased risk of severe side effects (listed under section 4 Possible
side effects). It is recommended to test you for DPD deficiency before start of treatment. If
you have no activity of the enzyme you should not take Kapetral. If you have a reduced
enzyme activity (partial deficiency) your doctor might prescribe a reduced dose. If you have
negative test results for DPD deficiency, severe and life-threatening side effects may still
occeur.

Children and adolescents
Kapetral is not indicated in children and adolescents. Do not give Kapetral to children and
adolescents.

Other medicines and Kapetral

Before starting treatment, tell your doctor or pharmacist if you are taking, have recently taken
or might take any other medicines. This is extremely important, as taking more than one
medicine at the same time can strengthen or weaken the effect of the medicines.

You must not take brivudine (an anti-viral medicine for the treatment of shingles or
chickenpox) at the same time as capecitabine treatment (including during any rest
periods when you are not taking any capecitabine tablets).

cy-pl-kapetral-fc-tabs-al0 page 12 of I8 B e
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If you have taken brivudine you must wait for at least 4 weeks after stopping
brivudine before starting to take capecitabine. See also section “Do not take
Kapetral”,

You need to be particularly careful if you are taking any of the following:

* gout medicines (allopurinol).

¢ blood-thinning medicines (coumarin, warfarin).

* medicines for seizures or tremors (phenytoin).

* interferon alpha.

* radiotherapy and certain medicines used to treat cancer (folinic acid, oxaliplatin,
bevacizumab, cisplatin, irinotecan).

medicines used to treat folic acid deficiency.

Kapetral with food and drink
You should take Kapetral no later than 30 minutes after meals.

Pregnancy and breast-feeding

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a
baby, ask your doctor or pharmacist for advice before taking this medicine. You must not take
Kapetral if you are pregnant or think you might be. You must not breast-feed if you are taking
Kapetral and for 2 weeks after the last dose.

If you are a woman who could become pregnant you should use effective contraception during
treatment with Kapetral and for 6 months after the last dose.

If you are a male patient and your female partner could become pregnant, you should use
effective contraception during treatment with Kapetral and for 3 months after the last dose.

Driving and using machines
Kapetral may make you feel dizzy, nauseous or tired. It is therefore possible that Kapetral
could affect your ability to drive a car or operate machinery.

Excipients warnings
This medicine contains less than 1 mmol sodjum (23 mg) per tablet, that is to say *sodium-
free’.

3. How to take Kapetral

Always take this medicine exactly as your doctor or pharmacist has told you. Check with your
doctor or pharmacist if you are not sure.

Kapetral should only be prescribed by a doctor experienced in the use of anticancer medicines.
Kapetral tablets should be swallowed whole with water and within 30 minutes of a meal.

Your doctor will prescribe a dose and treatment regimen that is right for you. The dose of
Kapetral is based on your body surface area. This is calculated from your height and weight.
The usual dose for adults is 1250 mg/m? of body surface area taken two times daily (morning
and evening).

Two examples are provided here: A person whose body weight is 64 kg and hei ghtis 1.64 m
has a body surface area of 1.7 m? and should take 4 tablets of 500 mg and 1 tablet of 150 mg

/é%;z,}a
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two times daily. A person whose body weight is 80 kg and height is 1.80 m has a body surface
area of 2.00 m* and should take 5 tablets of 500 m g two times daily.

Kapetral tablets are usually taken for 14 days followed by a 7 day rest period (when no tablets
are taken). This 21 day period is one treatment cycle.

In combination with other medicines the usual dose for adults may be less than 1250 mg/m?
of body surface area, and you may need to take the tablets over a different time period (e.g.
every day, with no rest period).

Your doctor will tell you what dose you need to take, when to take it and for how long you
need to take it.

Your doctor may want you to take a combination of 150 mg and 500 mg tablets for each dose.

* take the tablets morning and evening as prescribed by your doctor.

e take the tablets within 30 minutes after the end of a meal (breakfast and dinner) and
swallow whole with water. Do not crush or cut tablets. If you cannot swallow Kapetral
tablets whole, tell your healthcare provider.

® it is important that you take all your medicine as prescribed by your doctor,

If you take more Kapetral than you should

[f you take more Kapetral tablets than you should, contact your doctor as soon as possible
before taking the next dose.

You might get the following side effect if you take a lot more capecitabine than you should:
feeling or being sick, diarrhea, inflammation or ulceration of the gut or mouth, pain or
bleeding from the intestine or stomach. or bone marrow depression (reduction in certain kinds
of blood cells). Tell your doctor immediately if you experience any of these symptoms.

If you forget to take Kapetral
Do not take the missed dose at all. Do not take a double dose to make up for a forgotten
tablet. Instead, continue your regular dosing schedule and check with your doctor.

If you stop taking Kapetral

There are no side-effects caused by stopping treatment with Kapetral. In case you are usin g
coumarin anticoagulants (containing e.g. phenprocoumon). stopping Kapetral might require
that your doctor adjusts your anticoagulant dose.

If you have any further questions on the use of this medicine, ask your doctor or pharmacist.

4. Possible side effects
Like all medicines, this medicine can cause side effects. although not everybody gets them.

STOP taking Kapetral immediately and contact your doctor if any of these symptoms occur:

* Diarrhoea: if you have an increase of 4 or more bowel movements compared to your
normal bowel movements each day or any diarrhoea at night.

* Vomiting: if you vomit more than once in a 24-hour time period.

* Nausea: if you lose your appetite, and the amount of food you eat each day is much less
than usual.
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® Stomatitis: if you have pain, redness, swelling or sores in your mouth and/or throat.

* Hand-and-foot skin-reaction: if you have pain, swelling, redness or tingling of hands
and/or feet.

® Fever: if you have a temperature of 38 °C or greater.

* Infection: if you experience signs of infection caused by bacteria or virus, or other
organisms.

* Chest pain: if you experience pain localised to the centre of the chest, especially if it occurs
during exercise.

* Steven-Johnson syndrome: if you experience painful red or purplish rash that spreads and
blisters and/or lesions begin to appear in the mucous membrane (e.g. mouth and lips), in
particular if you had before light sensitivity, infections of the respiratory system (e.g.
bronchitis) and/or fever.

® DPD Deficiency: if you have a known DPD deficiency, you are at an increased risk of
acute early-onset of toxicity and severe, life-threatening, or fatal adverse reactions caused
by capecitabine (e.g. stomatitis, mucosal inflammation, diarrhoea, neutropenia, and
neurotoxicity).

® Angioedema: Seek medical attention straight away if you notice any of the following
Symptoms - you may need urgent medical treatment: swelling mainly of the face, lips,
tongue or throat which makes it difficult to swallow or breathe, itching and rashes. This
could be a sign of angioedema.

If caught early, these side effects usually improve within 2 to 3 days after treatment
discontinuation. If these side effects continue, however, contact your doctor immediately.
Your doctor may instruct you to restart treatment at a lower dose.

If severe stomatitis (sores in your mouth and/or throat), mucosal inflammation, diarrhoea,
neutropenia (increased risk for infections), or neurotoxicity occurs during the first cycle of
treatment a DPD deficiency may be involved (please see Section 2- Warnings and
precautions).

Hand and foot skin-reaction can lead to loss of fingerprint, which could impact your
identification by fingerprint scan.

In addition to the above, when Kapetral is used alone, very common side effects which may
affect more than 1 person in 10 are:

® abdominal pain.

® rash, dry or itchy skin.

* tiredness.

* loss of appetite (anorexia).

These side effects can become severe; therefore, it is important that you always contact your
doctor immediately when you start to experience a side effect. Your doctor may instruct you
to decrease the dose and/or temporarily discontinue treatment with Kapetral. This will help
reduce the likelihood that the side effect continues or becomes severe.

Other side effects are:

Common side-effects (may affect up to I in 10 people) include:
* decreases in the number of white blood cells or red blood cells (seen in tests).
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dehydration, weight loss.

sleeplessness (insomnia), depression.

headache, sleepiness. dizziness. abnormal sensation in the skin (numbness or tingling
sensation), taste changes.

eye irritation, increased tears, eye redness (conjunctivitis).

inflammation of the veins (thrombophlebitis).

shortness of breath, nose bleeds, cough, runny nose.

cold sores or other herpes infections.

infections of the lungs or respiratory system (e.g. pneumonia or bronchitis).

bleeding from the gut, constipation, pain in upper abdomen, indigestion, excess wind, dry
mouth.

skin rash, hair loss (alopecia), skin reddening, dry skin, itching (pruritus), skin
discolouration, skin loss, skin inflammation, nail disorder.

pain in the joints, or in the limbs (extremities), chest or back.

fever, swelling in the limbs, feeling ill.

problems with liver function (seen in blood tests) and increase blood bilirubin (excreted by
the liver).

Uncommon side effects (may affect up to 1 in 100 people) include:

blood infection, urinary tract infection, infection of the skin, infections in the nose and
throat, fungal infections (including those of the mouth), influenza, gastroenteritis, tooth
abscess.

lumps under the skin ( lipoma).

decreases in blood cells including platelets, thinning of blood (seen in tests).

allergy.

diabetes, decrease in blood potassium, malnutrition, increased blood triglycerides.
confusional state, panic attacks, depressed mood, decreased libido.

difficulty speaking, impaired memory, loss of movement coordination, balance disorder,
fainting, nerve damage (neuroparty) and problems with sensation.

blurred or double vision.

vertigo, ear pain.

irregular heartbeat and palpitations (arrhythmias), chest pain and heart attack (infarction).
blood clots in the deep veins, high or low blood pressure, hot flushes, cold limbs
(extremities), purple spots on the skin.

blood clots in the veins in the lung (pulmonary embolism), collapsed lung, coughing up
blood, asthma, shortness of breath on exertion.

bowel obstruction, collection of fluid in the abdomen, inflammation of the small or large
intestine, the stomach or the oesophagus, pain in the lower abdomen, abdominal
discomfort, heartburn (reflux of blood from the stomach), blood in the stool.

Jaundice (yellowing of skin and eyes).

skin ulcer and blister, reaction of the skin with sunlight, reddening of palms, swelling or
pain of the face.

Joint swelling or stiffhess, bone pain, muscle weakness or stiffness.

fluid collection in the kidneys, increased frequency of urination during the night,
incontinence, blood in the urine, increase in blood creatinine (sign of kidney dysfunction).
unusual bleeding from the vagina.

swelling (oedema). chills and rigors.
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Some of these side effects are more common when capecitabine is used with other medicines
for the treatment of cancer. Other side-effects seen in this setting are the following:

Common side effects (may affect up to 1 in 10 people) include:

® decrease in blood sodium, magnesium or calcium, increase in blood sugar.
® nerve pain.

ringing or buzzing in the ears (tinnitus), loss of hearing.

vein inflammation.

hiccups, change in voice.

pain or altered/abnormal sensation in the mouth, pain in the jaw.
sweating, night sweats.

muscle spasm.

difficulty in urination, blood or protein in the urine.

bruising or reaction at the injection site (caused by medicines given by injection at the same
time).

Rare side effects (may affect up to 1 in 1,000 people) include:

* narrowing or blockage of tear duct (lacrimal duct stenosis).

* liver failure.

* inflammation leading to dysfunction or obstruction in the bile secretion (cholestatic
hepatitis).

* specific changes in the electrocardiogram (QT prolongation).

* certain types of arrhythmia (including ventricular fibrillation, torsade de pointes, and
bradycardia).

* cye inflammation causing eye pain and possibly eyesight problems.

* inflammation of the skin causing red scaly patches due to an immune system illness.

* angioedema (swelling mainly of the face, lip, tongue or throat, itching and rashes).

Very rare side effects (may affect up to 10,000 people) include:
* severe skin reaction such as skin rash, ulceration and blistering which may involve ulcers
of the mouth, nose, genitalia, hands. feet and eyes (red and swollen eyes).

Reporting of side effects

If you get any side effects. talk to your doctor or pharmacist. This includes any possible side
effects not listed in this leaflet. You can also report side effects directly (see details below).
By reporting side effects. you can help provide more information on the safety of this
medicine.

Cyprus

Pharmaceutical Services
Ministry of Health

CY-1475 Nicosia

Fax: +357 22608649

Website: www.moh.gov.cy/phs

3 How to store Kapetral
Keep this medicine out of the sight and reach of children.
7 7
[Zelone s’
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Do not use this medicine after the expiry date which is stated on the carton after EXP. The
expiry date refers to the last day of the month.

Do not store above 30 °C.

Do not throw away any medicines via Wwastewater or household waste. Ask your pharmacist
how to throw any medicines you no longer use. These measures will help protect the
environment.

6. Contents of the pack and other information

What Kapetral contains
The active substance is capecitabine.

The other ingredients are:

* Tablet core: croscarmellose sodium, hypromellose, cellulose microcrystalline, silica
colloidal anhydrous, magnesium stearate.

® Tablet coating: hypromellose, titanium dioxide E171, talc, macrogol 400, red iron oxide
E172, yellow iron oxide E172.
See paragraph 2 ‘Excipients warnings’.

What Kapetral looks like and contents of the pack
Kapetral 150 mg film-coated tablets: Light-peach oval film-coated tablets embossed with
“150” on one side, of approximate dimensions 1 1.4 mmx 5.9 mm.

Kapetral 500 mg film-coated tablets: Peach, oblong capsule-shaped, film-coated tablets
embossed with “500™ on one side. of approximate dimensions 17.1 mm x 8.1 mm.

Pack sizes:

Kapetral 150 film-coated tablets:
PVC-PE-PVDC/Aluminium blisters
PVC/PVDC/Aluminium blisters
Pack-size of 60 film-coated tablets.

Kapetral 500 film-coated tablets:
PVC-PE-PVDC/Aluminium blisters
PVC/PVDC/Aluminium blisters
Pack-size of 120 film-coated tablets.

Marketing Authorisation Holder and Manufacturer
Remedica Ltd

Aharnon Str., Limassol Industrial Estate,
3056 Limassol, Cyprus

This leaflet was last revised in 02/2021.

For internal use only: cy-pl-kapetral-fe-tabs-al(
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SUMMARY OF PRODUCT CHARACTERISTICS

1. TRADE NAME OF THE MEDICINAL PRODUCT
Kapetral 150 mg film-coated tablets

Kapetral 500 mg film-coated tablets

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

Kapetral 150 mg film-coated tablets: Each film-coated tablet contains capecitabine 150
mg.

Kapetral 500 mg film-coated tablets: Each film-coated tablet contains capecitabine 500
mg.

For the full list of excipients, see section 6.1.

3. PHARMACEUTICAL FORM
Film-coated tablet.

Kapetral 150 mg film-coated tablets: Light-peach. oval, film-coated tablets embossed with
“150” on one side, of approximate dimensions I1.4 mmx 5.9 mm.

Kapetral 500 mg film-coated tablets: Peach, oblong capsule-shaped, film-coated tablets
embossed with “500” on one side, of approximate dimensions 17.1 mm x 8.1 mm.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Kapetral is indicated for the treatment of:

- for the adjuvant treatment of patients following surgery of stage Il (Dukes’ stage C)
colon cancer (see section 5.1 )i

- metastatic colorectal cancer (see section 5:1).

- first-line treatment of advanced gastric cancer in combination with a Giu.um\—based
& . na 4’ ;'C
regimen (see section 5.1). « HLH\&Q §
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- in combination with docetaxel (see section 5.1) for the treatmen
advanced or metastatic breast cancer after faj lure of cytotoxic
therapy should have included an anthracycline.




- as monotherapy for the treatment of patients with locally advanced or metastatic breast
cancer after failure of taxanes and an anthracycline-containing chemotherapy regimen or
for whom further anthracycline therapy is not indicated.

4.2 Posology and method of administration

Kapetral should only be prescribed by a qualified physician experienced in the utilisation of
anti-neoplastic medicinal products. Careful monitoring during the first cycle of treatment is
recommended for all patients.

Treatment should be discontinued if progressive disease or intolerable toxicity is observed.
Standard and reduced dose calculations according to body surface area for starting doses of
Kapetral of 1250 mg/ m? and 1000 mg/ m* are provided in tables | and 2, respectively.

Posology

Recommended posology (see section 5.1):

Monotherapy

Colon, colorectal and breast cancer

Given as monotherapy, the recommended starting dose for capecitabine in the adjuvant
treatment of colon cancer, in the treatment of metastatic colorectal cancer or of locally
advanced or metastatic breast cancer is 1250 mg/ m* administered twice daily (morning and
evening; equivalent to 2500 mg/ m* total daily dose) for 14 days followed by a 7-day rest
period. Adjuvant treatment in patients with stage I1I colon cancer is recommended for a total
of 6 months.

Combination therapy

Colon, colorectal and gastric cancer

In combination treatment, the recommended starting dose of capecitabine should be reduced
to 800 — 1000 mg/ m* when administered twice daily for 14 days followed by a 7-day rest
period, or to 625 mg/ m? twice daily when administered continuously (see section 5.1). For
combination with irinotecan, the recommended starting dose is 800 mg/m? when
administered twice daily for 14 days followed by a 7-day rest period combined with
irinotecan 200 mg/m? on day 1. The inclusion of bevacizumab in a combination regimen has
no effect on the starting dose of capecitabine. Premedication to maintain adequate hydration
and anti-emesis according to the cisplatin summary of product characteristics should be
started prior to cisplatin administration for patients receiving the capecitabine plus cisplatin
combination. Premedication with antiemetics according to the oxaliplatin summary of
product characteristics is recommended for patients receiving the capecitabine plus
oxaliplatin combination. Adjuvant treatment in patients with stage III colon cancer is
recommended for a duration of 6 months.

Breast cancer
In combination with docetaxel, the recommended starting dose of capecitabine in the

treatment of metastatic breast cancer is 1250 mg/m* twice daily for 14 da
7-day rest period, combined with docetaxel at 75 mg/m? as a 1 hour ingf
asone accouing
i g‘% oy
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Table | Standard and reduced dose cal

dose of capecitabine of 1250 mg/m?

5L

culations according to body surface area for a starting

Dose level 1250 mg/m? (twice daily)

Full dose Number of Reduced dose | Reduced dose
150 mg (75%) (50%)
tablets and/or
500 mg
1250 mg/m? tablets per 950 mg/m? 625 mg/m?
administration
(each
administration
to be given
morning and
evening)
Body Surface Dose per 150 500 Dose per Dose per
Area (m?) administration mg mg | administration | administration
(mg) (mg) (mg)
=1.26 1500 - 3 1150 800
1.27 -1.38 1650 1 3 1300 800
1.39-1.52 1800 2 3 1450 950
1.53 -1.66 2000 - 4 1500 1000
1.67 -1.78 2150 1 4 1650 1000
1.79 -1.92 2300 2 4 1800 1150
1.93 -2.06 2500 - 5 1950 1300
2.07-2.18 2650 | 5 2000 1300
>2.19 2800 2 5 2150 1450

Table 2 Standard and reduced dose calculations ac

starting dose of capecitabine of 1000 mg/m?

cording to body surface area for a

Dose level 1000 mg/ m? (twice daily)

Full dose Number of Reduced dose | Reduced dose
150 mg (75%) (50%)
tablets and/or
500 mg
1000 mg/ m? tablets per 750 mg/m? 500 mg/m?
administration
(each
administration
to be given 5 »
morning and &5 RS
evening) * |
Body Surface Dose per 150 | 500 Dose per Dose %R\\\ - -]
Area (m?) administration | mg mg | administration %ﬂﬁﬁt tloqﬁv\ / ‘: ]
(mg) (mg) A\ Plmgyeia]/3
<1.26 1150 [ 2 800 N\, B‘ﬁ Z %
1,27 =1.38 1300 2 2 1000 @o’umﬂ

/ﬂ//sz
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1.39-1.52 1450 3 2 1100 750
1.53-1.66 1600 4 2 1200 800
1.67-1.78 1750 5 2 1300 800
1.79 -1.92 1800 2 3 1400 900
1.93 -2.06 2000 5 4 1500 1000
2.07 -2.18 2150 1 4 1600 1050
>2.19 2300 2 4 1750 1100

Posology adjustments during treatment:

General

Toxicity due to capecitabine administration may be managed by symptomatic treatment
and/or modification of the dose (treatment interruption or dose reduction). Once the dose
has been reduced, it should not be increased at a later time. For those toxicities considered
by the treating physician to be unlikely to become serious or life-threatening, e.g. alopecia,
altered taste, nail changes, treatment can be continued at the same dose without reduction or
interruption. Patients taking capecitabine should be informed of the need to interrupt
treatment immediately if moderate or severe toxicity occurs. Doses of capecitabine omitted
for toxicity are not replaced. The following are the recommended dose modifications for
toxicity:

Table 3 Capecitabine Dose Reduction Schedule (3-weekly Cycle or Continuous
Treatment)

Toxicity grades* Dose changes within a Dose adjustment for next
treatment cycle cycle/dose (% of starting
dose)
o Grade ] Maintain dose level Maintain dose level
* Grade 2
-1st appearance Interrupt until resolved 100 %
-2nd appearance to grade 0-1 75 %,
-3rd appearance 50 %
-4th appearance Discontinue treatment Not applicable
permanently
»  Grade 3
-1st appearance Interrupt until resolved 75 %
-2nd appearance to grade 0-1 50 %
-3rd appearance Discontinue treatment Not applicable
permanently
*  Grade 4
-1st appearance Discontinue 50 %
permanently or
[f physician deems it to
be in the patient’s best
interest to continue,
interrupt until resolved
to grade 0-1
-2nd appearance Discontinue
permanently
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*According to the National Cancer Institute of Canada Clinical Trial Group (NCIC CTG) Common Toxicity
Criteria (version 1) or the Common Terminology Criteria for Adverse Events (CTCAE) of the Cancer Therapy
Evaluation Program, US National Cancer Institute. version 4.0. For hand-foot syndrome and
hyperbilirubinemia, see section 4.4.

Haematology

Patients with baseline neutrophil counts of <1.5 x 10%L and/or thrombocyte counts of <100
x 10%/L should not be treated with capecitabine. If unscheduled laboratory assessments
during a treatment cycle show that the neutrophil count drops below 1.0 x 10°/L or that the
platelet count drops below 75 x 10%/L, treatment with capecitabine should be interrupted.

Dose modifications for toxicity when capecitabine is used as a 3 weekly cycle in combination
with other agents

Dose modifications for toxicity when capecitabine is used as a 3 weekly cycle in
combination with other medicinal products should be made according to Table 3 above for
capecitabine and according to the appropriate summary of product characteristics for the
other medicinal product(s).

At the beginning of a treatment cycle, if a treatment delay is indicated for either capecitabine
or the other medicinal product(s), then administration of all therapy should be delayed until
the requirements for restarting all medicinal products are met.

During a treatment cycle for those toxicities considered by the treating physician not to be
related to capecitabine, capecitabine should be continued and the dose of the other medicinal
product should be adjusted according to the appropriate Prescribing Information.

If the other medicinal product(s) have to be discontinued permanently, capecitabine
treatment can be resumed when the requirements for restarting capecitabine are met,

This advice is applicable to all indications and to all special populations.

Dose modifications for toxicity when capecitabine is used continuously in combination with
other medicinal products:

Dose modifications for toxicity when capecitabine is used continuously in combination with
other medicinal products should be made according to Table 3 above for capecitabine and
according to the appropriate summary of product characteristics for the medicinal product(s).

Posology adjustments for special populations:

Hepatic impairment

[nsufficient safety and efficacy data are available in patients with hepatic impairment to
provide a dose adjustment recommendation. No information is available on hepatic
impairment due to cirrhosis or hepatitis.

Renal impairment

ine clearance

ml/min at baseline) is increased compared to the overall pop lation. In *_bhf |

moderate renal impairment at baseline. a dose reduction to 75% {0 a sta {ng se of| 1250

mg/m? is recommended. In patients with moderate renal impairfnet tw%& dselingng d

reduction is required for a starting dose of 1000 mg/m?2. In t}&nts\w‘l *\&mlzg
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impairment (creatinine clearance 51-80 ml/min at baseline) no adjustment of the starting
dose is recommended. Careful monitoring and prompt treatment interruption is
recommended if the patient develops a grade 2, 3 or 4 adverse event during treatment and
subsequent dose adjustment as outlined in Table 3 above. If the calculated creatinine
clearance decreases during treatment to a value below 30 ml/min, capecitabine should be
discontinued. These dose adjustment recommendations for renal impairment apply both to
monotherapy and combination use (see also section “Elderly” below).

Elderly

During capecitabine monotherapy, no adjustment of the starting dose is needed. However,
grade 3 or 4 treatment-related adverse reactions were more frequent in patients >60 years of
age compared to youn ger patients.

When capecitabine was used in combination with other medicinal products, elderly patients
(265 years) experienced more grade 3 and grade 4 adverse drug reactions, including those
leading to discontinuation, compared to younger patients. Careful monitoring of patients >60
years of age is advisable.

- In combination with docetaxel: an increased incidence of grade 3 or 4 treatment-related
adverse reactions and treatment-related serious adverse reactions were observed in
patients 60 years of age or more (see section 5.1). For patients 60 years of age or more, a
starting dose reduction of capecitabine to 75% (950 mg/ m* twice daily) is recommended.
[f no toxicity is observed in patients >60 years of age treated with a reduced capecitabine
starting dose in combination with docetaxel. the dose of capecitabine may be cautiously
escalated to 1250 mg/ m? twice daily.

Paediatric population
There is no relevant use of capecitabine in the paediatric population in the indications colon,
colorectal, gastric and breast cancer,

Method of administration

Oral administration. Capecitabine tablets should be swallowed whole with water within 30
minutes after a meal.

Capecitabine tablets should not be crushed or cut.

4.3 Contraindications

- History of severe and unexpected reactions to fluoropyrimidine therapy,

- Hypersensitivity to the active substance or to any of the excipients listed in section 6.1 or
fluorouracil,

- Known complete dihydropyrimidine dehydrogenase (DPD) deficiency (see section 4.4),

- During pregnancy and lactation,

- In patients with severe leucopenia, neutropenia, or thrombocytopenia,

- In patients with severe hepatic impairment,

- In patients with severe renal impairment (creatinine clearance below 30 ml/min

- Recent or concomitant treatment with brivudine (see section 4.4 and 4«
interaction), &

- If contraindications exist to any of the medicinal products in the cpmpination Wé
that medicinal product should not be used. (@ N
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Brivudine must not be administered concomitantly with capecitabine. Fatal cases have been
reported following this drug interaction. There must be at least a 4-week waiting period
between end of treatment with brivudine and start of capecitabine therapy. Treatment with
brivudine can be started 24 hours after the last dose of capecitabine (see section 4.3 and 4.5).

In the event of accidental administration of brivudine to patients being treated with
capecitabine, effective measures should be taken to reduce the toxicity of capecitabine.
Immediate admission to hospital is recommended. All measures should be initiated to
prevent systemic infections and dehydration.

Dose limiting toxicities

Dose limiting toxicities include diarrhoea, abdominal pain, nausea, stomatitis and hand-foot
syndrome (hand-foot skin reaction, palmar-plantar erythrodysesthesia). Most adverse
reactions are reversible and do not require permanent discontinuation of therapy, although
doses may need to be withheld or reduced.

Diarrhoea

Patients with severe diarrhoea should be carefully monitored and given fluid and electrolyte
replacement if they become dehydrated. Standard antidiarrhoeal treatments (e.g.
loperamide) may be used. NCIC CTC grade 2 diarrhoea is defined as an increase of 4 to 6
stools/day or nocturnal stools, grade 3 diarrhoea as an increase of 7 to 9 stools/day or
incontinence and malabsorption. Grade 4 diarrhoea is an increase of 210 stools/day or
grossly bloody diarrhoea or the need for parenteral support. Dose reduction should be
applied as necessary (see section 4.2).

Dehydration

Dehydration should be prevented or corrected at the onset. Patients with anorexia, asthenia,
nausea, vomiting or diarrhoea may rapidly become dehydrated. Dehydration may cause
acute renal failure, especially in patients with pre-existing compromised renal function or
when capecitabine is given concomitantly with known nephrotoxic products. Acute renal
failure secondary to dehydration might be potentially fatal. If grade 2 (or higher) dehydration
occurs, capecitabine treatment should be immediately interrupted and the dehydration
corrected. Treatment should not be restarted until the patient is rehydrated and any
precipitating causes have been corrected or controlled. Dose modifications applied should
be applied for the precipitating adverse event as necessary (see section 4.2).

Hand-foot syndrome
Hand and foot syndrome also known as hand-foot skin reaction or palmar-plantar
erythrodysesthesia or chemotherapy induced acral erythema.

Grade 1 hand-foot syndrome is defined as numbness, dysesthesia/paresthesia, tingling,
painless swelling or erythema of the hands and/or feet and/or discomfort which does not
disrupt the patient’s normal activities.

Grade 2 hand-foot syndrome is painful erythema and swelling of the hands and/or feet and/or
discomfort affecting the patient’s activities of daily living.

Grade 3 hand-foot syndrome is moist desquamation, ulceration, blisteri )
of the hands and/or feet and/or severe discomfort that causes the patient 6.be unable (G i*sv
or perform activities of daily living. Persistent or severe hand-foot syr[{g:(ﬁme (%@% apd g
above) can eventually lead to loss of fingerprints which could impact pati n,g%«@e tiﬁ\ga%fonﬁ
If grade 2 or 3 hand-foot syndrome occurs, administration of cape\cf[t\alg‘\l '

egﬁﬁ'?}:l@) £
SlLgite: 1.7
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interrupted until the event resolves or decreases in intensity to grade 1. Following grade 3
hand-foot syndrome. subsequent doses of capecitabine should be decreased. When
capecitabine and cisplatin are used in combination, the use of vitamin B6 (pyridoxine) is not
advised for symptomatic or secondary prophylactic treatment of hand—foot syndrome,
because of published reports that it may decrease the efficacy of cisplatin. There is some
evidence that dexpanthenol is effective for hand-foot syndrome prophylaxis in patients
treated with Kapetral.

Cardiotoxicity

Cardiotoxicity has been associated with fluoropyrimidine therapy, including myocardial
infarction, angina, dysrhythmias, cardiogenic shock, sudden death and electrocardiographic
changes (including very rare cases of QT prolongation). These adverse reactions may be
more common in patients with a prior history of coronary artery disease. Cardiac arrhythmias
(including ventricular fibrillation, torsade de pointes and bradycardia), angina pectoris,
myocardial infarction, heart failure and cardiomyopathy have been reported in patients
receiving capecitabine. Caution must be exercised in patients with history of significant
cardiac disease, arrhythmias and angina pectoris (See section 4.8).

Hypo-or hypercalcaemia
Hypo-or hypercalcaemia has been reported during capecitabine treatment. Caution must be
exercised in patients with pre-existing hypo-or hypercalcaemia (see section 4.8).

Central or peripheral nervous system disease
Caution must be exercised in patients with central or peripheral nervous system disease. e. g.
brain metastasis or neuropathy (see section 4.8).

Diabetes mellitus or electrolyte disturbances
Caution must be exercised in patients with diabetes mellitus or electrolyte disturbances. as
these may be aggravated during capecitabine treatment.

Coumarin-derivative anticoagulation

In a drug interaction study with single-dose warfarin administration, there was a significant
increase in the mean AUC (+37%) of S-warfarin. These results suggest an interaction,
probably due to an inhibition of the cytochrome P450 2C9 isoenzyme system by
capecitabine. Patients receiving concomitant capecitabine and oral coumarin-derivative
anticoagulant therapy should have their anticoagulant response (INR or prothrombin time)
monitored closely and the anticoagulant dose adjusted accordingly (see section 4.5).

Hepatic impairment
In the absence of safety and efficacy data in patients with hepatic impairment, capecitabine
use should be carefully monitored in patients with mild to moderate liver dysfunction,
regardless of the presence or absence of liver metastasis. Administration of capecitabine
should be interrupted if treatment-related elevations in bilirubin of >3.0 x ULN or treatment-
related elevations in hepatic aminotransferases (ALT. AST) of>2.5 x ULN occur. Treatment
with capecitabine monotherapy may be resumed when bilirubin decreases
hepatic aminotransferases decrease to < 2.5 x ULN.

Renal impairment
The incidence of grade 3 or 4 adverse reactions in patients with mo
(creatinine clearance 30-50 ml/min) is increased compared to the
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section 4.2 and 4.3).

Dihydropyrimidine dehydrogenase (DPD) deficiency

DPD activity is rate limiting in the catabolism of 5-fluorouracil (see Section 5.2). Patients
with DPD deficiency are therefore at increased risk of fluoropyrimidines-related toxicity,
including for example stomatitis, diarrhoea, mucosal inflammation, neutropenia and
neurotoxicity.

DPD-deficiency related toxicity usually occurs during the first cycle of treatment or after
dose increase.

Complete DPD deficiency

Complete DPD deficiency is rare (0.01-0.5% of Caucasians). Patients with complete DPD
deficiency are at high risk of life-threatening or fatal toxicity and must not be treated with
Kapetral (see section 4.3).

Partial DPD deficiency

Partial DPD deficiency is estimated to affect 3-9% of the Caucasian population. Patients
with partial DPD deficiency are at increased risk of severe and potentially life-threatening
toxicity. A reduced starting dose should be considered to limit this toxicity. DPD deficiency
should be considered as a parameter to be taken into account in conjunction with other
routine measures for dose reduction.

Initial dose reduction may impact the efficacy of treatment. In the absence of serious toxicity,
subsequent doses may be increased with careful monitoring.

Testing for DPD deficiency

Phenotype and/or genotype testing prior to the initiation of treatment with Kapetral is
recommended despite uncertainties regarding optimal pre-treatment testing methodologies.
Consideration should be given to applicable clinical guidelines.

Genotypic characterisation of DPD deficiency
Pre-treatment testing for rare mutations of the DPYD gene can identify patients with DPD
deficiency.

The four DPYD variants ¢.1905+]1G>A [also known as DPYD*2A], ¢.1679T>G
[DPYD*13], ¢.2846A>T and ¢.1236G>A/HapB3 can cause complete absence or reduction
of DPD enzymatic activity. Other rare variants may also be associated with an increased risk
of severe or life-threatening toxicity.

Certain homozygous and compound heterozygous mutations in the DPYD gene locus (e.g.
combinations of the four variants with at least one allele of ¢.1905+1G>A or c.1679T>G)
are known to cause complete or near complete absence of DPD enzymatic activity.

Patients with certain heterozygous DPYD variants (including ¢.1905+1G>A, ¢.1679T>G,
¢.2846A>T and ¢.1236G>A/HapB3 variants) have increased risk of severe

treated with fluoropyrimidines. /X 2
.";'/* .r"/ A \-\' ;
The frequency of the heterozygous ¢.1905+1G>A genotype in the DPYD_-ggEe inC 'ain\_\\ ;
patients is around 1%, 1.1% for ¢.2846A>T, 2.6-6.3% for ¢.1236G>A/Hapt EQﬁﬁf}ants_ ang, /2
0.07 to 0.1% for ¢.1679T>G. Il \1 2/
s
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Data on the frequency of the four DPYD variants in other populations than Caucasian is
limited. At the present, the four DPYD variants (c.1905+1G>A, c.1679T>G, ¢.2846A>T
and ¢.1236G>A/HapB3) are considered virtually absent in populations of African (-
American) or Asian origin.

Phenotvpic characterisation of DPD deficiency
For phenotypic characterisation of DPD deficiency, the measurement of pre-therapeutic
blood levels of the endogenous DPD substrate uracil (U) in plasma is recommended.

Elevated pre-treatment uracil concentrations are associated with an increased risk of toxicity.
Despite uncertainties on uracil thresholds defining complete and partial DPD deficiency, a
blood uracil level > 16 ng/ml and < 150 ng/ml should be considered indicative of partial
DPD deficiency and associated with an increased risk for fluoropyrimidine toxicity. A blood
uracil level 2 150 ng/ml should be considered indicative of complete DPD deficiency and
associated with a risk for life-threatening or fatal fluoropyrimidine toxicity.

Ophthalmologic complications

Patients should be carefully monitored for ophthalmological complications such as keratitis
and corneal disorders, especially if they have a prior history of eye disorders. Treatment of
eye disorders should be initiated as clinically appropriate.

Severe skin reactions

Kapetral can induce severe skin reactions such as Stevens-Johnson syndrome and Toxic
Epidermal Necrolysis. Kapetral should be permanently discontinued in patients who
experience a severe skin reaction during treatment.

Kapetral tablets should not be crushed or cut. In case of exposure of either patient or
caregiver to crushed or cut Kapetral tablets adverse drug reactions could occur (see Section
4.8).

This medicine contains less than 1 mmol sodium (23 mg) per tablet, that is to say
essentially “sodium-free’.

4.5 Interaction with other medicinal products and other forms of interaction
Interaction studies have only been performed in adults.

Interaction with other medicinal products:
Brivudine

A clinically significant interaction between brivudine and fluroropyrimidines (e.g.
capecitabine, 5-Fluorouracil, tegafur), resulting from the inhibition of dihydropyrimidine
dehydrogenase by brivudine, has been described. This interaction, which leads to increased
fluoropyrimidine toxicity, is potentially fatal. Therefore, brivudine must ng 1
concomitantly with capecitabine (see section 4.3 and 4.4). There must be
waiting period between end of treatment with brivudine and start of et
Treatment with brivudine can be started 24 hours after the last dose of

Cytochrome P-450 2C9 substrates
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substrates have been conducted. Care should be exercised when capecitabine is co-
administered with 2C9 substrates (e.g. phenytoin). See also interaction with coumarin-
derivative anticoagulants below, and section 4.4.

Coumarin-derivative anticoagulants

Altered coagulation parameters and/or bleeding have been reported in patients taking
capecitabine concomitantly with coumarin-derivative anticoagulants such as warfarin and
phenprocoumon. These reactions occurred within several days and up to several months after
initiating capecitabine therapy and, in a few cases, within one month after stopping
capecitabine. In a clinical pharmacokinetic interaction study, after a single 20 mg dose of
warfarin, capecitabine treatment increased the AUC of S-warfarin by 57% with a 91%
increase in INR value. Since metabolism of R-warfarin was not affected, these results
indicate that capecitabine down-regulates isozyme 2C9, but has no effect on isozymes 1A2
and 3A4. Patients taking coumarin-derivative anticoagulants concomitantly with
capecitabine should be monitored regularly for alterations in their coagulation parameters
(PT or INR) and the anti-coagulant dose adjusted accordingly.

Phenytoin

Increased phenytoin plasma concentrations resulting in symptoms of phenytoin intoxication
in single cases have been reported during concomitant use of capecitabine with phenytoin.
Patients taking phenytoin concomitantly with capecitabine should be regularly monitored
for increased phenytoin plasma concentrations.

Folinic acid/folic acid

A combination study with capecitabine and folinic acid indicated that folinic acid has no
major effect on the pharmacokinetics of capecitabine and its metabolites. However, folinic
acid has an effect on the pharmacodynamics of capecitabine and its toxicity may be enhanced
by folinic acid: the maximum tolerated dose (MTD) of capecitabine alone using the
intermittent regimen is 3000 mg/m? per day whereas it is only 2000 mg/m? per day when
capecitabine was combined with folinic acid (30 mg orally bid). The enhanced toxicity may
be relevant when switching from 5-FU/LV to a capecitabine regimen. This may also be
relevant with folic acid supplementation for folate deficiency due to the similarity between
folinic acid and folic acid.

Antacid

The effect of an aluminum hydroxide and magnesium hydroxide-containing antacid on the
pharmacokinetics of capecitabine was investigated. There was a small increase in plasma
concentrations of capecitabine and one metabolite (5°-DFCR); there was no effect on the 3
major metabolites (5°-DFUR, 5-FU and FBAL).

Allopurinol
[nteractions with allopurinol have been observed for 5-FU: with possible decreased efficacy
of 5-FU. Concomitant use of allopurinol with capecitabine should be avoided.

Interferon alpha
The MTD of capecitabine was 2000 mg/m* per day when combined with i
2a (3 MIU m? per day) compared to 3000 mg/m” per day when capecitabin 1

Radiotherapy
The MTD of capecitabine alone using the intermittent regimen is 3000
cy-spe-kapetral-fe-tabs-v 1 0-r(00-a0 page 11 of 32




whereas, when combined with radiotherapy for rectal cancer, the MTD of capecitabine is
2000 mg/m* per day using either a continuous schedule or given daily Monday through
Friday during a 6-week course of radiotherapy.

Oxaliplatin

No clinically significant differences in exposure to capecitabine or its metabolites, free
platinum or total platinum occurred when capecitabine was administered in combination
with oxaliplatin or in combination with oxaliplatin and bevacizumab.

Bevacizumab
There was no clinically significant effect of bevacizumab on the pharmacokinetic parameters
of capecitabine or its metabolites in the presence of oxaliplatin.

Food interaction

In all clinical trials, patients were instructed to administer capecitabine within 30 minutes
after a meal. Since current safety and efficacy data are based upon administration with food,
it is recommended that capecitabine be administered with food. Administration with tood
decreases the rate of capecitabine absorption (see section 5.2).

4.6 Fertility, pregnancy and lactation

Women of childbearing potential/Contraception in males and females

Women of childbearing potential should be advised to avoid becoming pregnant while
receiving treatment with capecitabine. If the patient becomes pregnant while receiving
capecitabine, the potential hazard to the foetus must be explained. An effective method of
contraception should be used during treatment and for 6 months after the last dose of
capecitabine.

Based on genetic toxicity findings, male patients with female partners of reproductive
potential should use effective contraception during treatment and for 3 months following the
last dose of capecitabine.

Pregnancy

There are no studies in pregnant women using capecitabine; however, it should be assumed
that capecitabine may cause foetal harm if administered to pregnant women. In reproductive
toxicity studies in animals, capecitabine administration caused embryolethality and
teratogenicity. These findings are expected effects of fluoropyrimidine derivatives.
Capecitabine is contraindicated during pregnancy.

Breast-feeding
It is not known whether capecitabine is excreted in human breast milk. No studies have been
conducted to assess the impact of capecitabine on milk production or its presence in human
breast milk. In lactating mice, considerable amounts of capecitabine and its metabolites were
found in milk. As the potential for harm to the nursing infant is unknown
should be discontinued while receiving treatment with capecitabine andfor 2-weeks
the final dose. i

i “7.‘"“‘ AN &
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There is no data on Kapetral and impact on fertility. The Kapetral ptyoatal 1esr.ﬁ1§v}\t)1 o/
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of birth control to avoid pregnancy for the duration of the study and for h{(}\a\&:&%
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thereafter.
In animal studies effects on fertility were observed (see section 5.3).

4.7 Effects on ability to drive and use machines

Capecitabine has minor or moderate influence on the ability to drive and use machines.
Capecitabine may cause dizziness, fatigue and nausea.

4.8 Undesirable effects

Summary of the safety profile

The overall safety profile of capecitabine is based on data from over 3000 patients treated
with capecitabine as monotherapy or capecitabine in combination with different
chemotherapy regimens in multiple indications. The safety profiles of capecitabine
monotherapy for the metastatic breast cancer, metastatic colorectal cancer and adjuvant
colon cancer populations are comparable. See section 5.1 for details of major studies,
including study designs and major efficacy results.

The most commonly reported and/or clinically relevant treatment-related adverse drug
reactions (ADRs) were gastrointestinal disorders (especially diarrhoea, nausea, vomiting,
abdominal pain, stomatitis), hand-foot syndrome (palmar-plantar erythrodysesthesia).
fatigue, asthenia, anorexia, cardiotoxicity, increased renal dysfunction on those with
preexisting compromised renal function, and thrombosis/embolism.

Tabulated list of adverse reactions

ADRs considered by the investigator to be possibly, probably, or remotely related to the
administration of capecitabine are listed in Table 4 for capecitabine given as a monotherapy
and in Table 5 for capecitabine given in combination with different chemotherapy regimens
in multiple indications. The following headings are used to rank the ADRs by frequency:
very common (= 1/10), common (= 1/100, < 1/10), uncommon (> 1/1,000, < 1/100), rare (>
1/10,000 to < 1/1,000), very rare (<1/10,000). Within each frequency grouping, ADRs are
presented in order of decreasing seriousness.

Capecitabine Monotherapy
Table 4 lists ADRs associated with the use of capecitabine monotherapy based on a pooled
analysis of safety data from three major studies including over 1900 patients (studies

M66001, SO14695, and SO14796). ADRs are added to the appropriate frequency grouping
according to the overall incidence from the pooled analysis.

Table 4 Summary of related ADRs reported in patients treated with capecitabine
monotherapy.

L2

Body System Very Common Common Uncommon Rare/Very Rare
All grades All grades Severe and/or Life- (Post-Marketing
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threatening (grade 3- /‘m)e €)
4) or considered / ;%a\/ T
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Infections and

Herpes viral

Sepsis,

infestations infection, Urinary tract infection,
Nasopharyngitis, Cellulitis, Tonsillitis,
Lower respiratory Pharyngitis,
tract infection Oral candidiasis,
Influenza,
Gastroenteritis,
Fungal infection,
Infection, Tooth
abscess
Neoplasm - - Lipoma
benign,
malignant and
unspecified
Blood and - Neutropenia, Febrile neutropenia,
lymphatic Anaemia Pancytopenia,
system Granulocytopenia,
disorders Thrombocytopenia,
Leucopenia,
Haemolytic anaemia,
International
Normalised Ratio
(INR)

increased/Prothrombin
time prolonged

Immune system | - - Hypersensitivity Angioedema (rare)
disorders
Metabolism and | Anorexia Dehydration, Weight | Diabetes,
nutrition decreased Hypokalaemia,
disorders Appetite disorder,
Malnutrition,
Hypertriglyceridaemia,
Psychiatric - Insomnia, Confusional state,
disorders Depression Panic attack,
Depressed mood,
Libido decreased
Nervous system | - Headache, Aphasia, Toxic
disorders Lethargy, Memory impairment, leukoencephalopathy
Dizziness, Ataxia, Syncope, (very rare)
Paresthesia Balance disorder,
Dysgeusia Sensory disorder,
Neuropathy peripheral
Eye disorders - Lacrimation Visual acuity reduced, | Lacrimal duct
increased, Diplopia stenosis
Conjunctivitis, (rare), Corneal
Eye irritation disorders(rare),
keratitis (rare),
punctate keratitis
Ear and Vertigo, Ear pain (&
labyrinth - - Ry ‘t\“ .
disorders /5: [/ b"ﬁ\\ \u |
Cardiac - - Angina unstable, ”\i ar \ |3
disorders Angina pectoris, \\ﬁ ﬁﬁﬂdtm @’ / */y

a3
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Myocardial ischaemia,
Atrial fibrillation,
Arrhythmia,
Tachycardia,

Sinus tachycardia,
Palpitations

(rare), QT

(rare)

prolongation (rare),
Torsade de pointes
(rare), Bradycardia
(rare), Vasospasm

Vascular - Thrombophlebitis Deep vein thrombosis,
disorders Hypertension,
Petechiae,
Hypotension,
Hot flush,
Peripheral coldness
Respiratory, - Dyspnoea, Epistaxis, | Pulmonary embolism,
thoracic and Cough, Pneumothorax,
mediastinal Rhinorrhoea Haemoptysis, Asthma,
disorders Dyspnoea exertional
Gastrointestinal | Diarrhoea, Gastrointestinal [ntestinal obstruction,
disorders Vomiting, haemorrhage, Ascites, Enteritis,
Nausea, Constipation, Gastritis, Dysphagia,
Stomatitis, Upper abdominal Abdominal pain lower,
Abdominal pain pain, Oesophagitis,
Dyspepsia, Abdominal
Flatulence, discomfort,
Dry mouth Gastrooesophageal
reflux disease,
Colitis,
Blood in stool
Hepatobiliary - Hyperbilirubinaemia, | Jaundice Hepatic failure
Disorders Liver function test (rare),
abnormalities Cholestatic hepatitis
(rare)
Skin and Palmar-plantar Rash, Alopecia, Blister, Skin ulcer, Cutaneous lupus
subcutaneous erythrodysaesthesia | Erythema, Dry skin, | Rash, Urticaria, erythematosus (rare),

tissue disorders

syndrome **

Pruritus,

Skin hyper-
pigmentation,

Rash macular,

Skin desquamation,
Dermatitis,
Pigmentation
disorder,

Nail disorder

Photosensitivity
reaction,

Palmar erythema,
Swelling face,
Purpura, Radiation
recall syndrome

such as Stevens-

Necrolysis (very
rare)
(see section 4.4.)

Severe skin reactions

Johnson Syndrome
and toxic Epidermal

Musculoskeletal
and connective
tissue disorders

Pain in extremity,
Back pain,
Arthralgia

Joint swelling,
Bone pain,
Facial pain,
Musculoskeletal

G 1
stiffness, Muscular /|
oy

weakness

Renal and
urinary
disorders

/i
Hydronephrosis, [/«

Urinary incontineffeel
Haematuria, \i '
Nocturia, ‘-:

Blood creatinine  \y°
increased
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Reproductive Vaginal haemorrhage

system and

breast b )

disorders

General Fatigue, Asthenia | Pyrexia, Oedema, Chills,

disorders and Oedema peripheral, | Influenza like illness,

administration Malaise, Chest pain | Rigors,

site conditions Body temperature
increased

** Based on the post-marketing experience, persistent or severe

can eventually lead to loss of fingerprints (see section 4.4)

Capecitabine in combination therapy
Table 5 lists ADRs associated with the use of capecitabine in combination with different

chemotherapy regimens in multiple indications based o

ADRs are added to the appropriate frequency

according to the highest incidence seen in any of t
when they were seen in addition to those seen w
higher frequency grouping compared to ca
Uncommon ADRs reported for capecitabine in ¢
ADRs reported for capecitabine monotherap
combination medicinal product (in literatur

characteristics).

palmar-plantar erythrodysaesthesia syndrome

n safety data from over 3000 patients.

grouping (Very common or Common)

he major clinical trials and are only added
ith capecitabine monotherapy or seen at a
pecitabine monotherapy (see Table 4).
ombination therapy are consistent with the
y or reported for monotherapy with the
e and/or respective summary of product

Some of the ADRs are reactions commonly seen with the combination medicinal product
(e.g. peripheral sensory neuropathy with docetaxel or oxaliplatin, hypertension seen with
bevacizumab); however an exacerbation by capecitabine therapy cannot be excluded.

Table 5 Summary of related ADRs reported in patients treated with capecitabine in
combination treatment in addition to those seen with capecitabine monotherapy or seen at
a higher frequency grouping compared to capecitabine monotherapy

svstem disorders

+Neutropenic fever,
Thrombocytopenia

Rare/Very
Very common Common Rare
Body System Ar;; grades All grades (Post-
Marketing
Experience)
Infections and Herpes zoster,
infestations Urinary tract infection,
Oral candidiasis,
Upper respiratory tract
infection ,
Rhinitis, Influenza,
+Infection, Oral herp,gﬁm\
Blood and +Neutropenia, Bone marrow 7 ) \
lymphatic +Leucopenia, +Anaemia, depression, +Febr, “/

Neutropenia || -:( o 1 d‘?b&\\\!\\ .'! .
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Metabolism and

Appetite decreased

Hypokalaemia,

nutrition Hyponatraemia,
disorders Hypomagnesaemia,
Hypocalcaemia,
Hyperglycaemia
Psychiatric - Sleep disorder, Anxiety
disorders

Nervous system
disorders

Paraesthesia, Dysaesthesia,

Peripheral neuropathy,
Peripheral sensory
neuropathy, Dysgeusia,
Headache

Neurotoxicity,

Tremor,

Neuralgia,
Hypersensitivity
reaction, Hypoaesthesia

Eye disorders

Lacrimation increased

Visual disorders, Dry
eye,

Eye pain,

Visual impairment,
Vision blurred

- Tinnitus,
Ear and Hypoacusis
labyrinth
disorders
Cardiac - ) )
disorders Atrial fibrillation,
Cardiac
ischaemia/infarction
Vascular ) ) .
disorders Lower limb oedema, Flushing, Hypotension,
Hypertension, +Embolism | Hypertensive crisis.
and thrombosis Hot flush, Phlebitis
Respiratory, Sore throat, )
thordcic and Dysaesthesia pharynx Hiccups,

" Pharyngolaryngeal
mediastinal it Dyl
system disorders PG 2R
Gastrointestinal | Constipation, Dyspepsia Upper gastrointestinal
disorders haemorrhage,

Mouth ulceration,
Gastritis, Abdominal
distension,
Gastroesophageal
reflux disease, Oral
pain, Dysphagia, Rect

@

* S
4

Y
haemorrhage, s Q’Y QR‘BN&N :
Abdominal pain lowet] * \‘B? Lo /
Oral dysaesthesia. 3 -“.-m“""‘ff{g?: A
Paraesthesia oral, \‘:"-% KR s <2

-~
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Hypoaesthesia oral,
Abdominal discomfort

Hepatobiliary - Hepatic function
disorders abnormal

Skin and Alopecia, Nail disorder o
subcutaneous Hyperhidrosis,

tissue disorders

Rash erythematous,
Urticaria, Night sweats

Musculoskeletal
and connective
tissue disorders

Myalgia, Arthralgia,
Pain in extremity

Pain in jaw. Muscle
spasms, Trismus,
Muscular weakness

Renal and
urinary disorder

Haematuria,
Proteinuria, Creatinine
renal clearance
decreased, Dysuria

Acute renal
failure
secondary to
dehydration
(rare)

General

disorders and
administration
site conditions

Pyrexia,

Weakness,

+Lethargy,

Temperature intolerance

Mucosal inflammation,
Pain in limb. Pain,
Chills, Chest pain,
Influenza-like illness,
+Fever,

Infusion related
reaction, Injection site
reaction,

Infusion site pain,
Injection site pain

Injury,
poisoning and
procedural
complications

Contusion

+ For each term, the frequency count was based on ADRs of all grades. For terms marked with a “+",
frequency count was based on grade 3-4 ADRs. ADRs are added according to the highest incidence seen in

any of the major combination trials.

Description of selected adverse reactions

Hand-foot syndrome (see section 4.4)

For the capecitabine dose of 1250 mg/m? twice daily on days 1 to 14 e
tfrequency of 53% to 60% of all-grades HFS was observed in capecitabine
(comprising studies in adjuvant therapy in colon cancer, treatment of
cancer, and treatment of breast cancer) and a frequency of 63%
capecitabine/docetaxel arm for the treatment of metastatic brea
capecitabine dose of 1000 mg/m? twice daily on days 1 to 14 every 3 w.
22% to 30% of all-grade HFS was observed in capecitabine combination
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A meta-analysis of 14 clinical trials with data from over 4700 patients treated with
capecitabine monotherapy or capecitabine in combination with different chemotherapy
regimens in multiple indications (colon, colorectal, gastric and breast cancer) showed that
HFS (all grades) occurred in 2066 (43%) patients after a median time of 239 [95% CI 201,
288] days after starting treatment with capecitabine. In all studies combined, the following
covariates were statistically significantly associated with an increased risk of developing
HFS: increasing capecitabine starting dose (gram), decreasing cumulative capecitabine dose
(0.1*kg). increasing relative dose intensity in the first six weeks, increasing duration of study
treatment (weeks), increasing age (by 10 year increments), female gender, and good ECOG
performance status at baseline (0 versus =1).

Diarrhoea (see section 4.4)
Capecitabine can induce the occurrence of diarrhoea, which has been observed in up to 50%
of patients.

The results of a meta-analysis of 14 clinical trials with data from over 4700 patients treated
with capecitabine showed that in all studies combined, the following covariates were
statistically significantly associated with an increased risk of developing diarrhea: increasing
capecitabine starting dose (gram), increasing duration of study treatment (weeks), increasing
age (by 10 year increments), and female gender. The following covariates were statistically
significantly associated with a decreased risk of developing diarrhea: increasing cumulative
capecitabine dose (0.1*kg) and increasin g relative dose intensity in the first six weeks.

Cardiotoxicity (see section 4.4)

In addition to the ADRs described in Tables 4 and 5, the following ADRs with an incidence
of less than 0.1% were associated with the use of capecitabine monotherapy based on a
pooled analysis from clinical safety data from 7 clinical trials including 949 patients (2 phase
[lI'and 5 phase II clinical trials in metastatic colorectal cancer and metastatic breast cancer):
cardiomyopathy, cardiac failure, sudden death, and ventricular extrasystoles.

Encephalopathy

In addition to the ADRs described in Tables 4 and 5, and based on the above pooled analysis
from clinical safety data from 7 clinical trials, encephalopathy was also associated with the
use of capecitabine monotherapy with an incidence of less than 0.1%.

Exposure to crushed or cut capecitabine tablets
[n the instance of exposure to crushed or cut capecitabine tablets, the following adverse drug
reactions have been reported: eye irritation, eye swelling, skin rash, headache, paresthesia,
diarrhea, nausea, gastric irritation, and vomiting.

Special populations

Elderly patients (see section 4.2)

An analysis of safety data in patients >60 years of age treated with capecitabj
and an analysis of patients treated with capecitabine plus docetaxel ¢
showed an increase in the incidence of treatment-related grade 3 and 4 (¥
treatment-related serious adverse reactions compared to patients <60 jfears o\‘f
260 years of age treated with capecitabine plus docetaxel also had mdre ‘p@bﬁit
from treatment due to adverse reactions compared to patients <60 year §f\a\ge:u”‘
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The results of a meta-analysis of 14 clinical trials with data from over 4700 patients treated
with capecitabine showed that in all studies combined, increasing age (by 10 year
increments) was statistically significantly associated with an increased risk of developing
HFS and diarrhea and with a decreased risk of developing neutropenia.

Gender

The results of a meta-analysis of 14 clinical trials with data from over 4700 patients treated
with capecitabine showed that in all studies combined, female gender was statistically
significantly associated with an increased risk of developing HFS and diarrhea and with a
decreased risk of developing neutropenia.

Patients with renal impairment (see section 4. 2,44, and 5.2)

An analysis of safety data in patients treated with capecitabine monotherapy (colorectal
cancer) with baseline renal impairment showed an increase in the incidence of treatment-
related grade 3 and 4 adverse reactions compared to patients with normal renal function
(36% in patients without renal impairment n=268, vs. 41% in mild n=257 and 54% in
moderate n=59, respectively) (see section 5.2). Patients with moderately impaired renal
function show an increased rate of dose reduction (44%) vs. 33% and 32% in patients with
no or mild renal impairment and an increase in early withdrawals from treatment (21%
withdrawals during the first two cycles) vs. 5% and 8% in patients with no or mild renal
impairment.

Reporting of suspected adverse reactions

Reporting suspected adverse reactions after authorisation of the medicinal product is
important. It allows continued monitoring of the benefit/risk balance of the medicinal
product. Healthcare professionals are asked to report any suspected adverse reactions via the
national reporting system:

Cyprus

Pharmaceutical Services
Ministry of Health

CY-1475 Nicosia

Fax: + 357 22608649

Website: www.moh.gov.cy/phs

4.9 Overdose

The manifestations of acute overdose include nausea, vomiting, diarrhoea, mucositis,
gastrointestinal irritation and bleeding, and bone marrow depression. Medical management
of overdose should include customary therapeutic and supportive medical interventions
aimed at correcting the presenting clinical manifestations and preventing their possible
complications.
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Capecitabine is a non-cytotoxic fluoropyrimidine carbamate, which functions as an orally
administered precursor of the cytotoxic moiety 5-fluorouracil (5-FU). Capecitabine is
activated via several enzymatic steps (see section 5.2). The enzyme involved in the final
conversion to 5-FU, thymidine phosphorylase (ThyPase), is found in tumour tissues, but also
in normal tissues, albeit usually at lower levels. In human cancer xenograft models
capecitabine demonstrated a synergistic effect in combination with docetaxel, which may be
related to the upregulation of thymidine phosphorylase by docetaxel.

There is evidence that the metabolism of 5-FU in the anabolic pathway blocks the
methylation reaction of deoxyuridylic acid to thymidylic acid, thereby interfering with the
synthesis of deoxyribonucleic acid (DNA). The incorporation of 5-FU also leads to
inhibition of RNA and protein synthesis. Since DNA and RNA are essential for cell division
and growth, the effect of 5-FU may be to create a thymidine deficiency that provokes
unbalanced growth and death of a cell. The effects of DNA and RNA deprivation are most
marked on those cells which proliferate more rapidly and which metabolise 5-FU at a more
rapid rate.

Colon and colorectal cancer

Monotherapy with capecitabine in adjuvant colon cancer

Data from one multicentre, randomised, controlled phase III clinical trial in patients with
stage III (Dukes’ C) colon cancer supports the use of capecitabine for the adjuvant treatment
of patients with colon cancer (XACT Study; M66001). In this trial, 1987 patients were
randomised to treatment with capecitabine (1250 mg/m? twice daily for 2 weeks followed
by a 1-week rest period and given as 3-week cycles for 24 weeks) or 5-FU and leucovorin
(Mayo Clinic regimen: 20 mg/m? leucovorin IV followed by 425 mg/m? IV bolus 5-FU, on
days 1 to 5, every 28 days for 24 weeks). Capecitabine was at least equivalent to IV 5-FU/LV
in disease-free survival in per protocol population (hazard ratio 0.92: 95% CI 0.80-1.06). In
the all-randomised population, tests for difference of capecitabine vs 5-FU/LV in disease-
free and overall survival showed hazard ratios of 0.88 (95% C10.77 = 1.01; p = 0.068) and
0.86 (95% CI10.74 — 1.01; p = 0.060), respectively. The median follow up at the time of the
analysis was 6.9 years. In a preplanned multivariate Cox analysis, superiority of capecitabine
compared with bolus 5-FU/LV was demonstrated. The following factors were pre-specified
in the statistical analysis plan for inclusion in the model: age, time from surgery to
randomization, gender, CEA levels at baseline, lymph nodes at baseline, and country. In the
all-randomised population, capecitabine was shown to be superior to SFU/LV for disease-
free survival (hazard ratio 0.849: 95% CI 0.739 -0.976: p = 0.0212), as well as for overall
survival (hazard ratio 0.828; 95% CI 0.705 -0.97] : p=0.0203).

Combination therapy in adjuvant colon cancer
Data from one multicentre, randomised, controlled phase 3 clinical trial in patients with stage
IIT (Dukes’ C) colon cancer supports the use of capecitabine in combination with oxaliplatin
(XELOX) for the adjuvant treatment of patients with colon cancer (NO16968 study). In this
trial, 944 patients were randomised to 3-week cycles for 24 weeks with capecitabine (1000
mg/m* twice daily for 2 weeks followed by a I-week rest period) in combi IOMwith
oxaliplatin (130 mg/m? intravenous infusion over 2-hours on day 1 every 3 &:‘i'rsj;!)ﬁ?i
patients were randomized to bolus 5-FU and leucovorin. In the primary anakysis for DFS i N
the ITT population, XELOX was shown to be significantly superior to S-FU//LV H%;W%
95% C1=[0.69; 0.93]; p=0.0045). The 3 year DFS rate was 71% for XELOX \('éHEQI %% 10

5-FU/LV. The analysis for the secondary endpoint of RFS supports these results witha MR
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towards superior OS with a HR of 0.87 (95% CI=[0.72; 1.05]; p=0.1486) which translates
into a 13% reduction in risk of death. The 5 year OS rate was 78% for XELOX versus 74%
for 5-FU/LV. The efficacy data is based on a median observation time of 59 months for OS
and 57 months for DFS. The rate of withdrawal due to adverse events was higher in the
XELOX combination therapy arm (21%) as compared with that of the 5-FU/LV
monotherapy arm (9%) in the ITT population.

Monotherapy with capecitabine in metastatic colorectal cancer

Data from two identically-designed, multicentre. randomised, controlled phase I1II ¢clinical
trials (SO14695; SO14796) support the use of capecitabine for first line treatment of
metastatic colorectal cancer. In these trials, 603 patients were randomised to treatment with
capecitabine (1250 mg/m? twice daily for 2 weeks followed by a 1-week rest period and
given as 3-week cycles). 604 patients were randomised to treatment with 5-FU and
leucovorin (Mayo regimen: 20 mg/m? leucovorin IV followed by 425 mg/m? IV bolus 5-FU,
on days 1 to 5, every 28 days). The overall objective response rates in the all randomised
population (investigator assessment) were 25.7% (capecitabine) vs. 16.7% (Mayo regimen);
p <0.0002. The median time to progression was 140 days (capecitabine) vs. 144 days (Mayo
regimen). Median survival was 392 days (capecitabine) vs. 391 days (Mayo regimen).
Currently, no comparative data are available on capecitabine monotherapy in colorectal
cancer in comparison with first line combination regimens.

Combination therapy in first-line treatment of metastatic colorectal cancer

Data from a multicentre, randomised, controlled phase I1I clinical study (NO16966) support
the use of capecitabine in combination with oxaliplatin or in combination with oxaliplatin
and bevacizumab for the first-line treatment of metastatic colorectal cancer. The study
contained two parts: an initial 2-arm part in which 634 patients were randomised to two
different treatment groups, including XELOX or FOLFOX-4, and a subsequent 2x2 factorial
part in which 1401 patients were randomised to four different treatment groups, including
XELOX plus placebo, FOLFOX-4 plus placebo, XELOX plus bevacizumab, and FOLFOX-
4 plus bevacizumab. See Table 6 for treatment regimens.

Table 6 Treatment Regimens in Study NO16966 (mCRC)

Treatment Starting Dose Schedule
FOLFOX-4 or Oxaliplatin 85 mg/m* IV 2 hr Oxaliplatin on Day 1, every 2
FOLFOX-4 + weeks
Bevacizumab Leucovorin 200 mg/m* IV 2 hr Leucovorin on Days 1 and 2, every
2 weeks
5-Fluorouracil 400 mg/m?1V bolus, S-fluorouracil IV bolus/infusion,
followed by 600 mg/m? each on Days 1 and 2, every 2
IV 22 hr weeks
Placebo or 5 mg/kg IV 30-90 mins Day 1, prior to FOLFOX-4, every 2
Bevacizumab weeks
XELOX Oxaliplatin 130 mg/m* IV 2 hr Oxaliplatin on Day 1 3
or weeks ] 93'__"_“3‘\: \
XELOX+ Capecitabine 1000 mg/m* oral twice Capecitabine oral tyice daily f&\Z
Bevacizumab daily weeks (follo gf v 1 week off-
treatment) ”/ _}!: 0T @\?N\P‘
Placebo or 7.5 mg/kg IV 30-90 mins | Day 1, prior g0 XEEOX every 3l L
Bevacizumab weeks '\ “;}.\ \m,,.wm‘:i:"“g;'i.,\L. e
N KOR 4%} =
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LS—FIuorouraci[: IV bolus injection immediately after leucovorin —’

Non-inferiority of the XELOX-containing arms compared with the FOLFOX-4-containing
arms in the overall comparison was demonstrated in terms of progression-free survival in
the eligible patient population and the intent-to-treat population (see Table 7). The results
indicate that XELOX is equivalent to FOLFOX-4 in terms of overall survival (see Table 7).
A comparison of XELOX plus bevacizumab versus FOLFOX-4 plus bevacizumab was a
pre-specified exploratory analysis. In this treatment subgroup comparison, XELOX plus
bevacizumab was similar compared to FOLFOX-4 plus bevacizumab in terms of
progression-free survival (hazard ratio 1.01: 97.5% CI 0.84 -1.22). The median follow up at
the time of the primary analyses in the intent-to-treat population was 1.5 years; data from
analyses following an additional 1 year of follow up are also included in Table 7. However,
the on-treatment PFS analysis did not confirm the results of the general PFS and OS analysis:
the hazard ratio of XELOX versus FOLFOX-4 was 1.24 with 97.5% CI 1.07 -1.44. Although
sensitivity analyses show that differences in regimen schedules and timing of tumor
assessments impact the on treatment PFS analysis, a full explanation for this result has not
been found.

Table 7 Key efficacy results for the non-inferiority analysis of Study NO16966

PRIMARY ANALYSIS

XELOX/XELOX+P/XELOX+BV
(EPP*: N=967; ITT**: N=1017)

FOLFOX-4/FOLFOX-
4+P/FOLFOX-4+BV (EPP*: N
=937; ITT**: N=1017)

Population Median Time to Event (Days) HR
(97.5% CI)

Parameter: Progression-free Survival

EPP 241 259 1.05 (0.94;
1.18)

1T 244 259 1.04 (0.93;
1.16)

Parameter: Overall Survival

EPP 577 549 0.97 (0.84;
1.14)

ITT 581 553 0.96 (0.83:
1.12)

ADDITIONAL 1 YEAR OF FOLLOW UP
Population Median Time to Event (Days) HR

(97.5%CI)

Parameter: Progression-free Survival

wiad  x

EPP 242 259 S (71
"* A 1.14) ‘
il 244 259 f/S// 1.01 (0. ‘eg \
o t@fm )
‘.‘\\“' “ SSJ e .‘w:t\\::\/,i?
LParameter: Overall Survival ‘\; 3\, “-—-""'"“-«i'*mﬂl ' :r
N SZG
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EPP 600 594 1.00 (0.88;
1.13)

ITT 602 596 0.99 (0.88:

1.12)

*EPP=eligible patient population: **ITT=intent-to-treat population

In a randomised, controlled phase III study (CAIRO) the effect of using capecitabine at a
starting dose of 1000 mg/m? for 2 weeks every 3 weeks in combination with irinotecan for
the first-line treatment of patients with metastatic colorectal cancer was studied. 820 Patients
were randomized to receive either sequential treatment (n=410) or combination treatment
(n=410). Sequential treatment consisted of first-line treatment with capecitabine (1250
mg/m? twice daily for 14 days), second-line irinotecan (350 mg/m? on day 1), and third-line
combination of capecitabine (1000 mg/m? twice daily for 14 days) with oxaliplatin (130
mg/m? on day 1). Combination treatment consisted of first-line treatment of capecitabine
(1000 mg/m? twice daily for 14 days) combined with irinotecan (250 mg/m? on day 1)
(XELIRI) and second-line capecitabine (1000 mg/m? twice daily for 14 days) plus
oxaliplatin (130 mg/m? on day 1). All treatment cycles were administered at intervals of 3
weeks. In first-line treatment the median progression-free survival in the intent-to-treat
population was 5.8 months (95%CI 5.1 - 6.2 months) for capecitabine monotherapy and 7.8
months (95%CI 7.0 - 8.3 months: p=0.0002) for XELIRI. However this was associated with
an increased incidence of gastrointestinal toxicity and neutropenia during first-line treatment
with XELIRI (26% and 11% for XELIRI and first line capecitabine respectively).

The XELIRI has been compared with 5-FU + irinotecan (FOLFIRI) in three randomized
studies in patients with metastatic colorectal cancer. The XELIRI regimens included
capecitabine 1000 mg/ m? twice daily on days 1 to 14 of a three-week cycle combined with
irinotecan 250 mg/ m? on day]1. In the largest study (BICC-C), patients were randomised to
receive either open label FOLFIR] (n=144), bolus 5-FU (mIFL) (n=145) or XELIRI (n=141)
and were additionally randomised to receive either double-blind treatment with celecoxib or
placebo. Median PFS was 7.6 months for FOLFIRL. 5.9 months for mIFL (p=0.004) for the
comparison with FOLFIRI), and 5.8 months for XELIRI (p=0.015). Median OS was 23.1
months for FOLFIRI, 17.6 months for mIFL (p=0.09), and 18.9 months for XELIRI
(p=0.27). Patients treated with XELIRI experienced excessive gastrointestinal toxicity
compared with FOLFIRI (diarrhoea 48% and 14% for XELIRI and FOLFIRI respectively).

In the EORTC study patients were randomised to receive either open label FOLFIRI (n=41)
or XELIRI (n=44) with additional randomisation to either double-blind treatment with
celecoxib or placebo. Median PFS and overall survival (OS) times were shorter for XELIRI
versus FOLFIRI (PFS 5.9 versus 9.6 months and OS 14.8 versus 19.9 months), in addition
to which excessive rates of diarrhoea were reported in patients receiving the XELIRI
regimen (41% XELIRI, 5.1% FOLFIRI).

In the study published by Skof et al, patients were randomised to receive either FOLFIR] or
XELIRI. Overall response rate was 49% in the XELIRI and 48% in the FO

(p=0.76). At the end of treatment, 37% of patients in the XELIRI and 26% ofﬁm%
FOLFIRI arm were without evidence of the disease (p=0.56). Toxicity was ar between™.
treatments with the exception of neutropenia reported more commonly i;;f’,-‘fgflftients treﬁ@}\“ g
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Montagnani et al used the results from the above three studies to provide an overall analysis
of randomised studies comparing FOLFIRI and XELIRI treatment regimens in the treatment
of mCRC. A significant reduction in the risk of progression was associated with FOLFIRI
(HR, 0.76; 95%ClI, 0.62-0.95: P <0.01), a result partly due to poor tolerance to the XELIRI
regimens used.

Data from a randomised clinical study (Souglakos et al, 2012) comparing FOLFIRI +
bevacizumab with XELIRI + bevacizumab showed no significant differences in PFS or OS
between treatments. Patients were randomised to receive either FOLFIRI plus bevacizumab
(Arm-A, n=167) or XELIRI plus bevacizumab (Arm-B, n-166). For Arm B, the XELIRI
regimen used capecitabine 1000 mg/ m? twice daily for 14 days + irinotecan 250 m g/ m? on
day 1. Median progression-free survival (PFS) was 10.0 and 8.9 months; p=0.64, overall
survival 25.7 and 27.5 months; p=0.55 and response rates 45.5 and 39.8%; p=0.32 for
FOLFIRI-Bev and XELIRI-Bev, respectively. Patients treated with XELIRI + bevacizumab
reported a significantly higher incidence of diarrhoea, febrile neutropenia and hand-foot skin
reactions than patients treated with FOLFIRI + bevacizumab with significantly increased
treatment delays, dose reductions and treatment discontinuations.

Data from a multicentre, randomised, controlled phase II study (AIO KRK 0604) support
the use of capecitabine at a starting dose of 800 mg/m? for 2 weeks every 3 weeks in
combination with irinotecan and bevacizumab for the first-line treatment of patients with
metastatic colorectal cancer. 120 Patients were randomised to a modified XELIRI regimen
with capecitabine 800 mg/m? twice daily for two weeks followed by a 7-day rest period,
irinotecan (200 mg/m? as a 30 minute infusion on day | every 3 weeks), and bevacizumab
(7.5 mg/kg as a 30 to 90 minute infusion on day 1 every 3 weeks); a total of 127 patients
were randomised to treatment with capecitabine (1000 mg/m? twice daily for two weeks
followed by a 7-day rest period), oxaliplatin (130 mg/m? as a 2 hour infusion on day 1 every
3 weeks), and bevacizumab (7.5 mg/kg as a 30 to 90 minute infusion on day 1 every 3
weeks). Following a mean duration of follow-up for the study population of 26.2 months,
treatment responses were as shown below:

Table 8 Key efficacy results for AIO KRK study

XELOX + bevacizumab Modified XELIRI+ Hazard Radio
(ATT: N=127) bevacizumab 95% ClI
(ITT: N=120) P value
Progression-free Survival after 6 months
ITT 76% 84% -
95% CI 69%-84% 77%-90%
Median progression free survival
IFr 10.4 months 121 months 0.93
95% CI 90-12.0 10.8-132 0.82-1.07
/ ‘\1@37“‘ 7"'L\*
Median overall survival // . .
FAE, N
7T 244 months 25.5 months ._:“.f"f f @iﬁ@,‘.""‘ e
95% CI 19.3-307 21.0-310 E 0 -1,19\)c
70 > l. &S,QJ'V LAY /e
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Combination therapy in second-line treatment of metastatic colorectal cancer

Data from a multicentre, randomised. controlled phase III clinical study (NO16967) support
the use of capecitabine in combination with oxaliplatin for the second-line treatment of
metastastic colorectal cancer. In this trial, 627 patients with metastatic colorectal carcinoma
who have received prior treatment with irinotecan in combination with a fluoropyrimidine
regimen as first line therapy were randomised to treatment with XELOX or FOLFOX-4. For
the dosing schedule of XELOX and FOLFOX-4 (without addition of placebo or
bevacizumab), refer to Table 6. XELOX was demonstrated to be non-inferior to FOLFOX-
4 in terms of progression-free survival in the per-protocol population and intent-to-treat
population (see Table 9). The results indicate that XELOX is equivalent to FOLFOX-4 in
terms of overall survival (see Table 9). The median follow up at the time of the primary
analyses in the intent-to-treat population was 2. years; data from analyses following an
additional 6 months of follow up are also included in Table 9,

Table 9 Key efficacy results for the non-inferiority analysis of Study NO16967

PRIMARY ANALYSIS

XELOX FOLFOX-4
(PPP*: N=251; ITT**: N=313) | (PPP*: N= 252; ITT**: N=314)

Population Median Time to Event (Days) HR
(95% CI)

Parameter: Progression-free Survival

PPP 154 168 1.03 (0.87; 1.24)

ITT 144 146 0.97 (0.83; 1.14)

Parameter: Overall Survival

EEP 388 401 1.07 (0.88; 1.31)

ITT 363 382 1.03 (0.87; 1.23)

ADDITIONAL 6 MONTHS OF FOLLOW UP

Population Median Time to Event (Days) HR
(95% CI)

Parameter: Progression-free Survival

PPP 154 166 1.04 (0.87: 1.24)

ITT 143 146 0.97(0.83; 1.14)

Parameter: Overall Survival

PPP 393 402 AATDA088 D)
//\1&‘ e

75 363 382 J/* 1 1.02(0.86; 121)
d [}

*PPP=per-protocol population; **ITT=intent-to-treat population
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Advanced gastric cancer

Data from a multicentre, randomised, controlled phase III clinical trial in patients with
advanced gastric cancer supports the use of capecitabine for the first-line treatment of
advanced gastric cancer (ML 1 7032). In this trial. 160 patients were randomised to treatment
with capecitabine (1000 mg/m? twice daily for 2 weeks followed by a 7-day rest period) and
cisplatin (80 mg/m® as a 2-hour infusion every 3 weeks). A total of 156 patients were
randomised to treatment with 5-FU (800 mg/m’ per day, continuous infusion on days 1 to 5
every 3 weeks) and cisplatin (80 mg/m? as a 2-hour infusion on day 1, every 3 weeks).
Capecitabine in combination with cisplatin was non-inferior to 5-FU in combination with
cisplatin in terms of progression-free survival in the per protocol analysis (hazard ratio 0.81:
95% CI 0.63 -1.04). The median progression-free survival was 5.6 months (capecitabine +
cisplatin) versus 5.0 months (5-FU + cisplatin). The hazard ratio for duration of survival
(overall survival) was similar to the hazard ratio for progression-free survival (hazard ratio
0.85; 95% CI 0.64 -1.13). The median duration of survival was 10.5 months (capecitabine +
cisplatin) versus 9.3 months (5-FU + cisplatin).

Data from a randomised multicentre, phase III study comparing capecitabine to 5-FU and
oxaliplatin to cisplatin in patients with advanced gastric cancer supports the use of
capecitabine for the first-line treatment of advanced gastric cancer (REAL-2). In this trial,
1002 patients were randomised in a 2x2 factorial design to one of the following 4 arms:

- ECF: epirubicin (50 mg/m? as a bolus on day 1 every 3 weeks), cisplatin (60 mg/m? as a
two hour infusion on day 1 every 3 weeks) and 5-FU (200 mg/m? daily given by
continuous infusion via a central line).

- ECX: epirubicin (50 mg/m? as a bolus on day | every 3 weeks). cisplatin (60 mg/m?as a
two hour infusion on day 1 every 3 weeks), and capecitabine (625 mg/m’ twice daily
continuously).

- EOF: epirubicin (50 mg/m? as a bolus on day 1 every 3 weeks), oxaliplatin (130 mg/m?
given as a 2 hour infusion on day | every three weeks), and 5-FU (200 mg/m? daily given
by continuous infusion via a central line).

- EOX: epirubicin (50 mg/m? as a bolus on day 1 every 3 weeks), oxaliplatin (130 mg/m?
given as a 2 hour infusion on day 1 every three weeks), and capecitabine (625 mg/m?®
twice daily continuously).

The primary efficacy analyses in the per protocol population demonstrated non-inferiority
in overall survival for capecitabine- vs 5-FU-based regimens (hazard ratio 0.86; 95% CI 0.8
-0.99) and for oxaliplatin- vs cisplatin-based regimens (hazard ratio 0.92;95% C10.80 -1.1).
The median overall survival was 10.9 months in capecitabine-based regimens and 9.6
months in 5-FU based regimens. The median overall survival was 10.0 months in cisplatin-
based regimens and 10.4 months in oxaliplatin-based regimens.

Capecitabine has also been used in combination with oxaliplatin for the treatment of
advanced gastric cancer. Studies with capecitabine monotherapy indicate that capecitabine
has activity in advanced gastric cancer.

.

Colon, colorectal and advanced gastric cancer: meta-analysis ’ﬁ.na . B
A meta-analysis of six clinical trials (studies SO14695, SO14796, Mé/(i'mméé,
NO16967, M17032) supports capecitabine replacing 5-FU in mono-f#nd co Q\g@ﬁ‘on
treatment in gastrointestinal cancer. The pooled analysis includes 3097 palijen_\&ﬁc&e vxjph,' :
capecitabine-containing regimens and 3074 patients treated with 5-F U~cohf§1\ﬁing;§%&‘ﬁ}hn§i;§
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Median overall survival time was 703 days (95% CI: 671; 745) in patients treated with
capecitabine -containing regimens and 683 days (95% CI: 646; 713) in patients treated with
5-FU-containing regimens. The hazard ratio for overall survival was 0.94 (95% CI: 0.89;
1.00, p=0.0489) indicating that capecitabine -containing regimens are non-inferior to 5-FU-
containing regimens.

Breast cancer

Combination therapy with capecitabine and docetaxel in locally advanced or metastatic
breast cancer

Data from one multicentre, randomised, controlled phase III clinical trial support the use of
capecitabine in combination with docetaxel for treatment of patients with locally advanced
or metastatic breast cancer after failure of cytotoxic chemotherapy, including an
anthracycline. In this trial, 255 patients were randomised to treatment with capecitabine
(1250 mg/ m?® twice daily for 2 weeks followed by I-week rest period and docetaxel 75
mg/m?* as a | hour intravenous infusion every 3 weeks). 256 patients were randomised to
treatment with docetaxel alone (100 mg/m?as a 1 hour intravenous infusion every 3 weeks).
Survival was superior in the capecitabine + docetaxel combination arm (p=0.0126). Median
survival was 442 days (capecitabine + docetaxel) vs. 352 days (docetaxel alone). The overall
objective response rates in the all-randomised population (investigator assessment) were
41.6% (capecitabine + docetaxel) vs. 29.7% (docetaxel alone); p = 0.0058. Time to
progressive disease was superior in the capecitabine + docetaxel combination arm
(p<0.0001). The median time to progression was 186 days (capecitabine + docetaxel) vs.
128 days (docetaxel alone).

Monotherapy with capecitabine after failure of taxanes, anthracycline containing
chemotherapy, and for whom anthracycline therapy is not indicated

Data from two multicentre phase II clinical trials support the use of capecitabine
monotherapy for treatment of patients after failure of taxanes and an anthracycline-
containing chemotherapy regimen or for whom further anthracycline therapy is not
indicated. In these trials, a total of 236 patients were treated with capecitabine (1250 mg/m?
twice daily for 2 weeks followed by 1-week rest period). The overall objective response rates
(investigator assessment) were 20% (first trial) and 25% (second trial). The median time to
progression was 93 and 98 days. Median survival was 384 and 373 days.

All indications

A meta-analysis of 14 clinical trials with data from over 4700 patients treated with
capecitabine monotherapy or capecitabine in combination with different chemotherapy
regimens in multiple indications (colon, colorectal, gastric and breast cancer) showed that
patients on capecitabine who developed hand-foot syndrome (HFS) had a longer overall
survival compared to patients who did not develop HFS: median overall survival | 100 days
(95% CI 1007:1200) vs 691 days (95% CI 638;754) with a hazard ratio of 0.61 (95% CI
0.56; 0.66).

Paediatric population
The European Medicines Agency has waived the obligation to con
reference product in all subsets of the paediatric population in adengé
and rectum, gastric adenocarcinoma and breast carcinoma (see seglipod 4.2 for j
on paediatric use).

5.2 Pharmacokinetic properties
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The pharmacokinetics of capecitabine have been evaluated over a dose range of 502-3514
mg/m*/day. The parameters of capecitabine, 5'-deoxy-5-fluorocytidine (5'-DFCR) and 5'-
deoxy-5-fluorouridine (5'-DFUR) measured on days 1 and 14 were similar. The AUC of 5-
FU was 30%-35% higher on day 14. Capecitabine dose reduction decreases systemic
cxposure to 5-FU more than dose-proportionally, due to non-linear pharmacokinetics for the
active metabolite.

Absorption
After oral administration, capecitabine is rapidly and extensively absorbed, followed by

extensive conversion to the metabolites, 5'-DFCR and 5'-DFUR. Administration with food
decreases the rate of capecitabine absorption, but only results in a minor effect on the AUC
of 5'-DFUR, and on the AUC of the subsequent metabolite 5-FU. At the dose of 1250 mg/m?
on day 14 with administration after food intake, the peak plasma concentrations (Cmax in
pg/ml) for capecitabine, 5'-DFCR, 5-DFUR, 5-FU and FBAL were 4.67, 3.05, 12.1, 0.95
and 5.46 respectively. The time to peak plasma concentrations (Tpmax in hours) were 1.50,
2.00, 2.00, 2.00 and 3.34. The AUC.» values in ugeh/ml were 7.75, 7.24, 24.6, 2.03 and
36.3.

Distribution
In vitro human plasma studies have determined that capecitabine. 5'-DFCR, 5'-DFUR and
5-FU are 54%, 10%, 62% and 10% protein bound, mainly to albumin.

Biotransformation

Capecitabine is first metabolised by hepatic carboxylesterase to 5'-DFCR, which is then
converted to 5'-DFUR by cytidine deaminase, principally located in the liver and tumour
tissues. Further catalytic activation of 3'-DFUR then occurs by thymidine phosphorylase
(ThyPase). The enzymes involved in the catalytic activation are found in tumour tissues but
also in normal tissues, albeit usually at lower levels. The sequential enzymatic
biotransformation of capecitabine to 5-FU leads to higher concentrations within tumour
tissues. In the case of colorectal tumours, 5-FU generation appears to be in large part
localised in tumour stromal cells. Following oral administration of capecitabine to patients
with colorectal cancer, the ratio of 5-FU concentration in colorectal tumours to adjacent
tissues was 3.2 (ranged from 0.9 to 8.0). The ratio of 5-FU concentration in tumour to plasma
was 21.4 (ranged from 3.9 to 59.9, n=8) whereas the ratio in healthy tissues to plasma was
8.9 (ranged from 3.0 to 25.8, n=8). Thymidine phosphorylase activity was measured and
found to be 4 times greater in primary colorectal tumour than in adjacent normal tissue.
According to immunohistochemical studies, thymidine phosphorylase appears to be in large
part localised in tumour stromal cells.

5-FU is further catabolised by the enzyme dihydropyrimidine dehydrogenase (DPD) to the
much less toxic dihydro-5-fluorouracil (FUH2). Dihydropyrimidinase cleaves the pyrimidine
ring to yield S-fluoro-ureidopropionic acid (FUPA). Finally, B-ureido-propionase cleaves
FUPA to a-fluoro-B-alanine (FBAL) which is cleared in the urine. Dihydropyrimidine
dehydrogenase (DPD) activity is the rate limiting step.

Deficiency of DPD may lead to increased toxicity of capecitabine (see se

Elimination :
The elimination half-life (t;2 in hours) of capecitabine, 5'-DFCR, 5'-DF F
were 0.85, 1.11, 0.66, 0.76 and 3.23 respectively. Capecitabine and\ &
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predominantly excreted in urine; 95.5% of administered capecitabine dose is recovered in
urine. Faecal excretion is minimal (2.6%). The major metabolite excreted in urine is FBAL,
which represents 57% of the administered dose. About 3% of the administered dose is
excreted in urine unchanged.

Combination therapy

Phase 1 studies evaluating the effect of capecitabine on the pharmacokinetics of either
docetaxel or paclitaxel and vice versa showed no effect by capecitabine on the
pharmacokinetics of docetaxel or paclitaxel (Cpay and AUC) and no effect by docetaxel or
paclitaxel on the pharmacokinetics of 5°-DFUR.

Pharmacokinetics in special populations

A population pharmacokinetic analysis was carried out after capecitabine treatment of 505
patients with colorectal cancer dosed at 1250 mg/m? twice daily. Gender, presence or
absence of liver metastasis at baseline, Karnofsky Performance Status. total bilirubin, serum
albumin, ASAT and ALAT had no statistically significant effect on the pharmacokinetics of
5'-DFUR, 5-FU and FBAL.

Patients with hepatic impairment due to liver metastases

According to a pharmacokinetic study in cancer patients with mild to moderate liver
impairment due to liver metastases, the bioavailability of capecitabine and exposure to 5-FU
may increase compared to patients with no liver impairment. There are no pharmacokinetic
data on patients with severe hepatic impairment.

Patients with renal impairment

Based on a pharmacokinetic study in cancer patients with mild to severe renal impairment,
there is no evidence for an effect of creatinine clearance on the pharmacokinetics of intact
drug and 5-FU. Creatinine clearance was found to influence the systemic exposure to 5°-
DFUR (35% increase in AUC when creatinine clearance decreases by 50%) and to FBAL
(114% increase in AUC when creatinine clearance decreases by 50%). FBAL is a metabolite
without antiproliferative activity.

Elderly

Based on the population pharmacokinetic analysis, which included patients with a wide
range of ages (27 to 86 years) and included 234 (46%) patients greater or equal to 65, age
has no influence on the pharmacokinetics of 5-DFUR and 5-FU. The AUC of FBAL
increased with age (20% increase in age results in a 15% increase in the AUC of FBAL).
This increase is likely due to a change in renal function.

Ethnic factors
Following oral administration of 825 mg/m? capecitabine twice daily for 14 days, Japanese
patients (n=18) had about 36% lower Cmax and 24% lower AUC for capecitabine than
Caucasian patients (n=22). Japanese patients had also about 25% lower Cimax and 34% lower
AUC for FBAL than Caucasian patients. The clinical relevance of these diff: ences is
unknown. No significant differences occurred in the exposure to other metabolite
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5.3 Preclinical safety data

In repeat-dose toxicity studies, daily oral administration of capeci
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monkeys and mice produced toxic effects on the gastrointestinal, lymphoid and
haemopoietic systems, typical for fluoropyrimidines. These toxicities were reversible. Skin
toxicity, characterised by degenerative/regressive changes, was observed with capecitabine.
Capecitabine was devoid of hepatic and CNS toxicities. Cardiovascular toxicity (e.g. PR-
and QT-interval prolongation) was detectable in cynomolgus monkeys after intravenous
administration (100 mg/kg) but not after repeated oral dosing (1379 mg/m*/day).

A two-year mouse carcinogenicity study produced no evidence of carcinogenicity by
capecitabine.

During standard fertility studies, impairment of fertility was observed in female mice
receiving capecitabine; however, this effect was reversible after a drug-free period. In
addition, during a 13-week study. atrophic and degenerative changes occurred in
reproductive organs of male mice; however these effects were reversible after a drug-free
period (see section 4.6).

In embryotoxicity and teratogenicity studies in mice, dose-related increases in foetal
resorption and teratogenicity were observed. In monkeys, abortion and embryolethality were
observed at high doses, but there was no evidence of teratogenicity.

Capecitabine was not mutagenic in viro to bacteria (Ames test) or mammalian cells
(Chinese hamster V79/HPRT gene mutation assay). However, similar to other nucleoside
analogues (ie, 5-FU), capecitabine was clastogenic in human lymphocytes (in vitro) and a
positive trend occurred in mouse bone marrow micronucleus tests (in vivo).

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Core:

Croscarmellose sodium
Cellulose, microcrystalline
Hypromellose

Silica, colloidal anhydrous
Magnesium stearate

Film-coating:
Hypromellose
Titanium dioxide E171
Talc

Macrogol 400

Red iron oxide E172
Yellow iron oxide E172

6.2 Incompatibilities
Not applicable.

6.3 Shelf life
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36 months

6.4 Special precautions for storage
Store below 30 °C,

6.5 Nature and contents of container

Kapetral 150 mg film-coated tablets: PVC/PVDC-Aluminium and PVC/PE/PVDC-
Aluminium blisters. Pack size of 60 tablets.

Kapetral 500 mg film-coated tablets: PVC/PVDC-Aluminium and PVC/PE/PVDC-
Aluminium blisters. Pack size of 120 tablets.

Not all pack sizes may be marketed.

6.6 Special precautions for disposal and other handling

Any unused medicinal product or waste material should be disposed of in accordance with
local requirements.

7. MARKETING AUTHORISATION HOLDER

Remedica Ltd

Aharnon Str., Limassol Industrial Estate,

3056 Limassol, Cyprus

8. MARKETING AUTHORISATION N UMBER(S)

Kapetral 150 mg film-coated tablets: 021625

Kapetral 500 mg film-coated tablets: 021626

9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
Date of first authorization: 21 December 2012

Date of latest renewal: 28 May 2019

10. DATE OF REVISION OF THE TEXT

11/02/2021
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